” Yramato

INDUSTRIAL SEWING" MACGHINE

ILLUSTRATED ?SﬁsE PARTS LIST

HIGH SPEED
CYLINDER BED CHAINSTITCH MACHINE

MODELS & DEVICES

VC2600  VC2603  VC2603-11 VC2605P
VC2608-NL VC2611  VC2611-12 VC2613
VC2629G  VC2635  VC2640P  VC2645P
YC2679G  VC2685  VC2700  VC2700-12
VC2703  VC2703-11 VC2713  VC2713-1
VC2713-13 VC2729G  VC2730  VC2730-12
vgg;gg VC2735  VC2742  VC27796G

uT UT/ST — UT-A — UT-A4/ST-A -

EC — AU2 — AU20 — AS3 — = FS3

EDITION No. b




CONTENTS

MISCELLANEDUS COVERS (1)

" " 2)
MISCELLANEQUS THREAD EYELETS
MISCELLANEOUS BUSHINGS
MAIN SHAFT DRIVING MECHANISM
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM - - -
NEEDLE BAR MECHANISM
PRESSER FOOT MECHANISM
SPREADER MECHANISM
LOOPER DRIVING MECHANISM
FEED DRIVING CONTROL MECHANISM
NEEDLE GUARD & FEED DRIVING MECHANISM
LUBRICATING MECHANISM

.............

...........

..............

...............

..............

................

.............

PULLER MECHANISM EXCLUSIVE PARTS(1) - « - » » - « -
" " " [0) IR
" " " (3) « « o 0 0 0.

VC2700, 2700-12 EXCLUSIVE PARTS

..........

VC2603, 2603-11, 2703, 2703-11 EXCLUSIVE PARTS(1)
" " " " " 2) -

VC2605P EXCLUSIVE PARTS(1) » « « = v v v o v v e e
" " (2) » « ¢ r e e e e e

..............

VC2611 EXCLUSIVE PARTS
VC2611-12 EXCLUSIVE PARTS
VC2613 EXCLUSIVE & EXTRA PARTS
VC2713, 2713-1 EXCLUSIVE & EXTRA PARTS
VC2713-13 EXCLUSIVE PARTS

.............

..........

......

VC2629G, 26796, 2729G, 2779G EXCLUSIVE PARTS(1) -
" " " " " 2) - -
" n " " " 3) -
" " " " “ 4) -
" " " " " (5) -
" " " " " (6) -

VC2629G, 2729G EXCLUSIVE PARTS(7)
VC2679G, 2779G EXCLUSIVE PARTS(7)
VC2730, 2730-12 EXCLUSIVE PARTS
VC2733 EXCLUSIVE PARTS

.........

.........

..........

..............

YC2635, 2685, 2735, 2785 EXCLUSIVE PARTS(1) - - -
" " " " " 2 - -
n " " " " 3) -

..........

VC2635, 2735 EXCLUSIVE PARTS(4)
VC2685, 2785 EXCLUSIVE PARTS(4)
VC2640P, 2645P EXCLUSIVE PARTS(1)
VC2640P EXCLUSIVE PARTS(2)
VC2645P EXCLUSIVE PARTS (2)
VC2645P (3), VC2742(1) EXCLUSIVE PARTS
VC2742 EXCLUSIVE PARTS(2)
VC2608-NL EXCLUSIVE PARTS(1)

............

.......

.............

...........

...........

(m

= w
HA—MEA)

" 2)

HIBAGR - - - s e e e e
7 D] a wﬁ .......
TEEE - - - - o - - . -
LB USRI 024 -
&Hgm“ .........
Wlmﬂ .........
i 1 SRIL—/ B

—1 \'&m ........
Hirs v DI s
SHRIRUE A -
Pmma .........
To—mmuAss ()

" " (2)

" " (€)]
YIJETFTNERARG - - - -
-v7%¥wﬁmﬁﬂ?;—~

" " 2
ﬁjﬁ?wﬁﬁﬂﬂ?;

" " ] U
YITETFNERBSK - - - -
YIJETARRASG - - -
YITETNERSBS - - - -
YIJETIERARBG - - - -
YITETNERBS - -

Y IJEFAERBS (1)

" " 2)

" " (&)

" " 4)

" " 5)

" " (8)

" " 0)]

" " )
YITETLEHBS -
YITETLERARSR - -

- Y IJETILERES (1)
. " " (2)

" " ()

" " (4)

" " (4)
HITEFLERB& )

" " 2)

" i )

" " 3,

1 n (2)

Y ITETFTARRARGR (1)

" " (2)

" " 3)

" " 4)




“UT-A2" DEVICE(I) for VC2608~NL - - - « - - - . . . UT-A2TEERQ1) - - - . - - 51

" " (2) N e e e e e e e e e " " (2) ...... 92

" n (3) 2 " o3 ... 53

" n o (4) 2 " o o4) 0. 54
“UT" DEVICE(]) = « « = + o v v v e e v e a v e VTR - e - - . 55
" " (2) .................. " " (2) ....... 56
" " (3) .................. " " (3) ....... 87
" o () - v e e e e e e e e A ( ) R 98
“UT/ST" DEVICE - = = = « « o o v o v v e e w e e UT/ST"%6R -+ -« « - . 59
“UT-A" DEVICE(I) + = = « v « o v v v v v e e w .. UT-ATERA) e e . . 60
" " (2) ................. " " (2) ...... g1

” n (3) ................. n " (3) ...... 62

" L () T " ” (4) ...... 63
“UT-A4/ST-A" DEVICE = « « + =+ v v v v v v e u . “UT-A4/ST-A"S50 - - - - - 54
“EC" DEVICE(1) = « = = v o v v v e e e e e e ECCEEU) - .- e - .. 85
" " (2) .................. " (2) ....... 86
“AUZ" DEVICE(1) for VG2703 - + « » « v v v v . . . RV 7. () PR §7
" n (D) Ho e o o o o 4 e e e e e " .- 58

" n (3) 2 S, " @y« 69
“AU20" DEVICE(1) for VC2629G, 26796, 27296, 2779G - “Av20TERQO) oo o . . 70
" n o (2) " " " "o« n ) B il

" n () " " " ] n (3) - ... 12

" " (4) ................. " n (4) ...... 13
“ASI™ DEVICE « + + « o o o o v o o v e e e “ASITMEM - - - e o e . . 74
“FS3" DEVICE + = « = = v o ¢ v o o v e e e e e, FSITREM -+ v o v e .. 75
EXTRA PARTS(I) = « = ¢ = o v v o b e e e ea v e IO 18
" (2) .................. I’} (2) ....... 17

" (3) & “UN" DEVICE - - - + « « « o .. v QRUCUNER - 78

" (4) .................. " (4) ....... 79
THREAD STAND & SUPPORTING BOARD - + - « - « « - - . HRUAABRUBSHR - - - - - 80
LIST of MAIN SPARE PARTS(1) « « - « - « + + - . . . EEBRUYRLD) - - - - 81
”n " (2) ............ " (2) e v . .82

" " (3) ............ " (3) e e o .+ 83
WARNING LABEL - + = = = = + = o o o v v v v v v . LSRR o oo e e 84
INDEX © ¢ ¢« o e v e e e e e e e e e e Bl e o v o e e 85

[llustration of this Parts Book is based on the Model VC2600-132M(140M, 148M, 164M).
ZDA=Y Ty 7k VC2600-132M(140M, 148M, 164N 2 REETFARLTA T X P2 ERLT
B ET,

=E= k=— ARSI HEXORIRELEX ERALETEN,
Note  As for Vinyl Tube, your order must be accompanied with No. and length.
*N—=VT 7iCEEﬂ&éi’b'CV\Z)JUi—wﬁﬁiiiﬁﬁxﬁﬁxﬁ%ﬁbbf‘/\i?,
KSize of Collar listed on Parts List shows :
Inside diameter X Outside diameter X Thickness.






MISCELLANEOUS COVERS (1)

Ref. Parts
Mo Na_
1 3100026
2 110045
3 3100027
4 0068011
5 0020759
6 390069
7 390068
8 390067
9 3100018
10 3100019
11 0093864
12 390072
13 3100040
14 3100041
15 110048
16 3100042
17 160000
18 3100043
19 3100044
20 000924
21 3100045
22 110041
23 0094201
24 110012
25 3100046
26 300101
27 170002
28 3100004
29 3100005
30 0020143
31 0020144
32 110013
33 0020137
34 005075
35 3100000
36 120016
37 340000
38 4109403
39 000726
40 2049401

Description

Top Cover « « + « « « « « v « &
Screw(M4-0.7x12) « «+ « « «. . .
Top Cover Gasket - - - - - . .
Oil Sight Window - « - - . . .
Top Cover Seal Plug:+ « - - - .
Brand Name Plate(76.5) - - - .
Brand Name Plate(92) - . - . .
Brand Name Plate(106) - - - - .
Head COVer ..........
Head Cover Gasket - - - - . . .

Head Cover Seal Plug - « - - -
“VC” Emblem« « + « « « « « «
Side Cover Hinge - - - - . - .
Side Cover Hinge Gasket + - - -
Screw(M4~0.7x10) - - « « . . .
Side Cover Hinge Pin - - - - .
Screw(M3-0.5%3) -+ - . . ..
Side Cover « « + « « « « « . .
Side Cover Gasket - + - « - - .
Seal Plug(Rubber) - « - - « . .

Cloth Plate ..........
Screw(Md-0.7x8) - -« - . . .
Cover Latch Spring - « « - - .
Screw(M4-0.7x5) - « « . . . .
Side Cover Hook + - + « « - « .
Conical Spring Washer - - - - .
Screw(M4-0.7x5) « « - . . ..
Oil Reservoir« » « « « « « . .
Oil Reservoir Gasket - - - - -
Magnet ............

Magnet Holder: « - - - - « . .
Screw(M4-0.7x8) - - « « . . .
Drain Hole Seal - « « . . . . .
Screw(3/8-24%x8) - .« -« . ..
Machine Frame Unit - - - - . .
Screw(M8-1.25%x20) - - « . . .

Machine Frame Supporting Bar
Model Plate (See the below)

Rivet = + « « « v ¢ « o v v .
Serial Number Plate+ « « - - .

H/—BE () 1
Amt .
N Req.
EhA— oo 1
ERD - oo e e 11
EH—ryx oL 1
AANFEEI - - o oo v . 1
J;j;/(—gg& ........ 1
WMo oo v e e e 1
B - - v e e e e 1
SEH « ¢ - v v e e e 1
~y F:ﬁ/{—- ........ 1
Y RAR—Ry ..o
BB - - oL 1
VCZyF b o v v v o 1
B bt—er. o 1
i e A D S |
EXS e o v v e e e 9
LR Pt SR NN |
ERT « o v o v v v b 1
1 B 1
R L PR N
BR(IA) - « o v . 1
JBAFL—hk- .. )
ERS v o e e e e e 7
AR—F9FRE v v v v 1
IERT o o o o i v e e 1
BBAFp =Ty . .. 1
m,\*g P2 R 1
u:* ........... 1
1 1
MBIy Ny o o v v o o 1
/4 32 N 1
S DAY U 1
o 1
itk Sl YAPE DRI 1
mﬁ#*y ....... v o]
T—ARy F() - - - - - - 1
RS e o v v v i e 4
Ry REZH - - e 4
BXR (FESE) - - - - - - 1
AR « v v v .. 5
BEL—F- .o 1

() BRREHELORTRAL (Y —JRE, FHERSE) ERALETEN,

Note : Order for Model Plate must be acco

symbols of gauge and devices).

mpanied by model designation(including







o« e .

LIRS |
- e o]

MISCELLANEOUS COVERS (2) H—MF% (D)
Ref. Parts
N N Description & £
1 3100022 Cloth Plate(Large) - - - - - . . ZJuRFlL—h(K)- - -
2 120009 Screw(M4-0.7x12) - « + « - . . . B
3-1 3100023 Slide Cover(32,40,48,56) - - . . /o -
3-2 3100400 " (64) « + + v v v v .. B e e e e
4 3100020 Crank Chamber Cover - - « - - . . FThHSR—
5 3100021 Crank Chamber Cover Gasket - - - FTHHR=NRyFr . .
6 130003 Screw(M4-0.7x7.3) - - . - . .. ERY e oo v
7 0093864 Seal Plug ............ ﬁ& .........
8 0065275 Seal Plug- = » = « « v o v o .. o
9 3100017 Rear Cover Gasket » - « « « « . . T R=Ny . ..
10 3100016 Rear Cover - - - - « . . . . .. THs— L
11 110013 Screw(M4-0.7%x8) - - . . . . .. IR - - 0oL
12 3100070 Needle Bar Guard - - - - « - . . gHgbr—F - - . . ..
13-1 3100024 Supplementary Slide Cover (32,40, 48 56) &Y iRHhBIR - -
13-2 3100401 ” ” (64) - ” LR
14 3100049 Stitch Plate Support =« « « - . . gHRmAfR - - - - - -
15 110041 Screw(M4-0.7x8) - « « « « . .. J o
16 000651 Knock Pin- « - ¢ « o v o o o L VA -V N
17 3100050 Feed Regulating Pushbutton - - cTovaREL .-
18 3100051 Feed Regulating Pushbutton Spring 7y vy ik - -
19 0033024 Retaining Ring - - - « - « . .. Abhy Yy ..
20 3100053 Oil Defender - - - - « - « . . . WERS - - o -0 L
21 110012 Screw(Md-0.7x5) - « « « . « .. ERT e o oo v
22 190005 Screw(M4-0.7%x5) - - - - . . .. RNE@rxRy - - . .
23 003655 Screw(M4~0.7X10) - « « « « « . . B
24 100001 Nut ............... -}-‘y l\ ........
25 3100030 Front Cover Hinge - - - - - . . . HifFE b - . .
26 110016 Screw(M4-0.7x14) - - - + « . . . RS e v oo
27 3100031 Front Cover (Lower) - - - - - . . E‘IBH*\—JU/\—('F) SRR
28 170001 Screw(M4-0.7x8) - - « - - . . pES L0 L,
29 300100 Conical Spring Washer - « + - + . ﬂll/\*gj/-'r oee .
30 160001 Screw(Md-0.7x4) « - - « . . .. IR o v oo oL
31 180005 Screw(M5-0.8x8) - - . . . . .. ERY - v v 0o
32 3100033 Supplementary Front Cover(See the below. )ﬁﬁEﬁi?l\—-(T:'Eéiﬂﬁ)l
33 000538 Washer ............. 17\\/:/_\, .......
34 - e e e T
35 000426 Washer = « o = « o o o« o w v o . Tod e oo oo
36 110103 Screw(M5-0.8%8) - - - . . . .. ERY o v v oo
37 3100032 Front Cover (Upper) - - + « - . . AIBAE b R— (L) - - -
38 130002 Screw(M3-0.5%6) - - - - . . .. ERT - oo v 0oL
39 110031 Screw(M4-0.7x12) - - « « « « . . ERD e o o o oo
40 0094201 Cover Latch Spring - - « - « . . ANR—=FyFx. . -
41 3100034 Supplementary Tension Disc Cover /J\W%ﬂ]l;b/\— e e e
42 110101 Screw(M3-0.5%3) - - - . . . ., ERY - oo v e oo
43 3100071 Eyelet Cover(See the below.) - - HEH - (FTREER) -
44 110079 Screw(M4-0.7x8) - - - - . . .. B A
45 3100006 Seal Plug ............ ﬁ& .........
46 0020759 Seal Plux ............ ﬁ& .........
47 160015 Screw(M6-1x6) « - « + . . . .. L S

Parts No. Applicable Models & i

3100033 VC2600,2600P,2613,2700,2700P, 2713,2730,2730P,2733

3100071

VC2600,2600P, 2613,2700,2700P,2713,2730,2730P, 2733







Ref.
Na

S W OO =~ O L e LD

MISCELLANEOUS THREAD EYELETS 2HER 3
Parts Amt .
Na Description du % Req.
0093863 Thread Tension Spring Cap: - - - HF ARy A (L) - - 4
0090814 Needle Thread Tension Spring CHHRIFNR - 2
3100086 Top Cover Thread Tension Spring - #§ ) REFAR o o 1
0090847 Looper Thread Tension Spring « M= NLEMFIREKR - - 0 . 1
0090071 Thread Tension Spring Retainer - AWFRARXF Yy 7 (F) -+ -4
000177 Felt .............. 73_-_}[, l\ .......... 4
0031111 Tension Disc « « - + « - « . . . AUWFMM -« » - - 0 0 .. 8
009835 TEHSiOn POSt .......... ;"ﬁm%g .......... 4
0090812 Tension Post Ferrule -« - - - - . AUFRABL - - - . 4
3100075 Tension Disc Separator -+ « » - - FRABAY - - 1
0090856 Tension Disc Eyelet - « - - - . . ARRFM A - - - - - - .. 4
0090807 Thread Lead-in Guide + « - - - -« AEFERE - - - 0 - - - 4
3100074 Tension Post Support =+ + « « « . REFE - - o oo 1
110013 Screw(Md-0.7x8) - - - . . . .. B 5
3200048 Top Cover Thread Eyelet (Left) - - ) Rui(E) - - - o - . 1
110009 Screw(M4-0.7x8) - - - « . . .. RS o v oo oo 7
0093556 Looper Thread Eyelet (Long) CNV—NRIE(E) - e e 1
3100088 Supplementary Tension Spring M i e S S 1
3100085 Supplementary Tension Disc(Lower)/NAFM(F) + » » - - - - . 1
3100084 Supplementary Tension Disc(Upper) ANGRFIL(E) + « - » « « -« . 1
170004 Screw(M3-0.5%9.6) - - - .« - .. ERT - o v oo oo 1
3100076 Tension Disc Guide - - + « - - - MNRAFRYTAR - - 0oL 1
110101 Screw(M3-0.5%x3) - - . .. . .. ERY e v v v oo oo oL 1
3100083 Looper Thread Guard - « » « « « . N—NHEH =K« v oo .. 1
3100082 Looper Thread Eyelet (Ceater) - - W= (F) - o o e . 1
110100 Screw(M3-0.5%6) - - - . . . .. ERY o e 1
0020119 Thread Eyelet Pipe(Short) « - - - FRWENRALFEE) - - - e 2
0093528 Thread Eyelet Pipe Stay- - - « - ARESNATFFET o - 0 2
000532 Washer ............. 17 y~‘/.\o .......... 2
004353 Screw(9/64-40%7) - + « « . .. IERT e o v v v v 2
0063104 Thread Guide Plate - « « - - . . BB . - - o - e e 1
3200047 Top Cover Thread Eyelet(Right) - 85U ARECHE) + » « « - « « - 1
000538 Washer « = ¢ « + « « o o o o 4 . P 9
000651 Guide Pln ............ ﬁ',{ Ft’:/ ......... 1
3100382 SP Device, Complete Set - » - - - SPEEM(#E) « » - -+« . . 1
3100381 SP Container - » - « « « « . .. SPEL 7 e v e i n o 1
310039 Oll chk ............ m:‘a: ............ 1
0093517 SP Felt Stay = « - - » « « « .. SPZznbhFEz - - - oL 1
0093526 Felt .............. SP7 =/ I\ ......... 1
0093521 Needle Thread Eyelet - - + - - - 1 ST S 1
% Ref. No. 41 to 56 -+« See the following page.







MISCELLANEOUS THREAD EYELETS

Ref.

54
55
56

¥ Ref. No.

Parts
Na
005403
0090068
3100442
130003
3100087
0036175
0032425
0032426
001093
3100081

0063074
001318
0037108
0035813
000360
110054

........

Screw(1/8-44x8)
Needle Thread Guide
Needle Thread Take-up Guard - -
Screw(Md-0.7x4.5)
Needle Thread Retainer Support
Thread Retainer Disc Support

Needle Thread Retainer Dice - -
Needle Thread Retainer Spring -
Screw(1/8-44%2.2)
Top Cover Thread Guide

Supplementary Thread Guide
Supplementary Tension Disc
Supplementary Tension Spring

...............

1 to 40

CNEFR - - -
CNEFI - - -
AT K -

RS« -
iy HRA - -

- NRFE R -

AT - -

CANAFM - - -
B8 BT <%

.......

.......

.......

.......







MISCELLANEOUS BUSHINGS

Ty aMfRk

Ref.

=

SO 00 ~1 T LN LD D

—_—

Parts
Na

3100106
3100107
3100099
0030291
3100100
0063055
3200063
3200064
3100108
0093201

3100098
3100090
3100091
3100094
3100095
3100096
3100097
3100006
3100092
3100093

3150020
3101199
3101200
009784
0060176
004236
0060175
006004
000010
000547

000334
000195

Description & %
Needle Bar Bushing(Upper) - - - - $FH7 v 2 (E) - - - -
Needle Bar Bushing(Lower) + - - -7 v 2 (F) - - -+ -
Presser Bar Bushing« - + - « « - M=y - - -
Oll Seal ............ j—,(/‘,:‘/_/‘, ......
Spreader Driving Bar Bushing - - M) g — STy a - - -
Oll Seal ............ ;]-,f}‘,:‘/—}l/ ......
Spreader Driving Shaft Bushing(Left) BYiv—rl7yva(g) - - -
Spreader Driving Shaft Bushing (Right)&Yfi—r g7y (k) - + -

Foot Lifter Lever Bushing: « « - =¥ H~7 v - - -

Needle Thread Take-up Bushing(Front) $t##& YW~ v < = () -

Needle Thread Take-up Bushlng(Rear)ﬂ- "RV ET v 2 (18) -
Lower Shaft Bushing(Left) - cT#Tyva(E) - - -
Lower Shaft Bushing(Right) « - - FT#7 v = (&) - - - -

= |

Differential Feed Bar Shaft Bushing(Left)@iit Vi~ v < = (£)1
Differential Feed Bar Shaft Bushing (Right)#it V&~ o *‘/::.(Ii)l

Feed Bar Lift Shaft Bushing(Left)®% VY E T v+ = (&) -
Feed Bar Lift Shaft Bushing(Right) %V EF#~7 v = (45) -
Seal Plug ............ & ..........

Loaper Driving Shaft Bushlng(Front)/b—/\M‘?'/‘/:x(m) SR
Looper Driving Shaft Bushing(Rear) N— 3@~ v = (%) « - -

Adjusting Screw Bushing - « - - - VRS Ty o= -
Eye Guard, Complete Set - « - - - TAHT—FG) - - - - -
Eye Guard Support » « « - - « « TAT—FBRfR - - -
Screw(Ms—lxlo) ......... .[.I:*?‘/ .........
Eye Guard « « « + « « « « o « o . FAH =K« « oo
Screw(3/32-56x4.2) - - -+ .+ . . ERD oo oo
Eye Guard Holder -« - - - « - « - TAHT—FKHELT - -
Screw(11/64-40%9.7) - « - - « . RS e o v e v e
Conical Spring Washer - - - « - - MARRT o e o oo
Washer - = « ¢ « = ¢ « « ¢« o o & A RN
Nut « ¢ ¢ ¢ ¢ o o o o o 0 e e e FoRhe v oo oo

<1
-1







MAIN SHAFT ORIVING MECHANISM T insnin 5
Ref. Parts Amt .
Na M Description & % Req.
l 3]00]30 Pulley ............. 7’—-9 ...........
2 160005 Screw(M6-1x8) - + « « « .« . .. B
3 160007 Screw(M6-1X6) - - « « « . . .. R e o v v e oo
4 0093089 Ball Bearing(Right) - - - + « « . H=ARTY 7 (H) - - - -
5 3100128 Main Shaft Sprocket(Lower) - - - XA KRF—UY(F)+ « + « « -
6 0093090 Ball Bearing(Middle) - - - « - - R=ARTY I (F)- - - .
7 3100132 Lower Shaft(Right) - - - - « . . T#(hH) - - -
8 3100122 0il Pump Driving Worm- « - - - - b M N
9 3100127 Counterweight (Small) - - - - - . NWIATZARUP) « ¢ - -
10 110009 Screw(Md-0.7x8) + « « - . . .. ERT e v o v v e v oo
11 3100123 Ball Bearing(Left) « - - - - - . R=ARTY7(FE) - - - -
12 3100121 Lower Crankshaft - - - - . . . . T8 - o 0 oo
13 160004 Screw(M6-1x4.8) - - » -« « . . . WERD o v v oo
l‘l 001107 Roll Pln ............ U_I"tq.\/ .........
15 330001 Seal Plug ............ 3?,-‘& ............
16 3100120 Lower Shaft(Left) - - - - + - . . Fwh(zE) - - 000 o
17 000397 Oil wick ............ m:‘c‘: ............ 2
18 000304 Oll WIck ............ M:t':: ............ 1
19 000730 Seal Plug ............ gg*g ............
20 3100126 Collar(14X21X5.5mm) + « - - + - b e R 1
21 160000 Screw(M3-0.5%3) - « - . . . .. ERT - v v e oo s
22 3100125 Looper Thread Take-up- - - - - - THREFHL - - - - 0 0.
23 150000 Screw(M5-0.8x4) -« « -+ . . .. WERT e o v v oo oo
24 3100263 Supporting Plate - - - - - . . . HhBERAR - - - - - .
25 110002 Screw(M3-0.5%5) « « - . . . .. B
26 000463 Laced Wire =« -« « « « « « . o . . T— N GRE\EFIBELE) - - - -
27 3100264 Thread Take-up Eyelet (Left) - - - BLRBE(E) « + ¢« ¢ - 0 -
28 3100265 Thread Take-up Eyelet (Right) - - B AKTEEE) - - » « » + - -
29 110027 Screw(M2.5-0.45%3.5) « « - « . . B 3
30 3100262 Supporting Plate Basement - - - - BARERME <« ¢ -« - -
3 160001 Screw(M4-0.7x4) - « « - . . .. ERT o v v v v oo oo
32 160008 Stop Screw(M6-1x35) - - - + . . AMNYFRY oo
33 100003 Lock Nut ............ awy a-j--y ]\ ........
34 3100267 Supporting Plate Return Spring - FEL/7SK « + = « o o v o . .
35 110026 Screw(M3-0.6%6) -« - + - . . . . ERY - o v e oo
36 340004 Pln ............... t"‘/ ............
37 3100260 Basement Shaft -« - - - . . . .. BftEd- - - - ..
38 3100261 Collar(6X11X5mm) - « « « « « & b A R 1
39 3100266 Cast-off Plate - « - » « « « . & AR - oL
40 000531 Washer ............. ljy:‘/.y ..........
4] 3100268 Stop Bracket - - + - -« . . .. ARy FEH e
42 110041 Screw(M4-0.7x8) - - - .« . . .. ERY e o v e v oo
43 3100270 Supporting Plate Stop« - + - - - BftERA by 7 - 0 o0 -
44 3100269 Stop Spring + « -+ ¢ ¢ - - . ... BfFEA Ry s o v -
45 170003 Screw(M3-0.5%3) -+ « -« . . .. RS e oo oo oo
46 3100272 Basement Cushion + - « « « - « . Bff&Esyvay .« oo o

47 3100271 Supporting Plate Stop, C. Set -  RfHRR hy 7 (1) + - - - -







UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHAN | SM LR U REY i1k d 6
Ref. Parts Amt .
N Mo Description o) % Req.
1 3100280 Handwheel + - « - « - . . . o .. NZRRA—= e o o oo o 1
2 160005 Screw(Ms—lxs) ......... ‘u:*/ ........... 2
3 160007 Screw(M6-1x6) - + - - « . . .. ERD e oo o v v 10
4 000989 Handwheel Mark - - - « . . . .. NREAL=pN=—2 - o . o]
5 0093090 Ball Bearing -« - « - « -« . .. B=ARTYL Y o oo 2
6 3100129 Handwheel Adapter- - - - - . . . TETE oo oo v oo 1
7 0095214 Timing Belt » - + « - « « + « .. FAIVIRNb o oo 1
8 3100281 Upper Shaft Sprocket (Upper) « « - ~p h 7/ — Y(k) « « -« 1
9 3100275 Upper Shaft (Right) - - - - . . . r@WE - o 1
10 3100283 Upper Shaft Joint » « « « « « . . B i |
11 3100127 Counterweight (Small) - - - . - . NI RAGxA b () 1
12 110009 Screw(M4-0.7x8) + - -+ . . .. ERT e v oo o oL 2
13 3100284 Upper Crankshaft - + - - « « . . t#rsos oo 1
14 0060057 Retaining Ring + « - - - « . . . AR - s v e 1
15 0093154 Ball Bearing - - « - « « « « . . R=ARTYo .. ... 2
16 160004 Screw(M6-1x4.8) - - - - . . .. ERS e v o v oo oL 2
17 000926 Rubber Seat « « = » « = = « « . . BN - 1
18 .........................................
19 0095170 Connecting Rod « + - - « - « . . #HrBVa - - 1
20 005071 Screw(11/64-32%x14) - - « + « . . ERY e oo v oo oo 2
21 001174 Screw(9/64-40%10.3) - - - . . . B 3 I T T 2
22 0095168 Guide Fork « « « - « « « . ¢ .. WUIEA - « -« ¢« 000 1
23 004312 Screw(1/8-44x7.9) + - « « .« . . BB 2
24 3100285 Driving Lever s « « « - - « « . . E1 2 3oL R T 1
25 120013 Screw(M6-1X15) « « » « « « . . . RS e v e v v v oL 1
26 120015 Screw(M5-0.8x10) « - - - - . . . ERY e v v e oL 1
27 000555 Washer ............. 7 \yf/.y .......... 1
28 3100286 Spacer ............. 21\'—-”- .......... l
29 3100287 Driving Shaft - - - - - - . . .. HABUB - - - - . 1
30 3100078 Bracket ............. ﬁ;"ﬁﬂ U -é* ......... 1
31 000600 Spring Washer« - - - « « . . .. APV Ty o e 1
32 005650 Screw(M5-0.8%x14) « - - « « . . . ERT oo oo v v oL 1
33 0063096 Needle Thread Take-up: - » - - - HABYVRE - - - . 1
34 3200049 Top Cover Thread Take-up -« - « - MEURHEY - « « « » « . . . 1
35 110004 Screw(M3.5-0.6x8) - - - . . .. ERT - v oo oo oL 2







NEEDLE BAR MECHANISM

Ref. Parts
Mo Na_
1 0065340
2 004358
3 0063044
4 000548
5 0093184
6 002043
7-1 0093351
7-2 0093352
7-3 0093353
7-4 3009101
7-5 0093355
§ ————
9 001900
10 0093365
11-1 0093170
11-2 0093171
11-3 0093172
11-4 0093174
12 009142
13 3100361
14 3200101
15 120015
16 0093214
17 3100362
18 3100290
19 0093212
20 3100363
21 000321
22 0093186
23 0093179
24 110010
25 3100256
26 3100254
27 110013
28 0010017
29 3100253
30 310007
31 3100250
32 310006
33 000637
34 110009
35 260000
36 3100338
37 3100339

Description
Needle Bar

Screw(9/64-40%5.6)
Needle Bar Thread Eyelet
Washer
Needle Bar Bracket
Screw(11/64-40x11)
Needle Clamp(32)
” o (40)
" n
n n

...........

.......

.............
.......
.......
........

........

” r (64)
Needle (UY128 GAS)
Screw(1/8-44x2.4)
Top Cover Thread Eyelet

........
.......

n o (40M) - - ¢ o v o ..
n o (48M) ¢+ o ¢ o o o o .
” ”

Screw(9/64-40x4.8)
Counterweight, Complete Set - -

........

.......

i m 7
Amt .
i % Req.

1 - S 1
R - v v v v e e a e 1
BHBAZ - - o v o e v e ]
s D R 1
ﬂmm# .......... 1
_u:;“(:‘/’" ........... 1
&i-_u:)( ........... 1
B ¢ o o o o o o o a4 o 1

L 1

B s e s e 4 e 4 e e . 1
L 1
ﬁ.*. ............. 2
_u:*:/" ........... 3
ﬂfﬁD J{ﬁiﬁ .......... 1
ﬁ*ﬁ ............ 1
B e o o o o o o o s o & a 1
N e 4 s e e s 4 4 4 e o o 1
N = ¢ s s & o 2 s e s & o 1
_u:;“(“/" ........... 2

CAFURAYZANG) - - - -1

Counterweight - - « « « - . . . . NRFURAGIT AN o v oo 1
ScrewM5=0.8X10) - » « « + « - « R o o v v v e 1
Connecting Rod Ring+ + « - + - - ey FYL Y- - o 0L 1
Connecting Rod, Complete Set - -4t#my F@HE) - + - « « - .« 1
Connecting Rod - « « « « « - . . oy F. o0 1
Roller Bearing - - - « - - - . . S RARTYV T« o o o 1
Connecting Rod Pin - « - - - .« . oy FEry - - oo 1
Oil Wick = » + « « ¢ o+ o o o . o S T 1
Slide Block * « « « « « « « « « & GHERNE] - « -« « .. 1
Needle Bar Guide - - - « « . . . F10 - 7 IR PN 1
SCTCW(M4‘0.7X16) ........ ‘u:;“g:‘/" ........... 2
HR Device, Complete Set - « « - - HRERMRE CRE) - - - -« - - - . 1
HR Container =« + « « « « « « .+ . HREST < o o v v v oo v 1
Screw(M4-0.7x8) - - -+« o .. WERT e e o oo o v oo 2
Pipe Joint « = = « o « o o o o . NATFHE - « o v v o v o 1
Oil Tube + + « ¢ « v v v o v v . BHNRAT « v v v v o e . 1
Felt « = ¢ ¢« ¢ ¢ ¢ o ¢ v v o« o . AV 7 1
HR Cup = = « ¢« « = v v v v v ot HRA Y« o v oo o v v u 1
HR Felt = ¢« « « ¢ ¢« ¢ « ¢« v v o HRZz/Abk o oo o oo o 1
Seal Plug = « ¢« « « = « « « o« o . S N 1
Screw(M4—0.7x8) ........ _u:;“(f/" ........... 1
Screw(5/16-24x15.88) - - - « . . R v oo v v v oo 2
Sponge ............. %MZ#\'VV ........ 1
Fixing Plate « « « ¢« « ¢« « o « E‘H‘ ........... 1







PRESSER FOOT MECHANISM

Ref. Parts
Na Na
1 0077270
2 3200133
3 000445
4 0065372
5 0063087
6 004440
1 0093483
8 004441
9 0060142
10 3100110
11 3100112
12 110002
13 0093611
14-1 3100310 %
14-2 0063079
15-1 150001 *
15-2 001459
16 0020271 %
17 110054 *
18-1 0063318
18-2 0063319
18-3 0063320
18-4 0063322
19 001186
20 0063280
21-1 0063283
21-2 0063284
22-1 0063281
22-2 0063282
23 005122
24 0093487
25 0060338
26 0063083
27 000690
28 0063084
29 0093491
30 009604

X Ref. No. 31 to 45

fileti 1 8
Amt .
Description % £ Req.
Presser Spring Regulator - « « - CfUEHRD - « + « « « « . 1
wire(0_9x45mm) o e s e e s e 4 . %ﬁ ............ 1
Lock Nut « = « « o ¢ o o v o .. I ST S 1
Presser Bar Spring(Outer) « - - « #RTHR(K) + « + - « - . 1
Presser Bar Connecting Bracket - jPxidffis - - - . . . . .. 1
Screw(11/64-40%8.3) -« . - . . . XY - v v o vl s s e 1
Presser Bar Guide - - - - - - . . BB/ - - - - . 1
Screw(]l/64—40x16) ....... RS - o v o oo oL 2
Presser Bar Spring(Inner) « - - - FRCHB <X() + + « - - - . 1
Presser Bar - « « « « « » « « o . S 1
Finger Guard - « « - - - . . . . TAVHH—=F o o oo v 1
Screw(M3-0.5%x5) + « + « . . .. J1 o 1
0il Protector Ring « « « « « « & eIy Y N/ AR R RN 1
Collar(IX17XTmm) + « « « « « . BF— e o o e e e 1
» (9% 15X 7mm) « « « « « o . N e e e e e e e e e .. 1
SCTCW(M4-0.7X4) ........ ERY « o o v o o0 oo 2
” (9/64-—-40)(3) ........ N e e e e e e e e e e 2
Thread Chain Cutting Knife FzAvByH oo 1
ScreW(M3-0.52x3.5) ....... _ﬂ:*:/ ........... 1
Presser Foot, Complete Set(32) -3 (SH) + + « « « - « « « . 1
" " (40) . T 1
n " (48) - /2 1
” ” (64) N e e e e e e e e 1
Screw(9/64-40%7.8) - + - - . . . il:*/ ........... 1
Presser Foot Spring+ « « - - - - IMPZSR e oo )
Locking Pin(32,40,48) - - + - - . BlYiEAEY - - oo oL 1
” (64) ......... B e e e e e e e 1
Presser Foot Hinge Pin(32, 40 48) e -0 1
” " (64) " e e e e e 1
Screw(3/32-56x5.5) + « - . . . . R - o oo oL 2
Lifter Link« = « « « « « « « « . BUVIYIYY o oo e 1
Screw(3/16-32x%2.2) « « « « - . . R - v v v s o e e A
Lifter Link Lever» « « + - « . . BUVTLR—. o oo 1
Fastener Pin - « - « - « . . .. AT« « v v oo oL 1
Lifter Spring+ « - « « « « « . . WZEHFRER e« v v v oL 1
Collar(8x16x8mm) + - » - « « . BT— o v v v e 9
Screw(11/64-40%x5.5) « - « « . . ERT e o v v oo 4

See the following page.

(&) *HOBWHIETTROEFNMICEREMS A TVES,
Note:The parts marked * are installed to the following models as a standard.

VC2600-132M
VC2600-140M
VC2600-148M
VC2600-164M

VC2700-156M
VC2700-164M







PRESSER FOOT MECHANISM

Ref. Parts

M Na_

31 0093479
32 3100294
33 120017
34 0077179
35 0093509
36 0093507
37 0093508
38 009200
39 0066560
40 0066561
4] 004358
42 0090801
43 005542
44 0093545
45 0090824

3 Ref. No. 1 to 30

Description
Lifter Shaft

Intermediate Lever
Screw(M5-0.8 x15)
Retaining Ring

Connecting Pin

Connecting Plate
Lifter Lever(Small)
Screw(15/64-28%9.5)
Lifter Lever
Lifter Lever Stop

..........
.......
........
.........
.........

........
.......

......
..........

Screw(9/64-40x5.6)
Tension Release Lever
Screw(11/64-40x14.5)
Tension Release Shaft
Swing-proof Spring

.......
......
......
......

.......

See the preceding page.

P 8
Amt .
g Req.
B - - - .. L. 1
*q];r_gb‘q:l boS— e v o 0 .. 1
IERY « o v v o v e oL 1
3 }\ /7) /7 ....... 2
mﬁgg‘/ .......... 9
WAER - - - - o oL 1
BIBIL AN - - - - 1
RS e o v o oo, 1
ng/j‘l//\— ....... 1
ES: e 8 N IR |
RS« v e v v e )
HREBABE - o e e ... 1
R e o v v i 1
KB AR - ... 1
BEIRANR « « « v v v .. 1







SPREADER MECHANISM
Ref .
Na_

S OO0 3T LN s ) D

Parts
Na
3100302
3100300
160003
0077322
3100301
0094566
110009
300006
3100309
000528

100003
0032646
009604
3100303
120013
3100304
3100305
160007
0063051
0063053

0063056
0063057

009526
3100307
3109310

110031
3100306

i) RIL—/ B 9

Amt .

Description & £ Req.
Connecting Rod, Complete Set « - —No o F(RE) + + « « « - 1
Eccentric» - -+« - o . v o .. NW—RERE o o o v o v 1
Screw(M5-0.8X5) « « « « « .+ . . R e o v v v e e oo 2
Roller Bearing -« - - - - - . . . S RARTYLH o o o . 1
Connecting Rod + « « « - « . .. N—Npy k... 1
Retaining Ring + - - - « « . . . AbhyFYr s oo oo 1
Screw(M4-0.7x8) - - - - . . .. RS e oo v oo oo 1
Washer +» ¢« « ¢ « « ¢ ¢ ¢ « o o . lj/:/‘\, .......... 1
Adjusting Lever Pin+ - - - - « . BIhL S—EY v v v v e e 1
Washer = « « ¢ « o o ¢« o « o o ’7“/:‘/-\’ .......... 1
Nut (M6=1.0) » = = = « « « v « . . R 1
CO”&I‘(]ZXZOXBmm) ....... BF— e v v v v il 1
Screw(11/64-40X5.5) « - « « « . ERD e o v v e e e e 2
Adjusting Lever - - « « « -« . . 3 i P G 1
Screw(M6=1x15) - « « « « « <« . . IR e o v v o i e 1
Driving Shaft - - - « - « « . .. N— Ml - - o oo 1
Rocking Arm« « = « « « « « « « . N2 BUBT e » v v o o o 1
Screw(M6-1x6) « - + « .+ « . .. RS ¢ o v e e )
Rocklng Pines « ¢« o o o v v v o /[,—)\ﬁ) | =P R S 1
Spreader Bar - - - - . . . . .. Y - R 1
Bushing Ring .......... 7"‘/:"/.:.93/7 ....... 1
Collar(10X18XTmm) « « - + « . « AF— v v o e 1
SCTEW(9/64—40X4.4) ....... JERY o o v v o v 0w oL 9
Spreader Holder - « - « - » « . . R 1
Spreader ............ eﬁ) HAN—rNe ool 1
SCFEW(M4'0.7X12) ........ IERD v o o v o v e v u . 2
Rocking Arm, Complete Set - CA—NBUBRGH) - - - - - - 1




10




LOOPER DRIVING MECHANISM L— 10
Ref. Parts Amt.
N MNa Description dh 4 Reg.
l 3109300 Looper ............. /[,—/\' ........... 1
2 110020 Screw(M3.5-0.6x6) - - - « . . . B S I 1
3 3100162 Looper Holder + + - « « « ¢« o . . Y R 1
4 110039 Screw(M3.5~0.6x10) - - « « - . . ERY e v v e v v oo 1
5 300500 Spacer(Fiber) - « « - . . . . .. AR—PF (T 7 A28=)« - « .9
6 3100154 Looper Bar Bushing - + + - « - . N—=BT ya o oo 1
7 160024 Screw(M6-1x8) - - « - . . . .. RS o o v o oo oo 2
8 3100410 Looper Thread Eyelet - - - - « . W= e v v v o e e 1
9 110101 Screw(M3-0.5%3) - -« . . . .. ERT - v v v v v oo 1
10 340008 Roll Plﬂ ............ n-—/[,t°_‘/ ......... l
11 3100156 Bushing Spacer -+ - . - . . . .. TV aXR—H o 1
12 3100152 Looper Bar Guide + - « - « « . . N—RBH AR -« o o o 1
13 3100157 Sllder ............. ;(5,{5’ .......... l
14 3100158 Slider Holder « +» - « « « « « . . AZAFBFE - o - 0 . 1
15 110005 Screw(M3.5-0.6x12) « - - - - . . IERY « v oo oo oL 1
16 = e v e v T
17 3100159 Slider Presser « « - « « « . . . ATATW - - - oL |
18 160001 Screw(M4-0.7x4) + - + .« . . .. IERT e o v v v v o i 1
19 3100160 Thrust Washer - - - « « « . + .. AFARTy sy oo o v 1
20 330002 Seal Plug(Kurk) « « « « « « . . . BRGEry) o000l 1
21 3100161 LOOper BAr ........... /l,._./\'w .......... l
22 3100153 Guide Shaft Bushing: - - - « - . A7y ra - oo o 1
23 3100155 Looper Bar Guide Shaft - - + - . TARH- - o« o0 0 1
24 110019 Screw(M5-0.8X%35) « - « - . . .. R e o v v v oo oL 1
25 300000 Washer - e e e e e e e e UL )
26 3100151 Looper Rocker Adjusting Pin- - - N—RAiIEREEEy - - . - 1
27 340001 Rﬂll Pln ............ n—/[,t":/ ......... l
28 100002 NUE * « & v v e e e e e e e e . R 1
29 3100150 Looper Rocker Connecting Rod, C. Set A — <Biifw v FGE) - -1
30 3100147 Looper Rocker Regulating Eccentric N—figEzEEy - - - o]
31 160003 Screw(M5-0.8%x5) - - - - . . .. ERY e v oo v o oo
32 0065389 Roller Bearing « « - « « « « . . =2=FARTYY . 1
33 3100149 Looper Rocker Connecting Rod - - N—fFEey Ko o0 o 1
34 3100140 Looper Connecting Rod + « + « - - =Ry k... .. 1
35 005071 Screw(11/64-32%14) - « - « « . . ERT e v v v e oo 4
36 3100355 Oil Splasher = « « « « « v o . FANZIT Sy e o o . 1
37 3100141 Guide Fork -« - « « - « . . . .. BUIERA < -« oo v o v 1
38 004440 Screw(11/64-40%x8.3) « - - - . . IERT o o v v v oo oo 2
39 3100142 Looper Driving Lever - - - - - . N— GhE s -« - ¢ - o . . 1
40 000637 Seal Plug ............ gg& ............ l
41 3100143 Looper Rocker Arm- - - « « « . . W—=RBURBE ¢+ ¢+ - o 1
42 120011 Screw(M6-1x18) - « + « « . . .. IERY o oo e o oo oo 1
43 3100146 Thrust Washer - « - « « « . . . . AFAPTyTe e oo oo 3
44 3100145 Thrust Roller Bearing - « « « - - AZAMRTYY Y o o o 2
45 3100144 Looper Shaft « « « « « « .« . .. A . IS
46 000740 Seal Plug e « = « = « « v v o« o . BER . - . oo 2
47 160007 Screw(M6~1Xx6) - + - « . . .. ERT e oo v v v o 2
48 001123 Washer ............. 7.\/:‘/? .......... 2







FEED DRNIVING CONTROL MECHANISM 2% ') B 11
Ref. Parts Amt .
N Mo Description o A Req.
1 3100217 Feed Lift Lever - - - - « - . . . EYETMmB - - - - 1
2 160007 SCTCW(MG—IXG) ......... ‘u:;"(/ ........... 5
3 0032799 Connecting Rod Pin - « - - - . . By FEY o0 v 0oL 1
4 160002 Screw(M4-0.7x2) - » - - . . .. ERT e o v o v v oo 4
5 3100216 Feed Lift Connecting Rod + - - - %Y L Fuo R+« « « . . 1
6 3100192 Retaining Ring - « + « - « « .« . J]:)‘ﬁ """"""" 2
1 3100190 Roller Bearing - - « « « - « . . —FARTYVT e o 2
8 3100189 Differential Feed Eccentric - mlni)-‘r-ﬂ?'!z./ ------ 1
9 006212 Screw(M5-0.8%6) < « « + « .« . . IR - v v 0 v oo 2
10 3100191 Differential Feed Connecting Rod ATV ey K- - « « + « . . 1
11 3100193 Connecting Rod Pin - - - - - . . By FEY -« v oo 0o 2
12 3100194 Lever Link(Long) + « - « « « . . MEYLAR—=Y ) - - -
13 3100195 Lever Link(Short) - - « - « « « . MBI L=V rGE - - -1
14 3100196 Lever Link Pin + « « « « « « . . BEY L=y . . o]
15 300006 Washer ............. 7“/‘:/“? .......... l
16 110009 Screw(M4-0.7x8) - - - + .« . .. IERD - o oo e v oo 2
17 3100197 Differential Feed Shaft Lever - - Bk UMIL<— - « « « . . . 1
18 120009 Screw(M4-0.7X12) « - « + « « .« . IR« v v v oo 1
19 3100199 Control Bracket - - « - « « « . . WERVREBH IS ry b - - o]
20 3100202 Connecting Rod Guide - - - - - . MiZVay RHEAL K. -« . 1
21 3100200 Control Bracket Spring - - - - - A A VAt IR 1
22 340003 Pln ............... t’_‘/ ............ 2
23 3100103 Control Lever Shaft Bushing - - « @iV A—MT o2+ « « - |
24 3100104 O-ring(P16) + « + « « « « « . . . (o) I A 1
25 0093303 Oil Seal - « « « ¢« v v o v .. AANY = o o oo 1
26 3100201 Control Lever Shaft - « - « « « . BiEY WL S—gh - - - - - 1
27 3100211 Control Link Pin + - « - « « . . MEVRBTI 20 - - v -]
28 3100203 Control Link « « « « - « + . .. [iE- BRI AR 1
29 3100208 Control Nut - « - « « « v ¢ v . XY REH S b o o - - 1
30 001107 Roll Plﬂ ............ u—/l,t"/ ......... l
31 3100205 O—ring(Plz) ........... O y ‘/y .......... l
32 3100204 Adjusting Screw+ - - - - « - . . i e S A 1
33 3100207 Adjusting Stop Pin -« + « - .+ . . AbyFEY e e 000 1
34 160001 Screw(M4-0.7Xx4) =+ « + -+ . .. IERY o o v v v o e o 1
35 3100206 Adjusting Knob - « - - - . « .. Rffiy=3 -« 0000 1
36 130011 Screw(M3-0.5%x4) - - -« . . .. IR - o v v oo v w 1
37 3100235 Differential Feed Control Lever, C. Set A2tV EREL<—(4) 1
38 3100210 Differential Feed Control Lever « BTtV BEEL X—+ « « « . . 1
39 3100209 Differential Feed Graduations - - RIXVERK » - - - - - « - 1
40 130004 Screw(M4-0.7X1I1) « « « « « « . . B 2
41 000505 Spacer ............. z;{—-ﬂ- .......... 2
42 0020350 Control Lever Stop + + « « - - . AEYRBL -2 byF - -1
43 000669 WASher ............. lj/:/.? .......... 1
44 000600 Spring Washer « + « « « - « « . . PRIV 4/ A SRR 1
45 005049 Screw(M5-0.8%8) - - « - - . .. IR e v v v o v i oL 1
46 190004 Screw(M6-1X7.5, M4.5-0.5X3) + + bR« « v o o v u ... 1
47 100005 Nut ............... -j‘.\/ '\ ........... 1
48 000010 Conical Spring Washer- - - - . . MARTy e o oo oo 1
49 3100220 Feed Lift Connecting Rod, C. Set %V EFow @) - - - - - 1




12




NEEDLE GUARD & FEED DRIVING MECHANISM

Ref.

Parts
Na
3100243
160003
3100242
110022
3100241
3109200
110036
3100246
3100245
3109201
3109210
3100187
110004
340001
3100186
130005
3100185
3100183
340025
3100184
3100182
110072
110023
009736
3100188
110021
0032853
3100225
160007
3100229
3100221
3100222
3100231
3100224
3109001
3109003
3109000
3109002
3100226
110081
3100213
3100215
000199
3100214
160006
000750
3100212
0093389
3100218
000397
000401
330015
3100219
160004
3101300

HEFRUE) BN 12

Amt.
Description 5 £ Req.
Needle Guard(Front) Eccentric - - 247 (ANZF &L » « - « - 1
Screw(M5-0.8X5) - « « « . . .. ﬂ:*/ ........... 7
Needle Guard(Front) Lever- - - - $tZH MBI - - + - » « - - 1
SCTCW(MS'O.SXIO) ........ R e v o v e e oo 2
Needle Guard(Front) Holder - - - @@4 @& - - + + « - - 1
Needle Guard(Froat) - « - « « . . GRS - o e e 1
Screw(M3-0.5%6.5) - - - - . . . 1 9
Needle Guard(Rear) Lever - « - - $#4Z4 ()P - - « - - - - 1
Needle Guard(Rear) Holder- - « - @24 ()& - - « + » + - - 1
Needle Guard(Rear) -« « « « « - . ﬁf"-'r(&) ......... 1
" ” »  (Extra) - " n (RTES) - - - - - 1
Feed Regulating Step - - « - - - rg)mﬂﬁx by o oo v 1
SCTCW(M3.5—0.6X8) ....... ﬂ:*:/' ........... 3
Roll Pin = « « « « o = o o v v Bl e v v e e e e . 1
Conical Spring Presser - - - - - MAFREET - - o 0 0 v o 1
SCTGW(M2“0.4X4) ........ _u:*:j ........... 2
Conical Spring - - - -« « « . . MK« o v v o v v o 0w 1
Eccentric Cam-« + - « « « « « . . EVxxEsHh - o o oo .. 1
Stop Pin « « « « ¢« o o o o L APYTFEY ¢ o v 00 . 1
Eccentric Pin+ « « « « ¢ o« .. L L 1
Main Feed Eccentric, Complete Seti¥Y %+ (). « - - - - 1
Screw(M3 5-0. 6X6) ¢ « o o o o . ﬂ:*y ........... 1
Screw(M2-0.4%3.5) « « « « . . . RS o o v e e 1
Screw(Md-0. TXE) « o o o o o o _u:*/ ........... 2
Main Feed Bar Driving Connection %YYL 2 - « « « « . . . 1
Screw(M5-0. §X18) « + ¢ o o o o _u:*/ ........... 2
Driving Connection Bushing - - - #%V Y r77vva - 1
Feed Bar Guide(Upper/Left) - CEVEXVAF(EE) - - - .- 1
Screw(M6=1X6) + « « « « « « « . R e v o v e e 7
Feed Mechanism, Complete Set - - VMG - - - - - « - - 1
Differential Feed Bar« « - « - . RIEYH -« -« v v v o e 1
Main Feed Bar« « « o « « « « « - gﬁ%y T 1
Feed Dog Key « « « « o o o o v vt oo s e h e e e 2
Feed Lift Block(Rear) + + - - + - ﬁbEﬁ(%ﬁ) ---------- |
Main Feed Dog(32,40,48, 56)(P—1 6mm)?§:ﬁ§) (v %1.6mm) 1
" (64) (P=1.6mm) - . r ” ) - o- o]
Differential Feed Dog(32,40, 48 56)(P“l 6mm) A% Y (¢r%1. 6mm) 1
” " (64) (P=1.6mn) A% Y (£ v 1. 6mm) - -1

Feed Bar Guide(Lower) - « - « + BVEBHAR(F) -+ o« + - 1
Screw(M4—0.7)(10) ........ _u:*:/’ ........... 2
Differential Feed Bar Driving Connection WY YL 2 + + « -1
Oscillation Adjusting Eccentric - §ff2% Y giEMsz %€ - - - |
001 Wick » » = « o o « o « o« & e 1
Driving Connection Pin - + - - - BV Y IsEY e - o .. 1
Screw(M3=0.5%6) + + « o « « - . R e v v e e e e 1
Seal PLUg « « = + « = « o o o o s R 1
Differential Feed Shaft« . - - - CUE-R - I 1
Feed Lift Block(Front) « - - . - p= -1 6: 1) A 1
Feed Lift Shaft - « « « » - « . . EYVETH- -0 - -0 . 1
Ol Wick » # o v o o v v v v v sl s v v o e e e e 1
0il Wick(280mm) « « - « « - « « « o S R 1
Seal Plug ............ ﬁ&. * 4 e e s e e 4 e s » 1
Collar(11 X 18X 11lmm) =+ « « « « BF— e e v e v e v 0. ]
Screw(M6-1x4.8) - « « « o . . -1t;;g) ........... 2
Feed Bar Guxde(Upper/nght) "REYEXAR(ER - - 1




13
VC2700-156L/0T-AZ
VC2713-156L-1/UT-A2 /.




LUBRICATING MECHANISM

Ref.

Parts
Na
0065453
110012
000234
310026
3100350
160001
310027
0020551
3100346
004353
3100060
110045
3100061
3100345
3100329
3200237
3200236
0093617
3200238
0065452
3100353
3100357
0031831
3100335
0090930
3100336
0037668
3100332
0037669
3100342
3100358
3100331
3100343
3100334
110009
004124
000567
004126
3100356
3100328
0030711

Description & £

Oil Receiver + + - - - - « . MBS - ¢« o o o .
Screw(M4-0.7x%58) - « . . . . [oF 3720 S
Nut « ¢« ¢ =« ¢« o ¢« v v o v o & -}l-.y '~ ,,,,,,,,,
0il Wick - - -+« .. ME@E150mm) - - - - -
Needle Bar Connecting Rod 0il Pipe wm v KM/ AT - - -
Screw(M4-0.7x4) « + - -« . . XD e e e
0il Wick + + +« + « « « « o . Mt (4% 530mm) - - - -
O-ring(PS) ......... OU/J ,,,,,,,,
Oil Wick Holder - « « - - - - oy P . - .
Screw(9/64-40X7) + « - - .+ . 1%, 3 2
Oil Filter Cap « « « « « « . FANT 4NEHrv T

Screw(M4-0.7x12) « - - « « R o o v e e
O—ring(P42) ......... (OB AV A
Oil Filter « « « « « « v v . AANTLNE o o o
0il Filter Connector - - - - FANT AN TRE . - .
Felt « ¢ o ¢« ¢« ¢« ¢« ¢« ¢ o o & 7;,[,} ........
Suction Pipe =« « + + + « - . WAL T« o = o v v
Suction Pipe Bushing + + - - WANRAL TSy -
0li Tube(3X5%440mm) - - - - AALNRLT o o o o
Draining Pipe» « « « « - « - b: 5 DA G A
0il Sight Top Nozzle - - - - V.V R NN
0il Tube(Long), Complete Set FAMWAAL 7)) - - -
0il Tube Clamp =« + ¢ » « = « « BEWHEE: « « « = « « « .
0il Tube(4x6x%290mm) - - - - AANIRLT « o o o o
Non—Return Valve Unit - - - - WEHGE) - - - 0 - -
Oil Tube(4X6X%75mm) - - - -« AANILT « o o o

0il Tube Joint, Two Way

0il Tube(dx6%37mm) - - - -

0il Tube Joint, One Way

Lower Shaft Oiling Outlet - - -
0il Tube(Middle), Complete Set
0il Tube(4X6x3lmm) - - - -

Lower Shaft Oiling Shower - - -
0il Tube(dx6x110mm) » - - -
Screw(M4-0.7%8) - - - - .+ .
Fitting Stud(Short) - « « - -
Seal + ¢ s e e e e e e
Fitting Stud(Long) + « - - -
0il Tube(Short), Complete Set -

0il Pump, Complete Set

0il Pump Driving Worm Gear

OGS - - - - . .
FANNRLT « 0 o o o
H—ugﬂg& .......
- FHESME - o - o o . .
ML T (R) (M) - - -
AANSALT o 000 vt
CFHWAMS e - -
FANINALT « ¢ o v o
BERS e o v v oo
ERERAL LG - - - -
AR 3RS .
FHMERLNE) - ' -
CRMALT(E) () - - -
TSGR - - v v o -

.........................................

120013
0090918

000419
3100349
3100344
3100330
0021010
0063217
0063216
3100360

310061

Screw(M6-1X15) « + « « - « .
Suction Pipe =+ + ¢ ¢ o o . .
Nut .............
0il Nozzle for Worm Gear - -
Dust Proof Plate - » - - « -
0il Tube Stay: « + « « « « .
0il Sight Gauge - « « « - « -«

0il Filter Screen Clamp

0il Filter Screen« « « « « «
Oil Wick Holder s « « - - « .
0il Wick + « + « o « « ¢ « @

. %M/\U(j .......

7]-,(11,/7‘_ D

M'*L::; ..........

.l




14
PULLER MECHANISM(1)




PULLER MECHANISM EXCLUSIVE PARTS(1) T5—HMBEmEa (1) 14
Ref. Parts Amt .
N Na Description g £ Req.
1 3100625 Upper Feed Roller Shaft Bracket « Lo —S7 54y k |
2 120019 Screw(M6-1>18) « + « « « « . . . R - oo e v oo 4
3 000779 Knock Pin+ + « = -« v oo ST e e e e e e 2
4 3100006 Seal Plug ............ ﬁ& ............ 1
5 3100607 Roller Shaft Bushing(Right) - + - ku—S#7 v = () -
6 3100604 Upper Feed Roller Shaft Lever - - Fo—Swmg: - - - - - - - 1
7 160007 Screw(M6-1x6) - -« - -« . . .. RS - o v v oo o 2
8 0065398 Collar(14x22x 10um) =+ - + - - - b A 1
9 009604 Screw(11/64-40%5.5) - - « « . . ERD e oo s 2
10 3100626 Roller Shaft Bushing(Left) to—S#7 v () -1
11 0065395 01l Seal -« » « v ¢ v o v v FANT = v o v oo 1
12 3100605 Upper Feed Roller Shaft - - - - . ro—5- - - -0 1
13 3100633 Upper Feed Roller Lever Rod, C. Set ko —S L <—wy k@) - 1
14 0065400 Upper Feed Roller Lever Rod - - - Fo—5 VR—gy ... .|
15 001174 Screw(9/64-40x%10.3) - - - . . . ERT o o v v e v 2
16 0060109 Ball Stud + « « « ¢ « - v . o o to—Fv—py RER- - .}
17 000306 Nul ............... j—.y l\ ........... l
18 0065401 Upper Feed Roller Lever Pin - ckve—SL—pr ... 1
19 0065402 Upper Feed Roller Lever Rod Sleeve Loi—my KRY—7 . « .|
20 000613 Washer ............. g.y:‘/.‘, .......... l
21 000306 Nut ............... j-/ '\ ........... l
22 0032921 Upper Feed Roller Driving Rod Pinku—Swy kv o « .« . . 1
23 160001 Screw(M4-0.7%4) + « « + « o . . IERY e v v v oo o s 1
24 3100602 Upper Feed Roller Driving Rod - + ku—Smy k.. . « . . . 1
25 3100192 Retaining Ring « « « - « - « « . Aby 7Yoo 1
26 3100623 Roller Bearing =« + « - « « « « . S—=RART YT e oo o 1
27 3100603 Upper Feed Roller Regulator, Complete Set bw— 3 SHERSE () - 1
28 3100601 Upper Feed Roller Eccentric: + + Lo—S &>+ « « « . . 1
29 3100600 Upper Feed Roller Regulator - rto—smEmg. .- - - - 1
30 160003 Screw(M5-0.8x5) « « « . . . .. IR e v v oo oo 2
31 190007 Adjusting Screw(M5~0.8X6) BEiARY -« ¢ o 0 0 0o 1
32 120008 Screw(Md~0.7%8) « « + « « . . . ERT oo oo 1
33 300045 Spacer ............. 1/\'—-3- .......... l
34 3100636 Upper Feed Roller Shaft Bracket, C. Set Lo-5§754sb (i) - - - - |
35 3100608 Upper Feed Roller Lever + - - - - ro—SLR—. oo 1
36 120012 Screw(M6-1x20) - - - - - - . .. ERT e v e e 1
37 ———e— See page 16+ « = « « o o v o .. I6_—CBHE- -« o .. o
38 310063 Oll chk ............ m:’c':: ............ l

(&) 75 —@48(#) DParts No. +-+
Note:Parts No.

of Puller Mechanism, C. Set ---

3100635=3100636-+3100637+3100638

3100635=3100636-3100637+3100638




15

PULLER MECHANISM(2)

VC2742P Oaly

33

VC2500P, 2605P, 2840P
VC2790P, 2730P




PULLER MECHANISM EXCLUSIVE PARTS(2)

Ref.

=

O W OO~ T LN B O D

—

38
40

3 Ref. No. 41 to 48

Parts
Na

|
|
|
|

3100611
120012
3100612
110009
3100613
160007
3200133
006270
160001

110011
0060056
3100617
3100616
0065414
0065421

000145
0065420
3100628
3100615

0095061
3201277
0095066
0065417
3100618

160005
0065415
0065418

007621
0065422
3101354
0065468
0066735
0066737

0066567
0067028
3100638
0065461
3101355
0065469
0066736
0066738

000492
3100620

120041

000779
3100622

150001

Amt .

Description i £ Req.
See page 16 « « o ¢ ¢ o o o . 16,{_:}@% ,,,,,,,,,
Upper Feed Roller Yoke - - - - . to—a—» .. ... .. 1
Screw(M6~1x20) - » - - - - . . . RS v v v oo s 1
Upper Feed Roller Yoke Guide + - Fo—S3—stiqgp. - « -
SCTCW(M4"0.7X8) ........ R o o v v v v w o 4
Upper Feed Roller Yoke Pin + + - km—F3a—ppre . .. .. 1
Screw(M6-1%6) =« « « « « « « . . RS o v o e e 1
Wire(0.9%45mm) + + + » » « « - . BEBR -« ¢ o o v e e 1
Screw(9/64-40x0.5) - « - - - . . B 1
Screw(M4-0.7x4) « « - « « . .. RS e oo s, 2
Screw(Ms—o.sxlo) ........ R e v o o v d ol 1
Retaining Ring « - = « + - . . . AbyPYry e oo 1
Clutch Driving Shaft - - - . . . s7vFehe -0 .. 1

Clutch Driving Shaft Bushing(Left) I2I7VvFMT v (k) -1
Clutch Driving Shaft Bushing(Right) 2 S vy F#7 v+ 2 () - - |

Clutch Tension Sleeve - « - - - . I 9FFriavr)—o ]
Adjusting Nut « ¢« « ¢« « o« ¢ o o« . mﬁﬁj—‘y l\ ......... 2
Clutch Tension Spring« - - - - - II39FFovravsii. « ]
Clutch, Complete Set - - - - - . I7vFE) - oo - 1
Clutch Driving Lever - - - « - - a4 x 1t ) IRIEIEIRIPE !
Clutch « » « « ¢ « « v o v . .. T UF e v v v v v v 2
Clutch Spring s - + - -« « « . . . VAR at. NN TN 12
Clutch Spring Seat - - + - - . . TSYFNREE: » o+ 0 o 6
Clutch Roller+ « « « = « = « .. 7FvFa—F .. . 0. .. 6
Clutch Spacer - « « « - « « « . . ITIY9FANR—=H . « o . .. 1
Screw(M6~1x8) - « « + « « .« . . RS e o o e e e 1
Clutch Sleeve « « « =~ « o o .. IFI9FAY—F o o v o .. 1
Clutch Check Plate - - - - - . . IIvFRE) - - - - 1
Screw(9/64-40x8.5) « + - - - . . ERT e e v v v oL 12
Upper Feed Roller (30 teeth) (Standard) kw—3 (300L) (ian) - - |
" (50 teeth) - « « Foe—3@GoL) - + - « - .+ . 1
” (26 teeth) - - - noo(26) - - e e . . 1
" (24 teeth) - - - T 1
” (20 teeth) - - - I 1
Upper Feed Roller(for VC2742P) - Fmw—3F « « « « . . . . . . 1
Lower Feed Roller(for VC2742P) - Fo—35 .+ « « v v v o . . . 1
Lower Feed Roller Support, C. Set Fe—F##H— F (&) - - - - |
Lower Feed Roller(15 teeth) (Standard) Feo—3 (15.L) (#28) + - 1
" (25 teeth) + « - Fo—3(250L) « » « « + - & 1
” (13 teeth) - - - ” (]3|_|_|) ....... 1
" (12 teeth) - - - no (Q2L) ¢ e e e e . 1
” (10 teeth) - - - LA G117 BRSSP 1
Corrugated Washer « « - - - - . . i3 A7V R 1
Lower Feed Roller Support - + « - Fo—SH#H—p .+ . « . . . 1
SCTEW(MG—IXIZ) ......... B ) 2
Knock Pin+ + = +« « « ¢« ¢« ¢« o« o . VA /A <V 2 2
Lower Feed Roller Shaft - « - . . TFo—S#: « -« ... 1
Screw(M4—0_7)(4) ........ R e v v e v ool 2
""" See the following page.




—— - —

15  PULLER MECHANISM(2)

! VC2742P Oaly

3 341 VC2600P, 2605P, 2640P
3 - ¥ VC2700P, 2730P




PULLER MECHANISM EXCLUSIVE PARTS (2)

Ref. Parts
Mo Na_
41 3100621t
42 130002
43 0065431
44 000538
45 0065435
46 0065436
47 0065437
48 009730
% Ref. No. ! to 40

IS—MMBABKQ 15

Amt.

Description 5 £ Req.
Lower Feed Roller Cover - - - - . To—S§Bhb,—. . . . 1
Screw(M3-0.5%6) - - - « . . .. RS v v v e e e 9
Supplementary Roller Support - - e —SWfttg. - - . . . 1
Washer -« « « « « « ¢ o oo .. g/:‘/.\, .......... 2
Supplementary Roller - - - . . . ihoe—35 . . ... . ... 1
Supplementary Roller Stay(a) - - e —sx=z@) - - . - . 1
Supplementary Roller Stay(B) - - #Hithe—5%=@ - . ... !
Screw(1/8-44x5.3) - « -« . . .. RS e o v v o oo 4

See the preceding page.




16

PULLER MECHANISM(3)

a3

for “ST" &

27

o,
('
s

‘ZPQL




PULLER MECHANISM EXCLUSIVE PARTS(3) 75 —HRERANG Q) 186

Ref. Parts Amt .
M MNa Description g Req.
1 0065381 Upper Feed Roller Lifter(Right) - J:n—7&/7‘(:f_=;) ------ 1
2 004440 Screw(11/64-40%8.3) - - « - . . IR e o v v oo v 2
3 000538 Washer « » « « » = « « o o o . . IV RIE I 3
4 000334 NUE = @ ¢ @ o v e e e e e e s 9
5 0034979 Flexible Wire Clamp Bushing - « - UAf ¥l AT o m v - - « 2
6 006075 Screw(11/64-40%6) =« - « « . . . o 2
7 0067126 Lifter Connecting Plate - - - - - toe-SErmER - - - - - l
3 0065374 Upper Feed Roller Lifter(Left) - te—-S@yrE) - - - . 1
9 0065375 Upper Feed Roller Lifter Pin - keSS L 1
10 0095027 Retaining Ring - « « « « « « . . Ahy Y S e o oo 2
11 0065376 Lifter Connecting Plate - - - - - rto—-smY - 00 1
12 006038 Screw(3/16-32x2.2) - « - - « . . IERY o v v oo oo oL 2
13 0065407 Roller Press Bar Bracket - - - - to—-SHrige . . - .. 1
14 005650 Screw(M5-0.8x14) - - « - « . . . WRT o o v oo v 1
15 0065402 Lifting Lever Sleeve =+ « « « - . ta—SL -2y —7. . .
16 006411 Screw(11/64-40x5.5) « - « - . . IERT e v v v oo oo 1
17 000340 NUL © @ ¢ v o o e e e e e e Y Rl R 1
18 009931 Stop Screw(11/64-40%26) - + - « =k AT T 1
19 3100614 Roller Press Spring- « » - « .« . Lru—SHpr,<x. ... .. 1
20 3100610 Upper Feed Roller Bracket - + - + ke —F~7J 49 ph . . . .. 1
21 009753 Screw(M6-1x35) + « - - - . . .. ERT e v v oo v i 2
22 000779 Knock Pin« « « « v o « o o v o VA 2
23 0065405 Roller Press Bar Bushing(Upper) - Lu—S#xig~y Ya(k) -1
24 160007 Screw(M6-1X%6) + - « - - o . .. IERT e v oo v oo 1
25 3100609 Roller Press Bar Bushing(Lower) - Lo —S@xig~r v a2 (F) -1
26 0065404 Upper Feed Roller Press Bar - - - to—S@EoE. . ... .. 1
27 0034117 Retaining Ring -« - « - « « « . . AbhyFYv S oo 1
28 000690 Stop Pin « =« ¢« o oo, APy FEY - ¢ 0 0o o 1
Zg 0006]3 Washer ............. gy:/.v .......... ]
30-1 0067111 Upper Feed Roller Lifting Lever - E44% . - « « « « v « . . . 1
30-2 3101220 Upper Feed Roller Lifting Lever(for ST and ST-A) 4 (ST, ST-AoBR) - - 1
31 000487 Corrugated Washer » - - + - « . . BRIy % o o o o v o 1
32 170008 Screw(M6-1x9) « « - « o . . .. IERY v o v oo 1
33 3100637 Upper Feed Roller Bracket, C. Setbm—37F 4 ) - - -1

() Ref. No. 33 @ Part No. 3100637 R —D Ref. No. 37 BUNS5~_—T D Ref.
No. | oG EEAT Part No. T,

Note:Part No. 3100637 of Ref No. 33 contains the part numbers of Ref. No. 37 on
page 14 and Ref. No. ! on page 15.




17

vc2700, 2700-12

3 NG \/' ~‘
7-2 \
P \ 12 .
\X% EXTRA PARTE ) R
AN~ ? ’
9-2

VC2700-12

21




VC2700. 2700-12 EXCLUSIVE PARTS BITETALEEARE 17
Ref. Parts Amt .
N Na Description & Req.
I-1 0093356 Needle Clamp(48) - « - - - . . . BHEA - - - - o 1
1-2 0093357 » (56) « « « o ... B e e e e e e e 1
1-3 0093358 " (64) ........ N o e o s o o o o o o 1
2 001900 Screw(1/8~44X%2.4) - « - . . .. IR o o v v oL 3
3-1 3107050 Presser Foot, Complete Set(48) o) -« - 00 0oL 1
3-2 0064041 " " (56) Hoo e e e e e e e e 1
3-3 0064042 " " (64) L TN 1
4 001186 Screw(9/64-40x7.8) » - - - . . . B 1
5 0063280 Presser Foot Spring- « - - - . . L O 2
6-1 0063283 Locking Pin(32,40,48) - - - - . . BYIEAEY - o o 0oL 1
6-2 0063284 # (56,64) - - - - . . . B e e e e 1
7-1 0063281 Presser Foot Hinge Pin(32,40,48) x> Uy v v v v v . . 1
7-2 0063282 " " (56,64) - - A 1
8 005122 Screw(3/32-56x5.5) - - - « . . . ERY e oo oo 2
9-1 0094800 Stitch Plate(48M) - - - - « . . . g - - - oL 1
9-2 0094801 ” (56M) « « « « o« .. B e e e e e e e 1
9-3 0094802 ” (64M) + = = « « .« . . Booe e e e e e e e e 1
9-4 0095493 » (56L) » « « = = o « . Booe e e e e e e 1
10 0093863 Thread Tension Spring Cap - cRRFARFYYA(L) - - -
11 0090814 Needle Thread Tension Spring - - e o S N 1
12 0090071 Thread Tension Spring Retainer - AWFAXF Xy A (F) - - -1
13 000177 Felt « ¢ o o o o v o v 0 v w W A 7 S 1
14 0031111 Tension Disc + + » « - « « « . . ARFM - - - - oL .. 2
15 009835 Tension Post « - « - « « . . .. ARBAFEB - - 0o 1
16 0090812 Tension Post Ferrule - « - + . . FWFBEAEY - - - .. 1
17 0090856 Tension Disc Eyelet - « « « + . . RAFMAE - - - - - o . 1
18 0090807 Thread Lead-in Guide + - - . - - ARFERE - - - - - - - . 1
19-1 3109033 Main Feed Dog(56) (P=2.5mm) - H% Y G (Y v +2.5m) -1
19-2 3109048 ” 64)( » ) . # o (on)( ” ) -1
20-1 3109049 Differential Feed Dog(56) (P=2. 5mm) BT Y (FF) (¢ v 52.5mm) |
20-2 3109047 ” 64 » ) v () ( " )1
21 3101304 Feed Mechanism, C. Set - - - - . EVBBGE - - - .. 1
22 3101307 Main Feed Bar Driving Connection Y YL s + « o v v v . . 1
23 110021 Screw(M5-0.8x18) - - - « . . .. LBERT - o v oo v oL 1
24 310042 Oll chk ............ M'L‘a‘ ............ 3
25 0032853 Driving Connection Bushing CEEVY T yva e ]
26 3100221 Differential Feed Bar - - - - - . MEYE: -« oo v 0o o 1
27 3100222 Main Feed Bar + - + - - « « . .. BREYE- e 1
28 3100231 Feed Dog Key = « » « » « « « . . B e e e e e e e e e 7
29 0032867 Feed Lift Block(Fromt) + - - « . BB « « c 0 o 0. 1
30 3101306 Feed Lift Block(Rear) - - « « - - AEI(E) - - -0 - 1
31 3101302 Differential Feed Bar Driving Comnection MEYVZ - o o o]
32 3101301 Feed Bar Guide(Lower) - + « + - . BYVEVAR(F) - - -« - & 1
33 3130046 Needle Guard(Front) Lever« - - - S-I-i"'?‘(ﬁf]')ﬁ ------- 1
34 3130047 Needle Guard Lever Cover - CEETBA A= - e 1




18

VC2603, 2603-11
V€270, 2703-11




VC2603. 2603-11, 2703, 2703-11 EXCLUSIVE PARTS (1) HITETALHRABG () 18
Ref. Parts Ant .
_Na_ Na Description &t % Req.
1 3101014 Folder(for Type Q) - - - « . . . EMQ -0 !
) 0091736 Folder Clamp = = + + « + « « + . ERBRAEA - - - - - o - .. 1
3 009932 Screw(11/64-40Xx4) « - « .+ . . . IERY « o v v v o 2
4 005554 Screw(7/32-32%6.5) « - « - « . . B 1
5 3101006 Folder Support -« - . - . . . .. miﬁlﬁlﬁ"‘“ """"" 1
6 0094246 Folder Support Fixing Plate - - %{H&H’ BEEHRF- - - - - - 1
7 005650 Screw(M5-0.8Xx14) « + - « « . .. _ll: '''''''''' 2
8 3101005 Folder Supporting Plate - - « - - Eiﬂlﬁlﬁ'fﬁ """"" 1
9 120009 Screw(M4-0.7x12) - « « « « . . . MR e v v o e oo 2
10-1 3101001 Front Cover (VC2603,2703) - - - - iBIF Ho<— - « « « o . . . 1
10-2 3101002 ” (VC2603-11,2703-11) - L 1
11-1 3101003 Supplementary Front Cover(VC2603,2703) AR Hgh b X— - . <
11-2 3101004 " ” (VC2603-11,2703-11) " LR |
12 000014 Washer « « » « « « o o o v 0 v TSt e oo oo e e 2
13 110100 Screw(M3-0.5%6) - - - - . . .. IERY o v v v e oo 2
14-1 3101010 Slide Cover(VC2603,2703) - - - - BUR = oo 1
14-2 3101011 4 (VC2603-11,2703-11) » # « e ¢« v v v v v v .. 1
15 3100643 Supplementary Slide Cover - - - - WY - - - - - - . . 1
16 3101008 Cloth Plate - « = « « « « . . .. JRRAPL=—hk . . .. 1
17 0096277 Fabric Slide Plate - « - « « . . RV - 1
]8 000426 Washer ............. '7‘)“/'\’ .......... 1
19 110103 Screw(M5-0.8x8) - « « « . . .. IR e oo v o v oL 1
20 0063356 Supplementary Cloth Plate(for plain seaming) Jax7V-h 6K (AER) 1
21 3101013 Stitch Plate Support - - « - - « SRR - - o - 0 o . 1
29 000924 Seal Plugs » = = « « « « o v . . TR L ... . 1
23 0094235 Tape Guide Holder - - - - « . . . F— 7’174 FERfftR - - - - - 1
24 110013 Screw(M4-0.7x8) . - . . . . .. IERY v v oo v v oo 2
25 190010 Screw(M4~0.7x10) - « - - - . . . IR v e v v oo 2
26 000554 Washer « « « = « « o « o o o o . 2 R 1
217 0091709 Tape Guide(Short) - - « « « . . . T=THALREE) - - - 2
28 0091707 Tape Guide Adjusting Holder - + - F—FH L KZxx+ » - . - . 2
29 001457 Screw(11/64~40x3.3) - « . - . . RS e o v v v oo v 4
30 0091708 Tape Guide(Long) +« - « - - - . . T=THALRE) - -+ - 2
31 000340 NUL = = o o v o o e e e e e e e a 9
32 3101017 Machine Frame Unit - - « - « . . T—b~xXy ) - -+ - - 1




18

VC2603

R
————

VC2603-11

Ve2703, 2703-1

vc2703

VC2703-11




YC2603, 2603-11, 2703, 2703-11 EXCLUSIVE PARTS(2) HIETLERER () 19
Ref. Parts Amt .
Na Mo Description ) Req.
1-1 3207150 Presser Foot, Complete Set(32) P (#) « » « « « « « « « 1
1-2 3207151 " " (40) - B e e e e e e e e e 1
1-3 3207152 " " (48) B e e e e e e e e e 1
1-4 3207154 " " (64) B e e e e e e 1
2 001186 Screw(9/64-40x7.8) - - - - - - - ERT oo v e oo e 1
3 0091725 Presser Foot Spring -« - « « - - -« P11 5 S 1
4 005133 Screw(1/8-44x4.5) - « + + - - - R e oo v v 1
5 000220 Lock Nut -+ » - = ¢« o e v 0 v 0o By ZFy bk 1
6 003300 Adjusting Screw(1/8-44X15) - - AR Y » - = - -+« - - 1
7-1 0094210 Stitch Plate(32M) - - - - - - - - R - oo e e e e e 1
7-2 0094211 " T Do e e e e e e e 1
7-3 0094212 " (48M) « =+« - - - - Hoe e e e e e e e e e e 1
7-4 0094214 " (6AM) » = = - =« -+ . B e e e e e e e e e s e s 1
8-1 3109018 Main Feed Dog(32,40,48,56) (2= 3 B 1
8-2 3109021 ” ” (64,40-11,56-11) - - B e e e e e e e e e e 1
9-1 3109017 Differential Feed Dog(32,40,48,56) RMifkY « - « « = « « « « « 1
9-2 3109022 " b (64) - - - - B e e e e e e 1
10 0091696 Presser Foot Hinge Pin ~ + « + - i i e 1
11 0095234 Stitch Plate(40M) - « - < - - - - N 1
12 3109020 Differential Feed Dog(40-11,56-11) HjkY - - - - = - - - - - 1
13-1 0093356 Needle Clamp(40) + + + « « + « - BHIEA <« = v o e e e e e 1
13-2 0093357 ” (56) « « =« o oo P 1
13-3 0093358 ” (64) + « = ¢« o o s B e e e e e e e e e 1
14 001900 Screw(1/8-44x2.4) -« - - - - - - IR e v v v e e e 3
15 0093863 Thread Tension Spring Cap- - - - REAF A \RXF v (L) - -1
16 0090814 Needle Thread Tension Spring - « BRERFNRR - ¢ ¢ ¢ ¢ o ¢ 0 - 1
17 0090071 Thread Tension Spring Retainer - RNFxFx+v7(F)- - -1
18 000177 Felt « « o o o ¢ o ¢ o o o o o Y 7 SRR PR 92
19 0031111 Tension Disc + < « ¢ « « « « - FWFM » - - ¢ - - - - - 2
20 009835 Tension Post =« « ¢ « « ¢+ « ¢ PR 1
21 0090812 Tension Post Ferrule -« « « « - - FHRTHRAEL - - .. 1
22 0090856 Tension Disc Eyelet - « « « « - - BRFMRgE e - ¢ o 0 e e e 1
23 0090807 Thread Lead-in Guide - « - - - - ARFERHE - o 0 00 1
24-1 3207155 Presser Foot, Complete Set(48) - (%) - - - - - « « - - . 1
24-2 3207156 " " (56) B e e e e e e e e 1
24-3 3207157 " ” (64) B e e e e e e e e e 1
25-1 3208026 Stitch Plate(48M) » « « « » « « « B e o oo e e 1
252 0094901 " (56M) « = = = ¢« o . Bov v e e e e e e e e e 1
25-3 0094902 ” (64M) « « « o o+ o & B e e e e e e e e e e e 1
QB+ e s e e e e e e e e e e e e e e e e e e e e e e e e e e e
27 0095085 Stitch Plate(56M) « « « « ¢ - - - F12 NN 1
28 3207160 Tape Guide « < « = « = « ¢ « « F—THAR o« 000 1
29 001230 Screw(3/32-56X3.8) « ¢+ » o . - IERT = o0 e e e e e e e 1




20

VC2605P (1)

EXTRA PARTS




VC2605P EXCLUSIVE PARTS (1)

Ref.

g

W o0~ U e DD —

Parts
Na
3101354
3101355
3101350
0066898
190019
3101371
110012
001123
3101352
3101353

0094852
0094853
0094854

001186

000327

009210
0093170
0093171
0093172
3100845

YITETIGABSR )
Description A A

Upper Feed Roller(50 teeth) - - - Ee—35(50i1) - - « - -
Lower Feed Roller(25 teeth) - - - Fa—3(25W) - « « - -
Machine Frame Unit « « « « « - T—A~_y R - - -
Belt Cover « « + « ¢ « ¢ o ¢« o R RBGRA— oo
Screw(M6—-1x27(13)) « » « « « « - RS e o v o v oo
Clutch Driving Rod Cover - - - @y Rbhs8—- « -« o .
Screw(M4-0.7X5) =« « » « « « « RS e o v o e
Washer « « « o = « ¢ + ¢ ¢ « o » R R
Front Cover(Lower) - - - - « - - Wb 5= (F) - - - -
Front Cover Hinge - + -« « « - - A B A— Y. - -
Presser Foot, Complete Set(032) - f—c(¥d) - - - - - - « -

" ” (040) - 2

" ” (048) - B e e e e e e e
Screw(9/64-40%7.8) « + « -+ - - RS e o v v e e e
Lock Nut « ¢ ¢ ¢ ¢ ¢ ¢« « ¢ ¢ o & uyy-j—.yl\ ......
Adjusting Screw(1/8-44x8.5) PR ¢ 0 v 0 v e
Stitch Plate(32M) « « « « » » « - SHE - - -+ o o e e

" (40“) ........ N e e e e e e o 4 s o

" (48M) ........ N o o o o o o s s s

Folder Unit(Two-fold) (Extra)

CER (208 (HER) - - - -

<l

..l

2




s mT | et

VC2605P (2) o




VC2605P EXCLUSIVE PARTS (2) YIETNERAE Q) 21

Ref. Parts Ant .
N M Description gh & Req.
1 3101356 Pulley - « « ¢ « v o v v v v . = - e 1
A 3101357 Clutch Driving Eccentric « + - « 75w Fxfy + -« « .« . 1
3 130006 Screw(M4-0.7x10) - « « « - .« . . RS e oo 4
4 100025 NUE © = ¢ v v o v e e e . ol 9
5 000613 Washer =+ ¢ « « » « ¢ v v ¢ o o . D N 1
6 3101358 Driving Rod Shaft - « « = « « « - Sy KMl e e e e 1
1 3101359 Collar(8x23X7mm) - - - « - .« . b A N R 1
8 009736 Screw(Md=0.7X6) - » + -« + . . ERT e oo 4
9 2101486 Needle Bearing -« + - - « - - . . Z—RARTY S e o o 1
10 3101382 Clutch Driving Rod - - - « « - . I7IvFay -0 1
11 2101485 Bearing Holder - « « « « « « .. RFTY Bl e o o 0o . 1
12 000366 R R 1
13 290026 Rod Connmection - « « - « + . . . oy FHlEE#R- - - ... 1
14 000356 Nut (Left-handed Screw) - - - - . Ty M EXY) oo 1
15 0069138 Connecting Rod + + « - -+ « - =2 S 1
16 001170 Screw(9/64-40%x12) -« -« - - . . ERY o v v e A
17 3101366 Adjusting Ball Stud- - « « « - - 3 S 1
18 3101364 Clutch, Complete Set - - - - - . 73vF@E) - - - e 1
19 3101365 Clutch Lever - « « « ¢+« - . . VAR Al v CIR 1
20 007621 Serew(9/64-40X7) + « « « - - . . ERT e e oo e 9
21 0095061 Clutch + ¢ = o « = « o v v v T D 9
22 3201277 Clutch Spring« « « « « - « « . . TTYFoRR v v oo o 12
23 0095066 Clutch Spring Seat - - - « - - - VA At 3 IR 6
24 0095067 Clutch Roller- - - « « -« . . . I vFua—F . o 00 6
26 0095063 Collar(10x26x1lmm) - « « - -« - BT— oo v e v e 1
26 0095062 Clutch Steeve - = « - - =« . . . P29 FRY—=F « v « v . . 1
27 003635 Screw(1/4-40%6) + « - « - - . . IERD - o e e e oo 2
28 007645 Screw(1/4-40%3) - -+« . . . . ERY « v v oo v v 1
29 0095064 Clutch Check - - « - -« v« . I7vTFHRE) - 1
30 3101363 Clutch Supporting Plate - - - - - 7y FRAW - - - - - e 1
31 190018 Screw(M6-1Xx11.5) - = « « - - . . ERY - v v v v 2
32 0095070 Clutch Check Stop - « « « « « . . I3y FREIVEA - - - - - 1
33 110009 Screw(M4-0.7x8) - - - - . . . . ERT e vv v e 3
34 0066893 Clutch Shaft Sleeve - + - « - « . ARY—=F o v e e e 1
35 0066892 Needle Bearing « « « « « + - - . Z—RARTY Y e oo 2
36 0066891 Clutch Shaft Bushing - - « - - . WS- 1
37 004445 Screw(11/64-40%11) « » « « + - . ERT « o v v oo 3
38 0066890 Collar(10X20x12um) « « « + - - AT— oo oo 2
39 3101368 Roller Shaft + - « -« « ¢ . =58 - - e e 1
40 160007 Packing Screw(M4-0.7x8) - « - - BEXT -+ + . o ... 1

% Ref. No. 41 to 67 +o--- See the following page.




21
VC2605P (2)




VC2605P EXCLUSIVE PARTS (2)

Ref. Parts

Yo _Na_

41 3101372
42 3101370
43 120006
44 3101369
45 120010
46 340004
47 3101380
48 150001
49 0094553
50 001123
51 110013
52 0094557
53 0094556
54 001196
55 3101367
56 130003
57 3101375
58 3101376
59 3101377
60 3101378
61 3101374
62 006543
63 3101373
64 000182
65 9620004
66 3101381
67 003647

% Ref. No. 1 to 40

YIETLEABES Q) 21

Amt .

Description o P Regq.
Roller Shaft Bushing - - - - - - B—FRT 2 s e e - 2
Tension Roller Holder- « - « - - T—FH e o v e e 1
Screw(M6-1x12) - - - - « - « . . RS e v v e e e 9
Tension Roller Holder Bracket -+ + v —3 &7 5S4 o k- + + « « 1
Screw(M6-1X10) - = « « « - « . . ERD e oo v oo oo 9
Knock Pin+ » « ¢« « «+ ¢« ¢ « o o . VAL 2/ A < 20 NS SN 2
Tension Roller(Large) - « - - - - B—F (k) e v o= v oo 1
Screw(Md-0.7%x4) - - « - « « . . R 7 3
Tape Guide < « + « « « « « « « . F—FPHALR oo e e 1
Washer = =+ = « « « « o ¢« ¢ o o & P 2
Screw(M4-0.7x8) - « « o o . . RS e e oo v oo oL )
Tape Guide Nut - « - « « - . . . F—=THAFF b 2
Tape Guide Washer - - - - - - - . T=THAFTyvx . o0 -2
Screw(1/8=44X6) = - « « « o o . RS e o v e v i v 9
Tension Roller Holder Cover - » - @—F&H,t—. + « . . . . 1
Screw(M4-0.7%x7.3) « « « « « . . RS e e oo 2
Tension Link Shaft - - - - « « - R AN BRI 1
Tension Link « « « « « « « « . . B—=F YT e e e 2
Roller Shaft(Small) - - « « « « - T—FIGN) « « « v o e .. 1
Tension Roller(Small) Unit cm—=F UG - e e . 1
Tension Spring Holder - - « « - - REFH o v o v o v 0 o o 1
Tension Post « ¢ ¢ « ¢ « o « o+ & %%ﬁ ........... 1
Tension Spring + - « « - « « . . 1 o 1
Adjusting Nut » » « « = o « « « . ol et R 1
Offset Wrench(4.76mm) « - - - - - 7Y PLUF . 1
Bearing Holder, Complete Set « + X7 YL rBH(E) - - - - 1
SCTCW(]/4‘28X4.8) ....... lt*:j ........... 4

-----

See the preceding page.




VC2611, 2611-12 EXTRA PARTS
e
ol




VC2611 EXCLUSIVE PARTS

Ref. Parts Amt.
_Na Na Description 5 £ Req.
1 0094604 Seal Plug« « « « + v v v v v o 1 - R 1
2 0063548 Seal Plug» - - - « ¢ v o v o .. £ SR O 1
3-1 0063670 Presser Foot, Complete Set(32) -l (d) - - - « + « - - - . 1
3-2 0063671 n " (40) . S 1
3-3 0063672 " ” (48) 2 1
3-4 3107000 " ” (56) 2 1
3-5 0063674 ” ” 64) - »# o 0L o .. 1
4 001186 Screw(9/64-40x7.8) + - -« . . . IERY - o v v o 1
5 0063280 Presser Foot Spring- - - - « . . P SR o v v o o oo 2
6-1 0063283 Locking Pin(32,40,48) - - - - . . EVIEAEY - o 000 1
6-2 0063284 n (56,64) + « o « « . . 2 1
-1 0063281 Presser Foot Hinge Pin(32,40,48) e vpey - -+ v . . . 1
7-2 0063282 " ” (56,64) - - 2 1
8 005122 Screw(3/32-56%5.5) « - - - . . . RS - o v v oo s 2
L I L T
10 .........................................
11 3100631 Fabric Edge Guide (Right) BROEE) <+« ¢ o o 0 1
12 000538 Washer « « « o o o o o « o o o . VN 9
13 110009 Screw(Md-0.7x8) =« - - -« . .. ERT e e v v v oo 2
14-1 0094961 Stitch Plate(32L) + - - « - . . . 127 S P 1
14-2 0094962 " (QOL) + + + « » + . . o 1
14-3 0094963 ” W8LY + « « + o v . . oo e e e e e e e e e 1
14-4 3108000 " (56L) ........ H o s o o 4 4 e o s 4 e 4 . 1
14-5 0063653 " (64L) ........ T 1
15 0094615 Fabric Guide - « « - - « « . .. MHAR - oo v v oot 1
16 001228 Screw(3/32-56%3.2) - - - . . . . ERT e e v v ool 1
17-1 3109005 Main Feed Dog(32,40,48,56) ®EY - o 1
17-2 3109006 ” 64) « « « « < o .. B e e e e e e e e e e 1
18-1 3109007 Differential Feed Dog(32,40,48,56) @AREY « » « « « « « - . . 1
18~2 3109008 " ” 64) - -+ - . B e e e e e e e e e 1
19 3208012 Stitch Plate(408) « + « « « « ¢« vgHR - - -« o o oo oL 1
20 3110087 Fabric Guide(Movable) (Extra) - - Fit' A N (FI®h) (aE3) - - 1
21 000538 Washer « « « « ¢« « v o v o o .. Do e v o oo oo v o 1
22 110008 Screw(M4-0.7x5) « + -« . . .. ERD e v e v v ool 1
23 3110089 Fabric Guide Spacer- - « - - . . WA RRR—H . o . - . 1

YIETLAERBR 22




23

ve611-12




VC2611-12 EXCLUSIVE PARTS HIETLEABR 23

Ref. Parts Amt.
N Na Description & % Req.
l 0094604 Seal Plug ............ 3’5& ............ 1
2 0063548 Seal Plug ............ g’g& ............ l
3 0093863 Thread Tension Spring Cap- - - - RMFAZZFYy (L) -+« 1
4 0090814 Needle Thread Tension Spring - - ABIF/ XK+ « « ¢ v « « . . 1
5 0090071 Thread Tension Spring Retainer - AWFAZZFY Yy 7(F) s + -1
6 000177 Felt * « « o o o o o v v v v u P, 7 S, 1
7 0031111 Tension Disc =« « « « « « « « o & AMFO -+« » - o« o . . 9
8 009835 Tension Post « - « - « « « . . . AT - - 1
9 0090812 Tension Post Ferrule - - - « « . AWFHEAEL - - - - . 1
10 0090856 Tension Disc Eyelet - - - - - - . AMFMAR - - - - - - - . 1
11 0090807 Thread Lead-in Guide - - « - « - HAEFERE . - - - - - .. 1
12 - - v e e v T
I3 - o e e e e e e e
14 0094853 Presser Foot, Complete Set(40) -#F(H) - + + « « « « « . . 1
15 001186 Screw(9/64-40%7.8) - -+« . . . ERT oo v v v oo 1
16 000327 Lock Nut » « ¢« v o o v v v v LIy 228 SR 1
17 009210 Adjusting Screw(1/8~44X8.5) « BHEHRT « + « « « o v - . . 1
18 0093171 Stitch Plate(40M) - - « - « . . . 18 S 1
19 3100630 Fabric Edge Guide (Left) - - - - - ERE) - - v -0 0 e 1
20 3100631 Fabric Edge Guide (Right) - « « - EH(ET) + « - -+ « « « « . 1
21 000538 Washer ............. Ij/:‘/.v .......... 2
22 110009 Screw(Md~0.7x8) + - « « o . .. ERD « o v v oo v oo 2
23 0095367 Fabric Edge Guide Chip - - - - - EHF S oo oo 1
24 004182 Screw(3/32-56X2.5) « + + « « . . ERY o oo e oo oo 1
25 3101304 Feed Mechanism, C. Set - « « « . U T 46 ) O P 1
26 3101307 Main Feed Bar Driving Connection #3%Y DY « + « « v« . . 1
27 110021 Screw(M5-0.8%18) + - + - . . .. B 3 T R 1
28 310042 0il Wick = « « ¢ « « o« o v v v . D o SRR 3
29 0032853 Driving Connection Bushing - + - #RY VL I T va - - « o]
30 3100221 Differential Feed Bar - + « + - B E - - - o 0 o v v 1
31 3100222 Main Feed Bar - « « « « + « . . . f'ﬁ:ﬁ)"“ --------- 1
32 3100231 Feed Dog Key ...................... 2
33 0032867 Feed Lift Block(Front) + « - . . ﬁ%(ﬁﬂ) """""" 1
34 3101306 Feed Lift Block(Rear) + » « - - (&) » - - o 0 o e o . 1
35 3101302 Differential Feed Bar Driving ConnectiondfXV Yy 2 - « - + 1]
36 3101301 Feed Bar Guide(Lower) « + « « « BEYVELAR(F) ¢+« « - 1
37 3130046 Needle Guard(Front) Lever- « « - #4245 GBI « - + - - - - 1

38 3130047 Needle Guard Lever Cover « « - - $tB /B A— - + « « o « .« 1




24
VC2613
1-1

For covering seam sewn by
| needle, overiock machine

23
24
30, - 7 i "l-'l .;“:“‘:'\““ . -'\.




VC2613 EXCLUSIVE PARTS HIETLERARG 24

Ref. Parts Amt .
M Mo Description go__ 4 Req.
1-1 3107318 Presser Foot, Complete Set(48) - Hl:r-(ﬂﬁ) ---------- 1
1-2 3107321 " ” (56) =« # e e e e e e e e 1
2 110004 Screw(M3.5-0.6X8) « + . - - . EXT v e e 1
3 110054 Screw(M3-0.5X3.5) « + + v . o . XY e v oo 1
4 000531 Washer + « « « o ¢« ¢ « « ¢ o « & A S 1
5 3107303 Presser Foot Spring(Left) - - « - /MBZRR(E) - -« -+ « - 1
6 130016 Screw(M2.5~0.45%6) + « + « « - R e v e e e 4
T 3107305 Presser Foot Hinge Pin - - « - - ey oo e 1
§ 110084 Screw(M3-0.5X4.2) « « -+« . . RS e oo 1
9 000327 NOE = = @ @ o o o o o o e o o u Y N 1
10 260006 Screw(1/8-44x9.5) - + -+ « « . ERT oo e e e 1
11 3107304 Presser Foot Spring(Right) « « « /MBI RKR(EKF) + « + « « « -« 1
12 3107311 Fabric Guide(Long) - + + » - « - BHAREE - - oo v o e 1
13 110027 Screw(M2.5-0.45X3.5) = « « - .+ - XD+ oo e !
14-1 0094066 Stitch Plate(48L) « « = « + » + - GHE -+ - oo v e e 1
14-2 0096359 " (56L) « « « + &+ o . B e o o o e e e e e e e 1
15 3109031 Main Feed Dog+ « « « « « « « « Y o e e e 1
16 3109030 Differential Feed Dog - « - + - - BIREY -« v o v e e 1
17 3101101 Edge Guide(Right) = + + - « = - . ERLCE) <« - oo v e e 1
18 3101100 Edge Guide(Left) « « « « « « - - BRE) - - - o - 1
19 000538 Washer « = « ¢ « « o ¢ o ¢ o « & T/ e o o o o v v o o 2
20 110009 Screw(M4—0.7X8) =+ « « « + « « [T 3520 S 2
21 3108082 Stitch Plate(48M) = « « + + + - - BHE - » - v o e 1
22 3108055 Stitch Plate(56L) (for Heavy Materials) #HR(E%F) - - - - - 1
23 0096052 Stitch Plate(48L) « « » + « « + - BHE - - c e v e 1
24 3008020 Stitch Plate(56L) « « « « + + - - BHE - c o oo e e 1
25 3109055 Main Feed Dog(P=2.5mm) - + - - - #EY G (v 52.5m) -1
26 3109032 Differential Feed Dog(P=2.5mm) - &2V Gith) (v 2.5mm) -1
27 0094051 Stitch Plate(48L) « « » « « « - BHR - ¢« oo e e 1
28 3109005 Main Feed Dog « » « « = = » « + « TREY o v e e e e e 1
29 3107330 % Presser Foot, C. Set(56) (Extra) « = () (42 &H) - - - - - - 1
30 3107157 % Presser Foot Spring(Left) (Extra) /MPT <R (Z) (&S« « -1
31 3107158 % Presser Foat Spring (Right) (Extra) MR Xk (45) (#eH&) « - + 1
32 3207046 % Fabric Guide(Long) (Extra) « « - - fit' A F (&) (4ESK) - - - - 1
33 3107327 Presser Foot, C. Set(48) =+« « « - fx(§) - - « - « « « « + = 1
34 3139022 Differential Feed Dog(48) « « « - BREY « « « « « ¢ « « « ¢« & 1

(&) *EOBPSITEBRATT.
Note:The parts marked * are for heavy weight material.

GAUGE PARTS CONSTRUCTION TABLE #'—3—v RFERE

Models Stitch Plate |[Differential F. D.| Main F. D.[ Presser Foot, C. Set
V(2613 #HiE (Ref.No.) ;I ) % % U o= ()
48L(Standard) 0094066 (14-1) 3109030 3109031 3107318(3107327)
56L( » ) 0096359 (14-2) ” " 3107321
48L 0094051 (27) " 3109005 3107318(3107327)
48L(with Guide) | 0096052(23) 3109032 3109055 n_(n )
56L( " ) 13008020(24) ” " 3107330
56L( " ) 13108055(22) ” " "
48M 3108082(21) 3139022 3109001 3107327(3107318)




25

VC2713, 2713-1

® EXTRA PARTS

EXTRA PARTS

&

EXTRA PARTS




&
z

[ UL
OO

ommﬂmmbci:wk\:-—-—-
oD —

Parts
Na
0093357
0093358
001900
3107332
3107336
110004
110054
000531
3107303
130016
3107306
110084

000327
003302
3107304
3107311
110027
3101227
3101225
3101226
110043
3101229

3101228

110054
3101101
3101100

000538

110009
3101097
3008021
3008027
3109031
3109066
3109030
3109065

3108055
3109055
3109032
3139200
3108054
3139000
3139001

110007
3107338
3107157

VC2713, 2713-1 EXCLUSIVE PARTS Y TEFANERNG 25
Amt .
Description k) £ Req.
Needle Clamp(56) « « = « « « + « SHIEA «  r e e 1
" (64) (Extra) - - - - - 0 () - - - e . - 1
Screw(1/8-44X2.4) + « « « « « . ERD o v o e e e e e 3
Presser Foot, C. Set(56) - - - - 4= () - - « - « + « « - - 1
” U (64) (Extra) - 7  (#WE&Z) - - - - - - 1
Screw(M3.5-0.6%8) - - -« - - . IERT o o e e 1
Screw(M3-0.5%3.5) =+ « ¢« « - - . ERD o o v e v e e e e o 1
Washer « « ¢ ¢« o ¢« o o « v o« o Do/ e o o o o o o 0 o 1
Presser Foot Spring(Left) - « - «/MBx <X(FE) - - - - + + -« ]
Screw(M2.5-0.45%6) + » « » + « -« _u:*:‘/’ ........... 4
Presser Foot Hinge Pin(56) + - -y - « « ¢ o« 1
Screw(M3=0.5%4.2) « « ¢« ¢ - o . IERY o o o e e e e e 1
Lock Nut « = « = = « « o « o « & IO L S S 1
Adjusting Screw(1/8-44%11) « « AR « « + o ¢« o« .. 1
Presser Foot Spring(Right) - - - /T RX(CE) - - -+ - - - 1
Fabric GUide(Long) ....... wmHA ROE) « « o 0 o o v e 1
SCFBW(M2.5‘0.45X3,5) ...... _lh*:‘/" ........... 1
Fabric Guide, C. Set(Covering Seam) EHLGH) (X A) - -1
Fabric Guide Support - « - - - - WA PR - - - - - - 1
Fabric Guide Fixing Plate« + - - fit/ 4 FEEHR - - - - - - - 1
SCFEW(M4'0.7X]4) ........ _lh*/ ........... 92
Fabric Guide(Left) + » + « « « HHARGE) » « o v v oo 1
Fabric Gunde(nght) ....... whHA F(E) ........ 1
Screw(M3-0.5x3.5) + « ¢« ¢ o HERY + v e e e e e e e 9
Edge Guide(Right) - - - - - « - - EHE)  « v oo e e 1
Edge Guide(Left) -« - - - - - - - EBR(E) -« - oo e 1
Washer =+ * = « ¢ ¢ « « ¢ o « « =« 7‘7“/7 .......... 92
Screw(M:{—o.'lxs) ........ * ........... 9
Supplementary Edge Guide(Left) - EH(E)®HBILA K- - - - - 1
Stitch Plate(56L) « + « « « « « - B - - - - e e e e e e e 1
" (64L) (Extra) = - » « # ($E&) - -« « o+ o ¢ 1
Main Feed Dog(56L) « » + « » « + 3 I 1
” (64L) (Extra) - - -+ » (%pEES) - - - - - - - 1
Differential Feed Dog(56L) - - - @ifREY = - « - « o+ o« « - 1
” ” (64L) (Extra) » (&E&R) -« - - - - - - 1
Stitch Plate(56L) « « « « « « « BHER « « « o o v e e e e e 1
Main Feed Dog(P=2.5wm) - - - - - #25 Y Gidr) (8 y F2.50m) - 1
Differential Feed Dog (P=2.5mm) - Ax%Y GEW) (v F2.5um) -1
Needle Guard(Front) - - - - - - - #HET @) 2000 e 1
Stitch Plate(56L) » - = - « « « » SHEE - - o e e e e e e e 1
Differential Feed Dog(P=2.5mm) - AfEV (£'yF2.5mm) - - - -1
Differential Feed Dog(Middle) (P=2.5mm) &V (£ F2.5mm) -1
Screw(MZ 5-0. 45)(6) ....... _u:*/ ........... 1
Presser Foot, C. Set(56) - - « - (#) - +» « -+ « « - - - 1
Presser Foot Spring(Left) « « « «/MBZRR(E) « + » » « - - 1
Presser Foot Spring(Right) - - - /NHTZSXK(E)+ + - - - - - 1

3107158
3207046

Fabric Guide(Long) =« = + + « « « HHARE) + « « o0 v o 1






YC2713-13 EXCLUSIVE PARTS HITETNEAHG 26

Ref. Parts Amt .
N Na Description i £ Regq.
1 0093357 Needle Clamp(56) =+ = = - + « - - BlIEA o 0 e 1
2 001900 Screw(1/8-44X2.4) =« « ¢ « « .« HERY o o v e e e e e e 3
3-1 3107332 Presser Foot, C. Set(56) - « - - Jfx=(if) - - - « -« » - « - 1
3-2 3107338 Presser Foot, C. Set(for heavy materml)(Extra) e (R) (58 0) ($Fikdh)
4 110004 Screw(M3.5-0.6x8) - - < - - . - R o e e e e e 1
5 110054 Screw(M3-0.5%3.5) « « ¢ « - .« o B A 1
6 000531 Washer ............. 7 ;y\:/_\v .......... 1
-1 3107303 Presser Foot Spring(Left) « « « « /MBS R(E) -« + -« - 1
7-2 3107157 Presser Foot Spring{Left)(for henvy material) (Extra) Az (k) (IOE) (Bits) 1
8 130016 Screw(M2.5-0.45%6) - « -« « - - IERT ¢ o e e e e 4
9 3107306 Presser Foot Hinge Pin(56) - « -k IV -+ « « o+ 1
10 110084 Screw(M3-0.5%4.2) - - o o ¢ - J 1 B A 1
11 000327 Lock Nut = = ¢ o o o o e v v v gy 2y b oo 1
12 003302 Adjusting Screw(1/8—44X11) « « - FREIRY « =+« ¢ =+ o ¢ 1
13-1 3107304 Presser Foot Spring(Right) - - - /MR SX(H) - - - - - ¢ 1
13-2 3107158 Presser Foot Spring(Right){for heavy material)(Extra) MizAR(H) (FBR) (tR) 1
14-1 3107311 Fabric Guide(Long) - = = « « < - A REE) - = o0 0o 1
14-2 3207046 " 7 (for heavy material) (Extra) FF4 -+ N(R) (M (hig) - |
15 110027 Screw(M2.5-0.45%3.5) « = « « - - T B A 1
16 3101227 Fabric Guide, C. Set(Covering Seam) EH GH) (XA A) - - - -1
17 3101225 Fabric Guide Support =«  « + -« - YA KRR - - - - 1
18 3101226 Fabric Guide Fixing Plate - - - fit'/ FEEH - - - - - - - 1
19 110043 Screw(M4-0.7X14) » - = « « « - - J 1o 3 A AR RN 2
20 3101229 Fabric Guide(Left) « « « + - - - WHARGEE) s »« o 0o - - 1
21 3101228 Fabric Guide(Right) - « « « - - - FHARE) -« o000 - 1
22 110054 Screw(M3-0.5%3.5) = « + ¢ o+ R o e 2
23 3008021 Stitch Plate(56L) « - = + - - - - F12 S 1
24 3109031 Main Feed Dog« « « « « ¢ = ¢ ¢ - kY - oo e e e e 1
25 3109046 Differential Feed Dog -« - - - - - BIEY » ¢ o0 00 v o0 1
26 3101304 Feed Mechanism, C. Set =+ « - - - EUBGR) ¢« - - 0 0 e - . 1
217 3101307 Main Feed Bar Driving Connection #%VY Yv 7 - =« « =« + - 1
28 110021 Screw(M5-0.8%18) - » - - - - - - 1o A I I L 1
2g 310042 Oll chk ............ M:g: ............ 3
30 0032853 Driving Connection Bushing - « - #XEV I I Tvva -« -1
31 3100221 Differential Feed Bar e + « « « » BIEYE e o oo v v oo v 1
32 3100222 Main Feed Bar« - - = « ¢ « o ¢ « BREVE - - e 1
33 3100231 Feed Dog Key .......... %—- ............ 2
34 0032867 Feed Lift Block(Front) =« - « « BB « ¢+ 0 v e m e e 1
35 3101306 Feed Lift Block(Rear) - - - - - - B - - o e e 1
36 3101302 Differential Feed Bar Driving Connection RiEY V¥ 2 - - - -1
37 3101301 Feed Bar Guide{Lower) « = +» « « - BYVELAR(F) > oo 0 1
38 3130046 Needle Guard(Front) Lever« « « - &% & GBI + =+ « « + 1

39 3130047 Needle Guard Lever Cover -« - - - &b \— =« « -+ - - - 1




— e

27
VC2629G, 26796, 27296, 2779G(1)




VC26296, 26796, 2729G. 2779G EXCLUSIVE PARTS(1)

Re

=

O WD O~ T LB LD BD e

f.

1

B —

Parts
Na
3101469
3101045
3101468
3101466
110013
3101467
110008
3101040
3101034
3101083
3101082

3101080

110009
3101081

110036
3101077
0012480
0010260
0010258

000623
0010054

0094491
110035
0013648
006921
3201330
1094008

Description

Slide Cover « = * » « « « + « « ]

" (VC2679G, vC2779G) - -

Supplementary Slide Cover - - « -

Top Cover Thread Guide Support
Screw(M4-0.7%8)
Top Cover Thread Guide
Screw(M4-0.7%5)
Stitch Plate Support
Machine Frame Unit
Front Cover (Upper)
Front Cover (Lower)

........
.....
........
.......

......

Suction Pipe Support
Screw(M4-0.7X8)
Suction Pipe Fixing Plate- - -
Screw(M3-0.5X%6.5)
Suction Pipe
Dust Hase (1500mm) » = « « « « « «
Vinyl Tube(4X2.5nm)
Connector (SA-2.5L)

Gasket
Speed Controller (SP-01-M5)

........

.......

..........

......
.......

.............

Cord Clamp(2N-¢3.4)
Screw(M4=0.7X10) « « « « « « + -
HOSE Band ............
Wood Screw(¢4.8x25) « « - - - -
Finger Guard
Union T-Connector (EUTG) - - - - -

HIETAGABGN) 27
Amt .
2] Req.

WU« > o000 e 1
N e o e o s s 2 s e s e 1
BL S L SR 1
Bi ) ARAIRGHE - - - - - - 1
_u:*/ ........... 2
ﬂfﬁy;{ﬁﬁm ......... 1
B S A I 9
&H:ﬁ}&{:’-m ......... 1
T— By K)o 1
MO 5= (E) « = - = - - 1
AMPAx D A—(F) -+ + - - 1
'&i&ﬁil ......... 1
.I.h*:; ........... 1
I&J&ﬁ.",—g*ﬁ ........ 1
_lh*/ ........... 92
I&i&ﬁ ........... 1
MEEHR—R « + o o o000 1
= A s A
ORI e e e e e e e 9
)\y%_‘/ .......... 2
2E—Faryte—3 1
A—KIFYT e 1
R e o o e e 1
fi el SA N SR 92
**:‘/ ........... 4
,f:/ﬁﬁ._]: ....... 1
A=AV TIARIZ - o - 1



28

VC2629G. 26796, 27296, 2779G(2)




VC2629G, 2679G, 27296, 2779G EXCLUSI|VE PARTS(2) YITETNEBHEG(2) 28
Ref. Parts Amt .
N _ M Description gt 4 Req.
1 190044 Screw(M4-0.7%12) « « « « + - . . IR o o e o v s 1
9 3201329 Tape Holder « + » + = = « = « « . F P e e 1
3 110048 Screw(M4-0.7x10) « » - - - - . . IR - v oo e e 2
4 000538 Washer « = « = + « o o « o« o 4 . TP R 4
5 190021 Screw(M4-0.7x12) + » - « « « « . ERY e e -1
6 3201369 Tension Roller Holder, C. Set« - w—F&@GA) « « « - « - « .« 1
7 3201368 Tension Roller Holder» - - - - - B—FH oo 1
8 3201184 Roller Shaft Bushing - - - - - - EReb A R AR 2
9 3201185 Tension Roller(Large) - - - - - - B—F(R)+ » o0 1
10 160001 Screw(M4-0.7%4) - - « « - . . . ERT e oo oo 5
11 190075 Adjusting Screw(M5-0.8X%28) - « HREHRY + » + + + o o 0 .. 1
12 100053 Lock Nut « « = ¢ ¢« v v v o v LI A a ) 1
13 3201372 Roller Lever « « - « « « « . . . B—F b= e oL 1
14 110036 Screw(M3-0.5%6.5) - « -+ - - . . IERY o e e e e e oL 2
15 000669 Washer ............. 7 v </ Koo s e e e e e e 2
16 3201376 Tension Spring + « « « « « « « 11 T SN 1
17 000665 Washer =« « + » o « « o o « o o . T 1
18 0077179 Retaining Ring « « « « « « « « . AbhyFY T 1
19 3201190 Tension Link Shaft - « « - « - . LRl R INE/4 - RS 1
29 000425 Washer « « o o « o o o o« o o o . D2 1
21 3201375 Tension Link « « « « « « « « « . =Rl A B A IR 2
22 150001 Screw(M4-0.7x4) =« - « « - « . . ERY e v v o e 0 4
23 3201191 Roller Shaft(Small) « « « « « « . ERabd ;I Y 1
24 3201186 Tension Roller(Small) Unit AU DL ) I 1
25 3201192 Tape Guide Wire « « - - « « « . . FT=THA RIS - « . 2
26 160000 Screw(M3-0.5%3) =« « ¢ ¢ o o o LR v oo v e e 3
217 3201370 Tape Guide - « « » « « « « « - . F—THALE o e e oo . 2
28 190064 Knob Screw(M3-0.5%5) « « « « - » VRIRT e o v e 1
29 3201371 Tape Guide Stop+ « « « « + «» « « F=FHA KRRy <1
30 110009 Screw(M4-0.7%8) =« « « « « « . . HERT o v e e e e e e 1
31 170001 Screw(M4-0.7x8) =« - - « « « - IERY v oo e e e e 1
32 300100 Conical Spring Washer- « + - « ‘MARART oo+« v o « 2
33 0095269 Tape Guide Bar Holder « « « « « - F—FR—Pg » o .. 1
34 009604 Screw(11/64-40X5.5) « + + « « - LR o o e v e e e e 1
35 3201377 Tape Guide Bar(Long) =+ « « « - - TF—=TH A RR—(]F) -1
36 3201197 Tape Guide Unit » « « » « o « « - FT—IHALARGE) - - - - - 1
37 0095272 Tape Guide =+ = = = « « « « « « F=THAR o oo o 1
38 001892 Screw(1/8-44X2,9) « « - « « o HERY o o v e v e v 2
39 3201331 Eye Guard Support « « - « « « « - TAT—FERfR- - - - 1
40 3200252 Eye Guard « » « =« « « « « ¢ o o TAH—=Fe e 0o v oo 1
41 110038 Screw(M2.5-0.45%4.5) « « - -« - . IR o oo o e e 2




29
VC2629G, 26796, 2729G, 2779G(3)




VC26296. 26796, 2729G. 2779G EXCLUSIVE PARTS(3)

Ref.

Parts
__Na_ Description
1200153 Rotation Detector Unit « « - - -
110013 Screw(Md=0.7>8) =« « « « « + - .
3101494 Handwheel + » « « ¢ « ¢ o « « o«
160005 Screw(ME=1X6) « + « « = ¢ « » «
000989 Handwheel Mark « « ¢ « o « « «
3201217 Magnet =« « = + « « + e e e oo
1064032 Stepping Motor Unit - » - « « - -
009816 Screw(M4-0.7Xx40) « « - -+ - - -
000644 Spring Washer« « + « = « + « «
3201238 Spacen® ™ 0. 7. . o7 . L)
3201212 Stepping Motor Sleeve - « - - - -
3201214 Coupling(Large) « » « » « = + « -
160000 Screw(M3-0.5%3) =« « « ¢« o ¢ - .
3201213 Stepping Motor Support - « - + -
120018 Screw(M4-0.7x10) - - = » » - -
3201211 Roller Shaft « « « « « « « « - -
160003 Screw(M5-0.8X5) « = « « + o .« .
3201210 Tension Roller Holder Bracket - -
120006 Screw(MB=1X12) « « « ¢ « ¢ « « «
0036133 Cord Clamp(5N-¢8.4) - - » - -« -

YIETAGMBHAO) 29
Amt .
& Req.
#N—/p[c(%ﬂ) ........
_u:*/ ........... 3
NVEREBEAL—=N e o o 00 o
HERY « v e e e e e 92
N EERA—N=—7 .
77*/|\ ......... 1
AFvEryE—FH#) - - -1
_u:*/ ........... 4
ATYUTTy vy oo - 4
A= e e e e e e e e 4
B FEFNRAT o o o 1
BIFVLLK) e - - o 1
_u:*/ ........... 4
Eyd i SRR 1
[TRE - - oo PR 9
=] ——f;‘m .......... 1
IR e v e e e 1
v—FRBTFr b 1
RS e o v v e 4
A—RISF e e e e 1




VC26296. 26796, 27296, 27796(4)




VC2629G. 2679G, 2729G, 2779G EXCLUSIVE PARTS(4)

Ref.
Na

S W OO =~ T L LD D

Parts
Na
1249109
3201233
1057117
3201227
3201228
009956
000014
1200170
000016
006187

0014224
0014225
009948
000676
000666
000060
000434
3201229
3201234
300030

1050076

Description
Control Box, Complete Set - - -

Control Panel s - « « + = « o ¢ )1 PAS S AU
Control Board Unit - - - « - - - PR GR) » - - - - -
Control Box « = ¢ ¢« ¢ « ¢ o o + & MRy 7R o« o o
Control Box Lid- « - « « « « « . Wy 2% - - - -
Screw(M3-0.5X10) « « « « « « - . IERD « v v 0 v e e
Washer + = « « « ¢ ¢« o o« o o o« & T/ A e oo v o oo
Cable » ¢ ¢ ¢« ¢ ¢ o ¢ o o v o o b-__jll, ........
NUL = = » = v o o o o v o o v u s e R
Screwed Ball(M8-1.25X23) » « « «BR+ « ¢ ¢ ¢« ¢« ¢« o o o
Box Holder(Left) - « « « + « . . Ry 7 RAEAT(E): - -
Box Holder(Right) - - - « « « « - Ky 2 ZAERAF(E) -+ -« -
SCrew(M8-l.25X30) ....... _lh*-‘/' .........
Spring Washer - « « « « ¢« « « . . A7V TTy e .
Washer =« ¢ « ¢ ¢ ¢ ¢ ¢ o o o o & Tod o oo v o o o
Mot A Ll e s Fo ke e e e e
Washer « ¢ ¢ ¢ o « o « o ¢ o o =« Ty/dp e o oo o v o e
Box Fixing Screw =+ « « « « - - . Ry 7 2ABRFRY « o« »
Box Holder, Complete Set Ry JAFRALY () - - -
Washer +« « ¢ « ¢ « ¢ ¢« o o o o © R N N
EPROM(Mark VF103) « - « - « « « - EPROM(82%& VF103) - - -

HJETFNARASER 1)

éﬁl &
-HER sy 72 () - - - -



31
VCZ629G. 2679G, 2729G, 2779G(5)




e

VC2629G. 2679G. 2729G. 2778G EXCLUSIVE PARTS(5) SITETILHRAME (5)
Ref. Parts

Mo M Description h

1 1249054 Power Box, Complete Set - - - [HERy 27 2(0) - - - -
2 1057041 Motor Driving Board Unit o E—HERG) - - - - -
3 1057072 [/0 Board Unit =« « » « « « -« I/o%maa) - - - - - -
4 3201225 Power Box Lid- - + « « - - - HMERy I X8 - - - -
5 009995 Screw(M3-0.5%5) + « « « o IR o oo e e e
6 0011709 Power Box Stay « - - ¢ -« - - BRRy 7 2AZFA - -
l 006905 Wood Screw(¢5.1x20) - - - - RRT v o v oo
8 1066025 Knee Switch, Complete Set . - - -BEXA v F @) - - - - -
9 0092232 Knee Switch Support - - - - - BEAA vy FREHHR- - - -
10 006910 Wood Screw( 9 6.8%26) - - + - KR e v v v v v
11 1066024 Knee Switch« « « « « « « - . BERAA ST« o v o0 o
12 009961 Screw(M5-0.8x35) « - - - - . R o oo e e e
13 000600 Spring Washer » - - « « « « - Pl I &y RV SRR
14 000206 Nut ............... 1—-»/ }\ .........
ls 000669 Washer ........... 7‘7“/’\’ ........
16 100028 Wing Nut « « « ¢ ¢« o o oo Fagtrybh-e .




32

VC2629G, 2679G. 2729G, 2773G(6)

VC26296




VC2629G. 26796, 2729G. 2779G EXCLUSIVE PARTS(6) YITETNEREES () 32
Ref. Parts Ant .
N Na Description b Req.
I-1 3107040 Presser Foot, C. Set(32) T (RE) + < - ¢+ c o 0 .. 1
-2 3107041 " v (40) - S 1
1-3 3107042 " » (48) . W e e e e e e e e e 1
1-4 3207002 " #  (40~1)(Note 1) »  (FE1)- « -+ « - . 1
2 001186 Screw(9/64~40%7.8) + « + - - . . RS e v e v v v oo 1
3 0095515 Presser Foot(Small) Spring - - /MRS -« - o o o . L 1
4 006010 Screw(1/8-44%4.5) - « « « « . . LERY v e v e oo 1
5 0091725 Presser Foot Spring- - - « - - - il S 1
6 005133 Screw(1/8-44%x4.5) - - - - - - . B TR R 1
7 3107046 Presser Foot Chip Guard - - - - - FoTH—K- - 1
8 001228 Screw(3/32-56x3.2) « « -+« . IR e v v e v e o 1
9 0095268 Presser Foot Tape Guide - « - - - WITF—FHAR oo o 1
10 001230 Screw(3/32-56%3.8) « + - - - - . R o oo e 1
11 000220 Lock Nut » + = « o o o o o o v« By ZFoheoo oo, 1
12 003300 Adjusting Screw(1/8-44%15) - BREIRY + « o o 0 0 o v v s 1
13-1 3108019 Stitch Plate(32M) « - « « - « - - 12 SR PN 1
13-2 3108020 " (AOM) + =+ = o v v - s > i 1
13-3 3108021 " (48M) « + = = « = o -« B e e e e e e e e e e 1
14 3109037 Differential Feed Dog« - « + - - HEY < = o 00 e v v v et 1
15 3109038 Main Feed Dog+ « « « « « « « « & - IR R 1
16-1 3107070 Presser Foot, C. Set(32) PR (RH) « « = ¢ v o e e . 1
16-2 3107071 " n (40) B e e et L L 1
16-3 3107072 " v (48) Y . S 1
17 3107069 Presser Foot Chip Guard - - + - - FyoPH—F- o 1
18-1 3108040 Stitch Plate(32M) « - - - « « + - GH - - v o e e 1
18-2 3108041 ” (40M) = « « + o « . Booe e e e e e e e e e 1
18-3 3108042 n (48M) ........ H o e s o o o o s o o s 1
19 3109045 Main Feed Dog+ + « « « » « « « & Y « « o v e e e e . 1
20-1 3107056 Presser Foot, C. Set(56) CHHAT (RH) - - - e e e e . . 1
20-2 3107057 ” » o (64) -+ ¢ o - 2 1
20-3 3207004 ” n o (56-1)(Note 1) » (FE1)- -+« - - 1
21-1 3108030 Stitch Plate(56M) « - - - - - - . - A 1
21-2 3108031 ” (BAM) = ¢ « o o o o & N . 1
22-1 3107073 Presser Foot, C. Set(56) N ) 1
22-2 3107074 ” r» (64) . B e e e e e e e e e 1
23-1 3108060 Stitch Plate(56M) « « « « - « « « SHE - - - o e e e 1
23-2 3108061 ” (64M) « « = =+ o - - T I 1

(FE 1) MFxE—Fic Le@= (M) TT,
(Note 1) This is Presser Foot,
Foot (Smalil).

C. Set with rigid type(not hinged type) Presser




33
VC2629G, 2729G(7)




VC2629G, 2729G EXCLUSIVE PARTS(7) SITETINGHAE () 33
Ref. Parts Amt .
N Na Description dh Req.
I 3101029 Feed Lift Shaft « « - = « « « « HYVLETH# e - o0 oo I
2 000401 oll WICk ............ ﬁh;t‘.': ............ l
3 3101030 Feed Lift Shaft Spacer - - - - - Y ET#AR—H% . - - - 1
4 000723 Knock Pin« » « « « = « ¢ ¢« o« VA A - R 1
5 3101033 Screwed Pin -+ « « ¢ o oo o o EURY « v e e e e 1
6 3101050 Upper Knife Driving Connection(A) LA R R a3 (A) .1
l 3101636 Upper Knife Driving Connection(B) LA Rz 2Z < 3 (B) <1
8 160006 Screw(M3-0.5%4) « « ¢ o o o .. IERY oo oo 1
9 0032799 Connection Pin « « - « « « « « « ARXTaVEY e ]
10 000278 011 WICk ............ M:g: ............ 1
11 3101053 Adjusting Lever Block « « « « - - ARGV AA—E - - - -]
12 3101052 Upper Knife Adjusting Lever - c EA BV S— o 1
13 160021 Screw(M95-0.8X6) =« « ¢« ¢ o o ERY v v e e I
14 3101054 Spring Hanger » » « + « « « « « . NREBAr e o e e e e o 1
15 110003 Screw(M3.5-0.6X%6) - -+« - - - IERT v e v oo e e 1
16 3101061 Adjusting Lever Spring - + « - - N 8 i T A A S S |
17 190012 Screw(MG=1X8) = « « « « « « + - ERD e o v e e 1
18 3101637 Upper Knife Driving Lever+ » + « EARALANR—- « o o o ¢ o 1
19 110011 Screw(M5-0.8%10) - « « - « « - - I S A L 3
20 3101609 Upper Knife Driving Lever Pin- - kAR VL S—EL - « - « . . 1
21 160001 Screw(M4-0.7x4) - - « -+ - - - B A 2
22 3101024 Upper Knife Shaft - « - « - « - - ARGy oo 1
923 000638 Seal Plug« - = « » + = = = « « - BERS « o o v e e e 1
24 003657 Screw(M4-0.7%x3) =« -« ¢ ¢ o o . BRY v oo oo e e 1
25 3101635 Upper Knife Holder - « o « - « - EARE e 1
26 110010 Screw(M4-0.7x16) « = « = « - - - J o I 2
27 3101465 Upper Knife s » = « « « ¢« o « « « FAR e o o v e v v 1
T ey e T e
29 130002 Screw(M3-0.5%X6) =« « « « - - - - J1 o S 1
30 3101633 Lower Knife « « « « « « « o ¢ ¢ TAR o o v e v e e 1
31 3101634 Lower Knife Holder - « - « « - . TARE « + o o0 o oo 1
32 3101606 Lower Knife Holder Guide - « « + TAREHA K- - = -« + 1
33 110002 Screw(M3-0.5X5) « « ¢« o o - AR o oo e e e e 3
34 3101042 Lower Knife Holder Bushing T TARET Ve oo 1
35 3101603 Edge Guide - - - + < « « ¢+ o MTER - - - o0 e 1
36 3101601 Lower Knife Holder Bracket CTARETSTro b e - 1
37 110019 Screw(M5-0.8x30) « « « « ¢ « - . IERD o oo oo e e e 1
38 340004 Knock Pin =« » ¢ ¢ o v o 0 o o VA 24 < Z N N 2
39 3101021 Bracket Gasket « - « - - « « « - TFTARETSry b vy -1
40 000629 Seal Plug e « » « = = o o o o o s BER « o o e e e e e e 1

% Ref. No.

41 to 61 -

+ See the following page.




—

33
VC2629G, 2729G6(7)




VC2629G. 27296 EXCLUSIVE PARTS(7)

Ref.

61

3 Ref. No. 1 to 40 -+-++ See the preceding page.

Parts
Na
01022
3200086
160000
0094577
3101612
Jtotell
110036
3101058
3101059
3101060

0095642
3101055
340006
3101056
3101631
3101057
110001
000309
110043
330015

000397

YIEFAERABK () 33

Amt .
Description & Req.
Upper Knife Shaft Bushing - kAT e e 1
Collar(8X13X6mm) - - - - - R 2 3
Screw(M3-0.5%x3) - - - . . . HERT e v e v v v 6
Upper Knife Spring « + - - - EAZRSE oo 1
Bracket Cover Gasket - - - - AL/ N DAL VA EIE SN |
Bracket Cover - « « - « « - . VAR Y T R 1
Screw(M3-0.5%6.5) - - - - - RS e o v v v v v oL 9
Pushbutton =« - + « - « « « . TovaRyr o« o oo 1
Pushbutton Spring« - « « « - Tova®IoRRx . oo - 1
Pushbutton Holder+ - - - .« - TyvaRErHay - - - -}
Retaining Ring - - - - - - - AhgFYUL e 1
Upper Knife Adjusting Lever Shaft kA XEE@iL <—#g- - - - - 1
Stop Pin + « + = « « o o AR FEY v o e e e 1
Adjusting Lever Shaft Stop RV A—BRA Ny S - - ]
Adjusting Lever Shaft Bushing - - LV X—f7 vz« » « - .« . )
Upper Knife Drop Lever - - - EARFRayFL8—. -1
Screw(M4-0.7x4) - - « - . . RS o v e e e 2
0il Wick =« « « « « o « « « « o S ST 1
SCI‘CW(M4'0.7X14) ...... _lh*:/‘ ........... 1
Seal P[ug .......... ﬁ& ............ 1
Oil Wick = = = = » « = « « « o S SO 1




34
VC2679G. 2779G(7)




VC2679G, 2779G EXCLUSIVE PARTS(7)

Ref. Parts
Mo N
1 3101029
2 000401
3 3101030
4 000723
5 3101090
6 3101610
1 0033024
8 3101608
9 110011
10 3101609
11 000309
12 160001
13 3101024
14 000638
15 003657
16 3101604
17 110010
18 3101465
19 130002
20 3101607
21 3101605
22 3101606
23 110002
24 3101042
25 3101603
26 3101601
27 110019
28 340004
29 3101021
30 000629
31 3101022
32 3200086
33 160000
34 0094577
35 3101612
36 3101611
317 110036
38 0024076
39 110043
40 330015
41 000397

SIETAEARBS D) 34

Amt .

Description 2 £ Req.
Feed Lift Shaft - « + « « - < - - *xYLT#y - 1
il Wick » o « ¢ ¢ ¢ o oo oo« AL o e e e e e 1
Feed Lift Shaft Spacer - - - - - %Y ETHASR—Y - - - - - 1
Knock Pin e « = o o o o ¢ ¢ o o o YT e e e e e e e e 1
Screwed Pin« » + = ¢ = v -0 o [ S A 1
Upper Knife Driving Link - - « - XYY 7« v oo o v v 1
Retaining Ring - = = = = = = * ARy TYUT oo oo e 1
Upper Knife Driving Lever - « + » EXRL/S— 1 o v o v v v i
Screw(M5-0.8X10) « = « + « « < R o oo e e e e 3
Upper Knife Driving Lever Pin+ » EARL/S—EY e v o0 v e 1
0il Wick « « « v o o o o o v o R 1
Screw(M4-0.7X4) =« « + « + « - - JERD - o e e e e e 9
Upper Knife Shaft - - « - « - - - EARR e e e e e i
Seal Plug « « « = ¢ o « « o o o ﬁ& ............ 1
Screw(M4-0.7X3) « o = ¢ « v - - BERT o o o o e e 1
Upper Knife Holder - « - - - - - EARB e 1
Screw(M4-0.7X16) » = = « = « + - ERY + o oo e e e e 9
Upper Knife ........... J:)(z ........... 1
Screw(Ma—O.sxs) ........ ﬂ:*:‘/" ........... 1
Lower Knife » » = « « « « « » « + FAR e oo oo e oo 1
Lower Knife Holder - - - - - - - TARE < ¢ o oo oo 1
Lower Knife Holder Guide CTFTAREBH AR -« o o e 1
Screw(M3-0.5X5) « ¢+ o 0 0o R o e v v e e e e e 1
Lower Knife Holder Bushing CTTFARBTyme o v e i
Edge Guide =+ » » = = + = « » = s R 1
Lower Knife Holder Bracket + + - FARBTSF& v b - - - 1
SCTCW(M5'0.8X30) ........ u:*:j‘ ........... 1
Knock Pin+ = « = « « ¢ o « ¢ = IO TEY o v e e e e 9
Bracket Gasket = « + ¢ <« » - - - ISy Ry Fy e o0 e 1
Seal Plug - « » « = » = = = = = = BERE -« - s e e e e e e e e 1
Upper Knife Shaft Bushing: « + + EARMT v¥ra o o o v v - i
Collar(8X13X6mm) - - « + = « -« HG— e o e s e e e 2
Screw(M3—O'5x3) ........ _u:*:/" ........... 4
Upper Knife Spring =« - « = « - - FEARIR S o e e e e e i
Bracket Cover Gasket - - « - - - AR Y Dalabl Al
Bracket Cover« « = « = « = - * TSy hhsR— e o o v 1
Screw(M3-0.5X6.5) =+ ¢ - o ¢ o - R e o v e e e e 9
Seal Plug - » « » ¢ « + o = =« » A I R IR 9
Screw(M4=0.7X14) « « = = + - - R e o e e e e 1
Seal Plug e » + + « =+ = =+ = - AR 1
0il Wick « + o = = ¢+ « = » « =« R 1




=

35

VC2730, 2730-12

s

VC2730~12




VC2730, 2730-12 EXCLUSIVE PARTS HYIETILEHBS 35
Ref. Parts Aot .
N _ M Description & 4 Req.
1-1 0093356 Needle Clamp(48) =« « « « « « « -4 g1 o S 1
1-2 0093357 ” (56) « « « « + o o . B e e e e e e e e e e 1
1-3 0093358 " el . ... B e e S0, i
2 3100365 Counterweight, Complete Set - « - XSV RYT A () - - - - 1
3 3201231 Counterweight - - « « » « « « « . NRGVAGIZ AR oo v o 1
4 120015 Screw(M5-0.8X10) + « « « « « . . IERY e v o e v v v e o i
5 0093214 Connecting Rod Ring- - - -+ - - - .oy kY Y- o o - 1
6 3100362 Connecting Rod, Complete Set o r@E) - - - - - - 1
7 3100290 Connecting Rod - « « « » - - « - ey oo o0 1
8 0093212 Roller Bearing - » - - - - « - - S RARTYLY o o o o 1
9 3100363 Connecting Rod Pin - - - - - - - oy FEY - - o -0 1
10 000321 001 Wick = « = = « « « « « « « . ME - o v e 1
11-1 3107050 Presser Foot, Complete Set(48) -f=(}) + - - - « « - « . . 1
11-2 3107025 " " (56) B e e e e e e e e e 1
11-3 3107047 " ” (64) 1 S L N 1
12 001186 Screw(9/64-40X7.8) - « « « « - - IERT oo e e e e 1
13 0063280 Presser Foot Spring: - - + - - -« DA S 2
14-1 0063283 Locking Pin(48) « + + « « « « « - BYEAEY « oo v v e o 1
14-2 0063284 " (56, 64) « « - - - - - B e e e e e e e 1
15-1 0063281 Presser Foot Hinge Pin(48) B B R I 1
15-2 0063282 " " (56, 64) - v el . 1
16 005122 Screw(3/32-56X5.5) « « « « « - . J 1o A 2
17-1 0094800 Stitch Plate(48M) - - = -+ - - B - - - e e e e e 1
17-2 0094801 ” (56M) « ¢ « ¢ o o o R R 1
17-3 0094802 ” GaM) - + « = o o - s o SICHB o A ]
18 3109305 LOODEE + = = + v = o e e e e e Jmse o v e e e e e e e 1
19 3101304 Feed Mechanism, C. Set =« - - - - HE)BGE) - -0 e - . 1
20 3101307 Main Feed Bar Driving Connection %V Vv « « « « « « . 1
21 110021 Screw(M5-0.8X18) » « « + « - -+ IR o oo v e 1
22 310042 Oil Wick « « = = « « o o o o v« AR 3
23 0032853 Driving Connection Bushing CHEEVIU I Ty - - o]
24 3100221 Differential Feed Bar-: - - - - - BIEY A« v o0 v e 1
25 3100222 Main Feed Bar« « = + « =+ « « BEVE - I
26 3100231 Feed Dog Key « = = « « = = « « « Fm e e e e e e e e e 9
27 0032867 Feed Lift Block(Front) - - « « - b=:1-ok€: 1) IO N 1
28 3101306 Feed Lift Block(Rear) - - - « - - AB(HE) - - - e e 1
29 3101302 Differential Feed Bar Driving Connection XV YUY 2 - « - -1
30 3101301 Feed Bar Guide(Lower) « + « « + - FYEHTAR(F) - = = - - - 1
31 3130046 Needle Guard(Front) Lever: - « - @#R7 @&NDB- - - - - - - 1
32 3130047 Needle Guard Lever Cover - - - - #®&ZBab/A— =+ « » » ¢ « 1
33 260000 Screw(5/16-24%15.88) « - - - - - RS o o o v e e e e 2




Ve271]

36




VC2733 EXCLUSIVE PARTS YIETAGRTS 36

Ref. Parts Amt .
Na Na Description g % Req.
1 0093357 Needle Clamp(56) =+« « « - « « « - FEIEAX « + o 0 e oo e 1
2 3107332 Presser Foot, Complete Set(56) - #Bpx($g) - - - - - - « - - - 1
3 110004 Screw(M3.5-0.6X%8) =« « + o« - . R e oo e e e e 1
4 110054 Screw(M3-0.5%3.5) « « « o+ - . R e oo oo e 1
5 000531 Washer ............. g.y:‘/_\y .......... l
6 3107303 Presser Foot Spring(Left) - « « - /MBS R(E) - - -+« - - i
1 130016 Screw(M2.5-0.45%6) + « - « « - B A 4
8 3107306 Presser Foot Hinge Pin(5%) - - -z YLV« -« « « - - 1
9 110084 Screw(M3-0.5%4.2) =« « « ¢« - IERY ¢ o v e e e e e 1
10 000327 Lock Nut - = « « = « = o o v o ayJFy bk 1
i1 003302 Adjusting Screw(1/8-4dX11) + « - BAFHRT « « « =+« « o & 1
12 3107304 Presser Foot Spring (Right) -« - < /MPZ/SR(GH) - » ¢« + + » 1
13 3107311 Fabric Guide(Long) =« « + « « - - WHARE) - o 00 - - 1
14 110027 Screw(M2.5-0.45%3.5) = - « « - - 1 S R 1
15 0094081 Stitch Plate(56L) - « = - « « - - BHR » o o 0o e e 1
16 3109032 Differential Feed Dog(P=2.5mm) - fiftY GRth) (¥ v 5F2.5um) -1
17 3109033 Main Feed Dog (P=2.5mm) - - - - - #%Y GRED) (v 2.5mm) -1
18 3100365 Counterweight, Complete Set + « ~ NSV AT A MHH) + - - -1
19 3201231 Counterweight = = « = « « - « - WGV RAGIZA P e o0 0o 1
20 260000 Screw(5/16-24x15.88) + - « - - - IERT o v v e e e e e 2
21 120015 Screw(M5-0.810) « = « « ¢ - - - I A I L 1
22 0093214 Connecting Rod Ring -+ - « - - - - HEoy KT o oo o 1
23 3100362 Connecting Rod, Complete Set - - #fo oy FGH) - - - - - - - I
24 3100290 Connecting Rod « « = « « ¢ « « « Fag - 2=1D N 1
25 0093212 Roller Bearing =« « « « « « = = « Z—RARTY S oo o 1
26 3100363 Connecting Rod Pin - « « « - - - HBoy FEY « o v 0 v o 1
27 000321 Oll chk ............ M’L.’: ............ 1
28 3101222 Fabric Guide, C. Set(Covering Seam) E# (%) ((REEWVWHA) + - - -1
29 3101225 Fabric Guide Support =« - - « + - N A RRfHR -+ 00 - - 1
30 3101226 Fabric Guide Fixing Plate- - - - fat’+/ FEIEH&R - - - - + - - 1
31 110043 Screw(M4—0.7X14) » = » « « « - - J o A I R 2

32 3101224 Fabric Guide(Left) « « « « - - - FHARE)» oo 0 - - 1

33 3101223 Fabric Guide(Right) - « - « « « - WHARCE) -« oo - - 1

34 110054 Screw(M3-0.5%3.5) - - ¢+ - - - J o S A 2




2685, 2715, 2785(Q1)

VCZ635,

37




VC2635, 2685. 2735, 2785 EXCLUS|VE PARTS(1) HIEFAERARRKU) 37
Ref. Parts Amt .
N M Description P £ Req.
1 3101034 Machine Frame Unit - - - - - - . T—hXyF@#d) - - - - - 1
2 3101084 Stide Cover« » « + » « « « + o » WY -+ v v v o v v e o 1
3 3100401 Supplementary Slide Cover + + « - ¥ UIRHEEBNIE - - - « + - - - 1
4 3101040 Stitch Plate Support - - - « - - 127 18N S 1
5 3101083 Front Cover (Upper) - « -« « « « - NI B —(E) - « ¢ -« I
6 390020 Stickere » 1ol <« o o o « o ;g Dy VG 1
T 3101082 Front Cover(Lower) « - - « « « - WAF N (TF) e « =+« - 1
8 3101080 Suction Pipe Support =+ « + + « - 1):67.%: 35 - 3= SN R I
9 110009 Screw(Md—-0.7x8) « « « - « - - . J o 3 A I R 2
10 3101081 Suction Pipe Fixing Plate « - BAREER - » » - - - - - 1
11 110036 Screw(M3-0.5%6.5) =+ ¢ « - -« . IERY o o v v v e v e 2
12 3101120 Suction Pipe = » = = = = « + + « BBIARE « « » e v e e 1
13 0012480 Dust Hose(1500mm) « « « « » « - - MPEHR—Z -« o000 1
14 0013648 Hose Band + « = « » « = « o ¢ o & F—RANRF e v v e e e 2
15 006921 Wood Screw(¢p4.8x2.5) « - - « - b 3 S I A 4
16 0010261 Vinyl Tube(6Xdmm) <+ » - « « « « =y A B AR I R
17 1098012 Hand Valve =« « = « ¢ ¢ o v v o NYURRT oo o e e e 1
18 350006 Wood Screw(¢3.5%32)« « « « - b 3 3 A I 2
19 1094008 Union T-Connector (EUT6) + - - - - 2=FTIRIE < ¢ o o 1
20 3100365 Counterweight, Complete Set - = « RFU Ry A F(#) - - - -1
21 3201231 Counterweight « « « « « « « « « & NGVAGZAL P o oo v 1
22 260000 Screw(5/16-24x15.88) « - + - « - IR ¢ oo v o v e e 2
23 120015 Screw(M5-0.8X10) « = « « - « - J o A I 1
24 0093214 Connecting Rod Ring+ - - « « - - HBEoy KV S e o oo o 1
25 3100362 Connecting Rod, Complete Set - -#t#uo v FHE) -« - - - - - 1
26 3100290 Connecting Rod « « « « « « « - » HBoy R oo o000 1
217 0093212 Roller Bearing « « « « + « « « « Z=—RARTY T - o o v 1
28 3100363 Connecting Rod Pin « « « + - « - oy FEY -« - 0 0 1
29 000321 Oil wick ............ ME: ............ l




38
VC2635, 2685, 2735, 2785(2)




VC2635, 2685, 2735, 2785 EXCLUSIVE PARTS(2)

Ref.

3

S W00~ T LN R W BD

31

33-1
33-2
33-3
334
33-5
34
35
36

Parts
Na
3101065
000206
3101064
110011
3101067
130009
3101066
3101068
003657
Jioto70

3101071
3101069
110008
3101072
006212
3101073
160001
3101074
160000
3101076

190020
000186
3107015
3107017
3107034
3107030
3107032
3107005
001186
0091725
009730
3107009
006010
3107019
3107008
004236

000220

003300
3108004
3108005
3108006
3108002
3108003
3108025
3109024

001123

Amt .

Description ) £ Req.
Bracket Holder - « « = « - - . - TSy RhET - - o - - 1
Lock Nut =« « « « ¢ ¢« ¢« ¢« o o o & n-yﬁd‘-yb ........ 1
Fabric Presser Bracket - - - - - HFRMZTSHro b - o 1
Screw(M5~0.8X10) ........ _u:*-/ ........... 1
Fabric Presser « = « - « - « - - Pt R i
Screw(M:;—O.sx‘Ls) ....... u:*:j ........... 9
Fabric Presser Shaft - - - - - - Fiig i I 1
Fabric Presser Guide Bar - - - - /A F@- - - -+« -« 1
SCFBW(M4‘O.7XB) ........ _u:*:‘/" ........... A
Fabric Presser Spring -« « + - - - Fipi S S 1
Collar(6XI12XEmm) + « = = = « = HPF—m o o+ o o o v o o o 1
Guide Bar Stop Plate - - - - - - 17'»{ H$x [N RN 1
Screw(Md=0.7X5) =+ « » o = « + - MRS« o o e e e e e 3
Elastic Tape Guide Bracket - « - TAH A FTTH v |k - -1
Screw(M5-0.8X6) + « « « » « o+ o R e oo v e 1
Elastic Tape Guide Shaft TAYA R - - - - - 1
Screw(M4-0.7x4) ........ _u:*/ ........... 1
Elastic Tape Guide =+ + « « « « -« = B L 1
Screw(M3—0‘5x3) ........ _u:*:/' ........... 1
Fabric Presser Guide Plate « « - fif=t A F#R: - - - + - - 1
Screw(M4=0.7X8) =« « « « « « + + R e o o e e 9
Washer « « » « « « = « « o » o« DySrd e o v v o v o v o 9
Presser Foot, C. Set(132) (2Needles) = () (2 Z&t) -1
” ” (140) ” ” ” -1

” ” (148) ” ” ” -1

" »  (156) (3Needles) n o (3FE) -1

" ” (164) ” n ” DR |

” ” (056) ” ” ” coee o]
Screw(9/64-40X7.8) « » « » - - [T 3 R |
Presser Foot Spring« « - « - - - S R 1
SCTEW(1/8'44XS.3) ....... ﬂ:*j ........... 1
Presser Foot(Small) Spring =« « */MFT/RR - « ¢ v o 0 0 v o 1
Screw(1/8—44x4.5) ....... _u-:*y ........... 1
Elastic Tape Guide(with Top Cover Thread) =AM A K (§IHE) -1
" (without Top Cover Thread) » (EhEL) - 1
SCTCW(3/32“56X4.2) ....... lt*“/” ........... 1
Lock Nut = = = = = = « « « « « & By dFohe oo oo oo 1
Adjusting Screw(1/8-44%18) « « «BHERR Y » « = o« o o o . 1
Stitch Plate(32M) (2 Needles) - - $HR(2FAgH) - -« - -+ -« 1
" (40M) ” e B e e e e e e e 1

4 (48M) " D B e e e e e e e 1

" (56M) (3 Needles) =« - » (3&gH) - « « « « « + « 1

” (64M) ” .« o B e e e e e e e 1

Main Feed Dog« « + ¢ « « ¢ » « fﬁ%u ........... 1
Differential Feed Dog - « - - + - BFEY oo o 0o e e oo o]
Washer « « « « « ¢ ¢ ¢ o o o o & R R 1

HTETNEABS Q) 38




VC2635, 2685, 2735, 2785(3)




VC2635, 2685, 2735, 2785 EXCLUSIVE PARTS (3)

Ref.

Parts
Na
3101088
0065435
0065437
0065436
110030
3101085
000425
009954
3101087
0064241

0064243
003638
009220

0032719
001459

3101086

0011166
009973

0064245

3120243

000429
009936
160007
3120245
0067025
009877
009947
0064252
0063471
0063470

0063460
0063469
000016
0064173
006475
0031014
0031015
009853
0065258
000428

006920

HITETIEHEB () 39

Amt.

Description & £ Req.
Supplementary Roller, Complete Set #iBhm—5(#) . - - - - - 1
Supplementary Roller - « « - - - Mo —3 . - - . 0. 2
Supplementary Roller Stay(B) - fihu—>5FKxB) - -« - - 2
Supplementary Roller Stay(A) - - ffifhu—>5F%x=<<(@) - - - - - 9
Screw(M3-0.5%2.6) =« « ¢ + « « ERT e v o v v e 3
Supplementary Roller Support - - #iBhe—SHfHR- - - - - - 1
Washer « = = ¢ ¢ ¢ « o « o o o A 2
Screw(M6-1Xx8) - - « = -+ o . ERD o o v o v e 2
Elastic Tape Front Roller, C. Sethfu—5(#) - - - - - - - - 1
Elastic Tape Front Roller- - - - ffg—F « » « « « ¢ ¢ « « 1
Front Roller Guide - - « - - - - Mie—SdulAF - 1
SCTBW(11/64-4OX4) ....... .l.t*’-/ ........... 1
Screw(11/64-40%8) - « « « + - IR ¢ o v e e e e 2
Collar(10X16X6mm) « » « = « + « j;,;_. ........... 1
Screw(9/64-40X3) - « « + - . . RS+ v o o v e e 1
Elastic Tape Front Roller Shaft - fie—S#f- - - -+ - - - - 1
Front Reller Block - - - - - -« - Me—S7ay 2.« . 1
Screw(M5-0.8X10) » = « « « ¢ « o 372N A P 4
Front Roller Block Shaft cfiiw—F7ey JRfTH- - -1
Elastic Tape Front Roller Connector Bla—S8eFE « -« - « 1
Washer « ¢ ¢ « = ¢ o o ¢« ¢« o o« & Ly R 1
Screw(Ma-l‘stzo) ....... lt*-:/" ........... 1
Screw(Ms—lxs) ......... 1[-_*9 ........... 3
Elastic Tape Front Roller Holding Shaft Rie—F &<l - - -1
Bracket « = « » » = = o o + » + & el R 9
Knob Bolt(M10-1.5Xx20) =~ - « - - Va4 V2 SREEER RN 2
Wood Screw(¢5.1X25) « « « « « KRS e v o v e e 4
Elastic Tape Lower Roller, C Set(2) Fa—3 (#42) - - - - - 1
Tension Roller, C. Set(l) - cFyvvave—J ) - - -1
Lower Roller =« « « « « ¢ « « -« « Fo—F « o o o v e e 1
Lower Roller Bushing - + « « -« - Fa—SFya o v s o 2
Lower Roller Shaft « « « « « - To—Sk: « - -+« o+ 1
Nut » « ¢ ¢ o o o o o o o o o o & b2 I SRR 1
Tension Roller Slider - « « - - - AGAH « v 0 v e 1
Screw(M8=1.25X16) =+ « « « « « « _u:;"g;/“ ........... 1
Tension Roller Slider Stop - ASGAF ARy I« o oo 1
Tension Roller Slider Stop Handle R by 2SNV R e o v 0 o 1
Screw(11/64-40%6.5) « « « « « - RS o o v e e e e 1
Lower Roller Support - - - - - - FTa—F& e o o v o 0o o 1
Washer « o + « o » « o v o o o & Toyrd s oo oo v o oo 9
Wood Screw(¢5.8%32) « « « « ¢ KRS e oo o 0o 9



40
VC2635, 2735(4)




VC2635, 2735 EXCLUSIVE PARTS(4)

Ref. Parts
Mo M
1 3101029
2 000401
3 3101030
4 000723
5 3101033
6 3101050
7 3101636
8 160006
9 0032799
10 000278
11 3101053
12 3101052
13 160021
14 3101054
15 110003
16 3101061
17 190012
18 3101637
19 110011
20 3101609
21 160001
22 3101024
23 000638
24 003657
25 3101635
26 110010
27 3101028
28 3101075
29 130002
30 3101633
31 3101634
32 3101606
33 110002
34 3101042
35 3101603
36 3101601
37 110019
38 340004
39 3101021
40 000629

X Ref. No. 41 to 61 «-+--

ﬂ'jf‘?)lvﬁfﬂnﬂﬂg‘ﬂ 4140

Amt.

Description £ £ Req.
Feed Lift Shaft « « « = « « « « « %D _t-Fm ......... 1
0il Wick « + « = = = o v o o o & IRy TR, . . 1
Feed Lift Shaft Spacer - - - - #Y ETHRAR—Y - - - - 1
Knock Pin s « « « « ¢ o o ¢ o o & VAR A =3V 2 R 1
Screwed Pin« + « = « « o ¢ o o . [ B A 1
Upper Knife Driving Connection(A) EAR I RZ ¥ 3 (A) -1
Upper Knife Driving Connection(B) LA R=x2+3>v(B) - - -1
Screw(M3-0.5X4) « « « « + « .« RS o o e e e e e 1
Connection Pin - + - - = « - - - ARTIVEY e e e 1
0il Wick = « = « o o o o o o o o R 1
Adjusting Lever Block- - - - - - LA ALV AA—mE . - - -]
Upper Knife Adjusting Lever - s EAZRABLSA— - ... 1
Screw(M5-0.8X6) « « « « « « « - R o o e 1
Spring Hanger « « = « « « « o+ - PAT 3 Y 1
SCTCW(MB.S_O.GXG) ....... J_t*:‘/‘ ........... 1
Adjusting Lever Spring - « - - » EAXEEL A=K - - -]
Screw(MG—lxs) ......... _u:*“/' ........... 1
Upper Knife Driving Lever * cEARLSR— e e 1
SCFCW(MS'O.BXIO) ........ _U:*;/’ ........... 3
Upper Knife Driving Lever Pin- «+ EX AL SS—EV ¢ ¢ ¢« 1
SCTGW(M4’0.7X4) ........ _U:*:/' ........... 9
Upper Knife Shaft - - « - - - - - EAZM o e 1
Seal Plug ............ gg& ............ 1
Screw(Md=0.7X3) « « = « = « + - BERD -+ o o v e e e e 1
Upper Knife Holder - « - - - - - EAZREB s 1
Screw(M4-0.7X16) « = « « « « « ﬂ:*y ........... 2
Upper Knifer = = « = = « « « -« EAR e o o e e e e e e 1
Upper Knife Sheet » - - - « « « « EAR—F e oo oo 1
Screw(Ms—o.sxﬁ) ........ _It*:‘)’ ........... 1
Lower Knife » « ¢« « « o ¢« ¢« o o TFTAR ¢ o0 o oo o 0o 1
Lower Knife Holder - + « - - - - TFTARE & o oo o0 e o 1
Lower Knife Holder Guide - - - - TAXREBEHAF - - ¢ - ¢ - 1
Screw(M3=0.5X5) =« « + « ¢ « o« ﬂ:*/ ........... 3
Lower Knife Holder Bushing TFARBT yra e o oo o 1
Edge Guide « « + ¢ « « ¢ o o « » BFEH - o o oo o e e 1
Lower Knife Holder Bracket FTARBISHy b oo v 1
Screw(M5-0.8X30) + « « + + + - - ERD o e oo e 1
Knock Pin = « « » ¢ « « ¢ o o o & VAR A 572 N R R 2
Bracket Gasket « « « ¢ ¢ ¢ ¢ « ¢ TARETISry b Rvxy -1
Seal Plug s « o « ¢ ¢ o o ¢ ¢ o ﬁ& ............ 1

See the following page.




40
VC2635, 2735(4)




VC2835, 2735 EXCLUSIVE PARTS (4) YTETIRRASG M) 40

Ref. Parts Amt .
Na_ Ne Description i % Req.
4] 3101022 Upper Knife Shaft Bushing - « - - k% AfT v e .
42 3200086 Collar(8xX13X6mm) - + « « « « . BF— oo oo oo 3
43 160000 Screw(M3-0.5%3) - - - . . . .. BRI e oo oo oo L
44 0094577 Upper Knife Spring « - - « « - . EAZRSER o000
45 3101612 Bracket Cover Gasket - » « . - . VAR Y VAtV DT YN
46 3101611 Bracket Cover+ « - « « -« « . . . TITy hHR— oo
417 110036 Screw(M3-0.5%6.5) + - - « . . . ERT o v oo L
48 3101058 Pushbutton « + « - - « <« . . . TyvafFy oo,
49 3101059 Pushbutton Spring« - - - « « . . Tyva®EUNRER o .
50 3101060 Pushbutton Holder - - « « « « . . VAPES: V2 1% AU
51 0095642 Retaining Ring - « - - « « « . . AbhyAYo sy o oo
52 3101055 Upper Knife Adjusting Lever Shaft k x AMREiVS—lh o - - - -
53 340006 Stop Pln ............ x I\ yj’l:‘:/ ........
54 3101056 Adjusting Lever Shaft Stop - - AT - S NS S
55 3101631 Adjusting Lever Shaft Bushing - - UNR—fi 72 o v oo
56 3101057 Upper Knife Drop Lever - - . - - AR Ry FL—. . ..
57 110001 Screw(Md-0.7x4) - - - - . . . . ERT e o v v v oL
58 000309 Oil Wick « = « = « « o« o o v . . e ek 1
59 110043 Screw(M4-0.7x14) - - - « « . . . ERT o 0o oo v oL
60 330015 Seal Plug« + » + v = = o o v . . 3 S S
61 000397 Oil Wick = © * o « « o « o o o . o S 1

X Ref.No. 1 to 40 +++-- See the preceding page.




41
VC2685, 2785(4)




VC2685. 2785 EXCLUSIVE PARTS(4)

Ref.

g

|

D OO ~3 T U B eI B —

—_—

Parts
Na

Jlo1o29

000401
3101030
000723
3101090
3101610
0033024
3101637
110011
3101609

000309
160001
3101024
000638
003657
3101635
110010
Jlo1028
3101075
130002

3101633
3101634
3101606

110002
3101042
3101603
3101601

110019

340004
31o1o21

000629
3101022
3200086

160000
0094577
3101612
3101611

110036
0024076

110043

330015
000397

YIETAERBS ) 141

Amt .

Description & Req.
Feed Lift Shaft - « « - « . . . . 2V EF#y- -0 - oy
0il Wick » « » = « o « o v v o . e e . - 1
Feed Lift Shaft Spacer - - - - - Y ETFHAR—y . . .. 1
Knock Pim= + « « o « o « v o o . JUTEY o+ v e e e 1
Screwed Pin+ » « « « ¢« o o o .. EVRY - - o oo 0L 1
Upper Knife Driving Link - - 1P - ) B 1
Retaining Ring - + - « « - « . . PR ) I 1
Upper Knife Driving Lever - « « « X RLst— .« « o v o . . . 1
Screw(M5-0.8X10) ........ lt*:‘/’ ........... 3
Upper Knife Driving Lever Pin+ + EX R L S—tE Y ¢ o v v . . 1
Oi] Wick « « « ¢ o « « v o o v . M e o v v e e e 1
Screw(MA-0.7X4) « + « « « + . . ERD e o v o o e oo 9
Upper Knife Shaft ........ _t)( zm .......... 1
Seal Plug ............ g‘g& ............ 1
SCreW(M4'0.7X3) ........ ﬁ*:j ........... 1
Upper Knife Holder - « « - - . . ExAzE - o oo 0oL 1
SCFEW(M4‘0.7X16) ........ J_t;"gf/* ........... 2
Upper Knife e ¢ ¢ ¢ ¢ ¢ « v o o _t)(z ........... 1
Upper Knife Sheet - - « « « « - . EAZRY—R o0 1
SC[’EW(MB‘O.SXG) ........ lt*f/" ........... 1
Lower Knife - « « o « = « + o 4 . TAZR e v v v e e e e 1
Lower Knife Holder - - « - - . . TARE - ¢« ¢« v v o0 1
Lower Knife Holder Guide « - - - FAREH A K+ « » « » « . 1
Screw(Ms—O_st) ........ .].t*/ ........... 1
Lower Knife Holder Bushing « « « FARET v m e « o « . . 1
Edge Guide = » « « « o « « « « « s R 1
Lower Knife Holder Bracket + + - FAREBTSH o k-« « - « 1
SCTCW(MS‘O.8X30) ........ _u:*:/’ ........... 1
Knock Pin+ » » ¢« « « ¢« « « « . . VADZ/ A <3V 2 N S 2
Bracket Gasket « - - - - . . . . AL R YAt L VAR 1
Seal Pluge « + + o « o v v v . . L7 R 1
Upper Knife Shaft Bushing+ - - - k% ATy a e o e e . 1
Collar(8X13X6mm) =+ « « « « + MT— e o v o v e e e e 2
SCPCW(MB'O.SXB) ........ JERY « ¢ o o o v v oo 4
Upper Knife Spring - « - - + - . EAZRSER ¢« o oo 1
Bracket Cover Gasket - - - - . . T35y hhn—ryxy . o]
Bracket Cover» « « « « - . . .. TI3ry b= oo 1
SCICW(M3'0.5X6.5) ....... RS e v v v oo ool 9
Seal Plug« « ¢ « ¢« o ¢« o v ¢« oo gg& ............ 9
Screw(M4-0.7X14) - « « « « « . . ERY e v o v v e v e 1
Seal P]ug ............ ﬁ& ............ 2
Oil Wick * « « = o o o v v v u - oo SO 1




42

VC2640P, 2645P(1)




VC2640P, 2645P EXCLUSIVE PARTS(1) HIETNEARS (1) 42

Ref. Parts Amt .
_Na_ Na Description i £ Regq.
1 0063548 Seal Plug - » + » = = = = + « + « BERS + © o e e e e e e s 1
2 0094604 Seal Plug ............ g**g ............ 1
3~1 3100641 Supplementary Slide Cover (32,40, 48 se)mmmm ----- 1
3-2 3100643 " " 64) - - 4 e 1
4 000532 Washer « » ¢+« o o oo o . e IR 2
5-1 3109011 Main Feed Dog(32,40,48,56) - « - &Y - - + - « <« « o .. 1
5-2 3109013 " " 64) « « -+« » - - P 1
6-1 3109010 Differential Feed Dog(32,40,48,56) MY « » « « « « « « . .« 1
6-2 3109012 " " 64) - - - - B e e e e e e e e e 1
7 3100365 Counterweight, Complete Set - - - NSV Ay h(#) - - - -1
8 3201231 Counterweight « « « « - - - - « - NRGVAGIZA B v o oo 1
9 120015 Screw(M5-0.8x10) - « « « « - - . RS+ oo v oo 1
10 0093214 Connecting Rod Ring- - - - - - - oy RV Y o o0 1
11 3100362 Connecting Rod, Complete Set - -#t#w v F@H) » - « - « + 1
12 3100290 Connecting Rod - + « - « -+ - oy Ko 0o oo 1
13 0093212 Roller Bearing + « « = « « « « SZ—=RARTYU S o o o 1
14 3100363 Connecting Rod Pin =+ - - - « - - Hie vy FEY - ¢« 0 o 0 o 1
15 000321 Dil Wick =« = « ¢ « ¢ o o o o o & 2 ool P S 1
16 3101304 Feed Mechanism, C. Set - - - - - Ey@mea) - .- 1
17 3101307 Main Feed Bar Driving Connection XY UL Z « « « ¢« o« « . . 1
18 110021 Screw(M5-0.8X18) + « - » « « - . ERD o oo oo oo 1
19 310042 il Wick =+ * = « = « « « o o o« AR 3
20 0032853 Driving Connection Bushing -« - - #HREV YLV I T y¥a - - -]
21 3100221 Differential Feed Bar - « - « - - i = AR 1
22 3100222 Main Feed Bar- - » « « « - - - . BTEYE - o 1
23 3100231 Feed Dog Key « + « « = « + « « & Fm e e e e e e e e 9
24 0032867 Feed Lift Block(Front) - - - - . AEJQET) » - o 0 0o e e s 1
25 3101306 Feed Lift Block(Rear) - - - - « - AEI(HK) » - o v e e 1
26 3101302 Differential Feed Bar Driving Connection YUYV Z + « « +1
27 3101301 Feed Bar Guide(Lower) + « + - - - RYBHTAR(CF) -« = - - - 1
28 3130046 Needle Guard(Front) Lever- - - - #Z4X@DRE- -+ + + - « - 1
29 3130047 Needle Guard Lever Cover - « « - $}RBabs,S— . « « « « « « 1

30 260000 Screw(5/16-24X15.88) « « v « « LRI+ o o o o0 . 2




43

VC2640P (2)




VC2540P EXCLUSIVE PARTS (2) YIETALRREE () 43

Ref. Parts Anmt .
N _ M Description dt 2] Req.
1-1 0065367 Presser Foot, Complete Set(32) -#i=(M). -« .-« .« . ..
1-2 0065368 " " (40) - B e e e e e e e e
1-3 0065369 " ” (48) - /2
1-4 0065370 " » (56) 1 e e
1-5 0065371 " " (64) . [ 2 S
2 001186 Screw(9/64-40X7.8) + « -+ « . . IERD o o v v v v o e
3 0063280 Presser Foot Spring - « « « « - - FR e
4 0065366 Locking Pin- » = = = « « « v o BlUIEAEY - « ¢ o oo
5 0063282 Presser Foot Hinge Pin - - - - . ey e oo
6 005122 Screw(3/32-56%5.5) » - - - - . . IR e o o v oo oo
71 0065345 Stitch Plate(32L) + - - =+« - - R - e e
7-2 0065346 ” (4OL) + « « -« « - & B e o e e e e e e e e
7-3 0065347 ” (48L) « + « v = « o . oo e e e e e e e e e e
7-4 0065348 '} (56L) + « « o o o o B o o s e e e e e e e
7-5 0065449 " (64L) » « + =+« o . Booe e e e e e e e e e
8-1 3100640 Slide Cover(32,40,48,56) -« - - - @ UHR: - - - -+« « « . .
8-2 3100642 » (Bd) + + « o o v o v B e e e e e e e
9 3100630 Folder(Left) « = « « « « o v « & EHGE) « v v e e e
10 3100631 Folder(Right)  « » « = « « « « . FHLE) -« » v e e
11 000538 Washer = » + ¢ ¢ o o ¢« ¢« ¢« o« o & A A
12 110009 Screw(M4-0.7x8) - - - -« .« . . IERT - oo v e
13 0095367 Folder Chip+ « « = « « « + « o . EHF T e v o0 v o e

14 004182 Screw(3/32-56x2.5) + + - -+ « - . IR e v v e v v e e




44
VC2645P (2)




VC2645P EXCLUSIVE PARTS (2) YIETAHASG () 44

Ref. Parts
Na
3100670
3100671
3100675
110031
0065210
0065211
0065212
0065213
0065214
001186
0063280
0065366
0063282
0065209
001228

&

|
0D —

[
(3 e I

owoo\:mm.h.clz.h.r_,p.m.\-,._._

11 000327
12 003302
13 005122
14-1 0065215
14-2 0065216
14-3 0065217
14-4 0065218
14~5 0065219

15 3100669
16 3100661
17 130006
18 3100660

19-1 3100658
19-2 3100659

20 130008
21 3100657
22 3100656
23 000538
24 110009
25 0065223
26 000535
27 000644
28 004358
29 3100662
30 000014

% Ref. No. 31 to 53

Amt .

Description & £ Req.
Slide Plate(32,40,48,56) - - « - /Y- - - - -« « -« . . 1
" (64) ......... N e o o o o s o o o o 1
Elastic Tape Guide(Rear) - - « - TAHL A KLY - « « - = - - 1
Screw(M4-0.7x12) « » - -« « . . IERY ¢ o o v v v e e )
Presser Foot, Complete Set(32) - fflx(#) - - - + « - « + . . 1
" " (40) . 2 1

" " (48) B e e e e e e e e e 1

” ” (56) B e e e e e e e e e 1

” ” (64) « o 0 e oo oo e 1
Screw(9/64-40%7.8) « « « « « . . ERY - v v v v e v e e 1
Presser Foot Spring- +» - - - - - NI RER o e e 1
Locking Pin« « « « « « ¢« « « .. EUIEAEY « « ¢ ¢ o o v o 1
Presser Foot Hinge Pin - - - - - ik AV I 1
Fabric Presser - « « « « « . . . b T 1
Screw(3/32-56x3.2) « « « - - - . IERT - o v v v e oo 2
Lock Nut =« « ¢ « ¢ o o o v o o . BYTF o he oo o 1
Adjusting Screw(1/8-44x11) « - ~BHEHART - - - + -+ + « .« . 1
Screw(3/32-56x5.5) ....... Jl:*“) ........... 1
Stitch Plate(32L) ........ ﬂ.ﬁ ............ 1
" (40L) ........ N v e e o e e e 4 s e 4 1

" (48L) ........ N e s s e s 4 e e e e s 1

" (56L) ........ N o o o o o o o o o o o » 1

” (64L) ........ N o o o o o o o o o o o o 1
Stitch Plate Support - - - - - - SHERUATR - - - 0 o o o - - 1
Elastic Tape Guide « « « « - - - BT LGTAR - o o o 1
SCI'CW(M4'0.7X10) ........ _U:*_/ ........... 2
Elastic Tape Holder - - « « - « - F—FElr e e e e 1
Spacer (2.0on) (Standard) » - - - - RA— () - - - e - - - 1
” (32m|n) ---------- B e 6 e e e e e e 1
Screw(M3-0.5%10) » » « « « - .+ . J1 o g
Elastic Tape Guide Bracket Cover EREHEH/K— - - - « - « + . 1
Elastic Tape Guide Bracket (Upper) EA(L) - - « - « + « + 1
Washer « « ¢ ¢ ¢ o ¢« ¢« « o o o & L A R I I 4
Screw(M4—0‘7x8) ........ ﬂ:*#j ........... 4
Fabric Guide(Right) » « + « - « - wHARCE) - - - 1
Washer « « « « « « © « « o o « & D2 R 9
Spring Washer« - « « « « « - « & AZY T Ty e oo e 2
Screw(9/64-40%5.6) - « -+ « - - . R o v v v e e e 9
Fabric Guide Holder - « - « « - . WEARE =« o000 v 1
Washer + « » « ¢ +« ¢ ¢« « ¢ « o & D Y 2

---- Seesthe following page.




I L e

44
VC2645P (2)




VC2645P EXCLUSIVE PARTS (2) YIETALHBBS () 144
Ref. Parts Amt.
N M Description fa 4 Req.
31 000002 Spring Vasher - « - « - « - . .. RPY STy o o o 2
32 110002 Screw(M3-0.5%x5) - - - « . . .. ERT e e v v oo v o 2
33 3100682 Fabric Guide(Front) » « « « - . . wmEAR@) - 1
34-1 3100650 Front Cover(Lower) + « - - - . . WA B N—(F) e + « + - - 1
34-2 3100677 " #  (for Stroke 45mm) " B e e e e 1
35-1 3100651 Front Cover Supplementary Plate - Wi b <—HhiBOtR - - - - - 1
35-2 3100672 ” ” (64) n e e . 1
36 130002 Screw(M3-0.6%x6) =« « « - « « . . IERY o v v v v v v s e 9
37 3100652 Cylinder Bracket Spacer - + - - - BfEBEAR—H . -« o .. 1
38 110010 Screw(M4-0.7x16) - + -« - - « . . ERT - o v v v oL 2
39 0094664 Collar(6.1x12x8mm) + - - - + - b A R I 1
40 009604 Screw(11/64-40%5.5) - - - « . . ERY oo v v oo 1
41 000588 Anti-shock Rubber - « « - - « . . BRELH - - - oo 0o 1
47 3100654 Cylinder Guide Bar - + + - « « - YU HFH LR - « o . .. 1
43 3100115 Cylinder Guide Bar Bushing - + - 7o &z« « v v v v v v v 2
44 3100653 Cylinder Bracket - - - - . - . "/)/7351{‘]‘"‘" °°°°°° 1
45 000009 NUL © @ ¢ o o o e e e e e e ol 4
46 000426 Washer « « « « « « « ¢ « o o . ToUd o o o oo o v o o 4
47 3100655 Elastic Tape Guide Bracket (Lower)EHE(TF) < « « « + « « « « 1
48 3100664 Fabric Guide(Left) = « « « « - - WHAREE) -« - o v v v 1
49 0060248 Cord Clamp(3N-95.3) - « - - - . A—RISF e l
50 110013 Screw(M4-0.7x8) - - - - - . . . ERD - v e e v s l
51-1 0010153 Air Cylinder(Stroke 30um)(Standard)=7 > Y > & (i) - - - -1
51-2 0010011 " ( »  45um) (Extra) " (FeEEd) - - -1
52 1094000 Connector (EC4-M5) « - - - - - . . ARTE - e 1
53 000623 Gasket ............. /\“sy#_‘/ .......... 1

¥ Ref. No. | to 30 --

*+ See the preceding page.




45

VC2645P (3), 2742(1)

1-1
1-2

VC2645P

VC2742

{ VC2645P Only




VC2645P (3),

2742(1) EXCLUSIVE PARTS

Ref.

&

1

oc.ocoqasm.r.ww-—l—-—-
0 —

—

Parts
Na
0064203
3100767
0063471
0063470
0063460
009220
3100768
3100769
3100770
0063469
000145

0064173
006475
009980

3300101
009955
000666

0031014

0031015
009853

J1zon4

0065253
0067140
0032719
001459
0067023
003638
3120244
3120243
000429
009936
160007

3120245
0067025
009877
009947
0065258
000428
006920

YIETFAHABRKD () 45

Amt .

Description g £ Req.
Tension Roller, C. Set(2) (VC2645P) F v oravm—3 (#2) 1
” " (VC2742) ” ” .

Tension Roller, C. Set(1)(VC2645P) F> v avm—3 (1) - -1
Tension Roller - - « - « « . . . Frvarve—3F . . ..., 1
Tension Roller Bushing - - - - . VA A R 9
Screw(11/64-40%8) - « -« - . . . RS - o o v v v oo 1
Tension Roller, C. Set(1)(VC2742)F < 1 vu—3(#l) -1
Tension Roller « - - - « .« . . . Fvvavo—F . . ... 1
Tension Roller Ball Bearing« + - H—pA_F7YL 2. o o o . . g
Tension Roller Shaft « « « . . . Fvvava—Jf-e - - . - 1
Nut ............... '}-“/ I\ ........... 3
Tension Roller Slider - - - - - . AS5ALH « - o o oo oo 1
Screw(M8-1.25X16) ....... R o e v o e v e 1
Guide Screw(M6-1x10) - - - - - - HARRT o« v o v o0 v 1
Tension Roller Holder - - + - « - b A 1
SCI’CW(M8‘1.25X65) ....... ERY - o o o v v w0 3
Washer « « ¢ « ¢ ¢« v ¢« o o o, Ty/d o v o o o v 0o o 0 4
Slider Stop s ¢ ¢ o v o v o0 AGAH ARy T o o 0 0. 1
Slider Stop Handle + - - « - - . RFGALFA Ny INAVEL - -]
Screw(11/64-40X6.5) + « « « . . IERT o o v o v 0o oL 1
Elastic Tape Front Roller, C. Setffim—S (48) « » - - - « . . 1
Front Roller(Long) - - -« + - . Me—S&) - ... 1
" " (Short) ....... ” () « « « « « ¢« o @ 1
Collar(loxlsxsmm) ....... wa_ ........... 1
Screw(9/64—40x3) ........ _u:*/ ........... 1
Elastic Tape Guide(Front) + + + - TAH AR » « « « - « - 1
Screw(11/64-40%4) - « - - - . . RS e v v v oo 2
Froat Roller Shaft « - « . . . . Rie—S#- - - - .- .. 1
Front Roller Connector + - - - - Rie—SfkE. .. . . ... 1
Washer =« « « ¢« + ¢« ¢ v ¢ o o« o . L7 1
Screw(M8-1.25%20) - - - « - . . RS o o o e e e 1
SCFCW(MG'IXG) ......... _u:*e/" ........... 3
Front Roller Holding Shaft - - - fie—S%xxfgh- - - « - - - 1
Bracket + + « « « « « 4 ¢ v o .. a2l R 9
Knob Bolt (M10-1.5%20) - - - . . Va4 9,72 N 9
Wood Screw(o95.1%25) -« - - « « . KR e v v o v e 4
Roller Holder (Lower) - « - - « . To—F& « oo oo 1
Washer ............. Ty e o o o o v o 0 o W 2
Wood SCTCW(¢5.8X32) ...... **“/’ ........... 9




456
VC2742(D)




VC2742 EXCLUSIVE PARTS(2)

Ref. Parts
Mo N
1 0093357
2 001900
3 0093863
4 0090814
5 0090071
6 000177
7 0031111
8 009835
9 0090812
10 0090856
11 0090807
12 0067094
13 001186
14 0091725
15 005133
16 000220
17 003300
18-1 0067035
18-2 0067118
19 3100753
20 000652
21 3109015
22 3109016
23 3100751
24-1 3100650
24-2 3100677
25-1 3100750
25-2 3100780
26 130002
27 0060248
28 110013
29 3100652
30 110010
31 0094664
32 009604
33 000588
34 3100654
35 3100115
36 3100653
37 000009
38 000426
39 3100655
40 3100762

X Ref. No.41 to 59

SIETALHRBEBE (D) 46

Amt.
Description & Reg.
Needle Clamp(56) - « - - - .« . GFlE X« « oo oo 1
Screw(1/8-44x2.4) « - « - . . RS e v e v v e e 3
Thread Tension Spring Cap-« -+ - - REUF NEXF v+ oA (L) - -1
Needle Thread Tension Spring KRBTSR e e e e e 1
Thread Tension Spring Retainer - AFF A RXF v 7(F): - - 1
Felt « « « « « ¢« ¢« o o« o o o A T N 1
Tension Disc =« « « « « + « « « BUFM - -« ¢+ ¢ o 0 0 2
Tension Post - - « « « « + - . APFE- - - o0 oo 1
Tension Post Ferrule - « - « - HREFERELY . - o -0 1
Teasion Disc Eyelet - - - - - - HIFMRET - - - - - - . . 1
Thread Lead—in Guide - - - - - RIAFERE v o e . 1
Presser Foot, Complete Set(56) « HHx (#H) - - - + - « « « . . i
Screw(9/64-40x7.8) - - - .+ . . RS s o o e e e 1
Presser Foot Spring- « - + - - BT RER - e e 1
Screw(1/8-44%4.5) + « « - . . f1o%, 3720 SN 1
Lock Nut = + + « ¢ « & o o o « PETA 2 1
Screw(1/8-44%15) - - « « - . . IR« o v o v 1
Stitch Plate(S6L) - = « » + » - SR « » =« v e e e 1
" (56M) (Extra) ” (ﬁﬁnﬂu) ........ 1
Stitch Plate Support « - - - - SHRERAFAR - o o 0 0 0 . . e 1
Knock Pin s « ¢ o ¢ ¢ o ¢ ¢ o & I TEY o o o v v s 0 1
Differential Feed Dog- - - - - BIREY « » « v o o o e 1
Main Feed Dog - - - » + « « + « BEY o v v e e 1
Slide Cover » « « + + « « o « = L R 1
Front Cover(Lower) + + « - - - B A R—(F) - -+« -« 1
" #  (for Stroke 45mm) 7 e e e e 1
Supplementary Plate « - - « - - A b —HBIR - - - - - 1
” " (for Stitch Plate 56M)  » (S6M3HEA) 1
Screw(Ms—O.sxs) ....... 11:*77 ........... 9
Cord Clamp(3N-¢5.3) - - - -« - A—RFIFF e e 1
Screw(Md—0.7%8) - « « « - - . ERS e o v o v v o s 1
Cylinder Bracket Spacer + - - « BRfFHRR—H - « « « « . . 1
SCTCW(M4'0.7X16) ....... _u:*\‘/" ........... 2
Collar(6.1X12%8mm) « « « « - BTF— o o v v et e 1
Screw(11/64-40x5.5) « - + - - IERT oo v v oo 1
Anti-shock Rubber - - « - - . . b3 ik NP 1
Cylinder Guide Bar « « - - » « - i/U VEHALR e e 1
Bushing ............ D T T 2
Cﬂm@r&uht-----‘-'v)/ﬁmﬁA """" 1
NUt © ¢ ¢ = =« o o o o o o v o Pl I N T T 4
Washer « « ¢+ o ¢ s ¢ ¢ o o o & Ly T 4
Folder Support(Lower) - « + + - HMECF) >+ ¢ o o v e v 1
Roller Support - « « - « « « He—SmHR ¢+ - - - - 1

*+++ See the following page.




45
VC2742(2)




VC2742 EXCLUSIVE PARTS(2) HTEFAERBS Q) 416
Ref. Parts Amt .
N M Description & 2 Req.
41 110009 Screw(Md—0.7%8) « « « « « . .. XY - v v oo e s o 2
42 3100764 Supplementary Front Roller, C. Set #WMeiie—->GR) - - - - - 1
43 3100765 Supplementary Front Roller - - « §ihfic—3 - « - « « . . . 1
44 009770 Screw(M4-0.7x3.5) - « -« - . . IERY - v v e v v v n o 1
45 3100766 Supplementary Front Roller Shaft fiBMife—S@g- - - - - - - 1
46 000541 Washer « = « © = « = « « « v v . DL 1
47 100001 NUL © = = = o & o o v e e e e Fo R e o e 1
48 —-——- Folder, C. Set(See the table) - miﬂ,(%ﬂ)(?ﬁi%ﬁ@) ----- 1
49 130003 Screw(M4-0.7X7.3) + « - « - - ERS e oo 2
30 3100760 Folder Support(Upper) - - - « + . EREEL) - o 1
51 3100761 Folder Support Cover + - - « - - ERED A= oo 1
52 110009 Screw(Md-0.7X8) « « « « « « - . EXT o o oo 2
53 3100641 Supplementary Slide Cover - - - - YKMIBIIR - - - - - - . - 1
54 3100754 Side Cover = » + + = = = o oo - BHF = 1
56 3100755 Side Cover Gasket - + « + - « - . (e A BT A |
56 0067031 Bushing - « « » « = ¢ « s o o o . T m o e e e e e 9
37-1 0010153 Air Cylinder(Stroke 30mm) (Standard) =7 Y1 & (§a8) « - - - |
57-2 0010011 n ( r  45om) (Extra) v (ES) - - -
58 1094000 Connector (EC4-M5) - - - - - - - .« ARTH < v v oo 1
59 000623 Gasket « = = « « o o « o o 4 . P ETE 2 1
% Ref. No. 1 to 40 ----- See the preceding page.

ER(32HD) EH(22 D)

Folder(three~fold) Folder(two-fold)

ftEv-~tg tHEo~tE
Parts No. | finished size Parts No. | finished size
mm. (inch) mn. (inch)

3100790 |30 (1 3/16) 3100830 |30 (1 3/16)

3100791 (32 (1 17/64) 3100831 |32 (1 17/64)

3100792 |35 (1 3/8) 3100832 |35 (1 3/8)

3100793 (38 (1 1/2) 3100833 |38 (1 1/2)

3100794 [ 40 (1 9/16) 3100834 |40 (1 9/16)

3100795 |42 (1 21/32) 3100835 |42 (1 21/32)

() EREHELORL, SERVCEEEBALETEW,

Note:Please mention Parts No. and Folder when placing your order.




47
VC2608-NL (1)
1




VC2608-NL EXCLUSIVE PARTS (1)

Ref. Parts
Yo Na
1 3107080
2 001186
3 3107087
4 005133
5 001228
6 0094839
7 3107086
8 004237
9 3107084
10 3107085
11 001230
12 3101664
13 3107083
14 000220
15 003300
16 3200251
17 3101200
18 009784
19 000334
20 000547
21 0060175
22 000010
23 006004
24 3200252
25 3109122
26 001900
27 3108050
28 3109051
29 3109050
30 3100641
31 3101661
32 3109305
33 3101650
34 3101660
35 3101657
36 004182
37 3101666
38 110012
39 3101667
40 290020

% Ref. No. 41 to 74

Description
Presser Foot, Complete Set

Screw(9/64-40%7.8)
Presser Foot Spring
Screw(1/8-40%4.5)

Screw(3/32-56%3.2)
Presser Foot(Lower) Spring
Tape Guide
Screw(3/32-56%2.76)
Stide Plate
Spacer

.......
.......
.......

.......

...........
......
...........

.......

Screw(3/32-56x%3.8)
Slide Plate Spring
Edge Guide
Nut
Screw(1/8-44%15)
Eye Guard, Complete Set
Eye Guard Support
Screw(M6-1x10)
Nut
Washer

.......
...........
...............
........
.....
........
.........
...............

.............

........

Eye Guard Holder
Conical Spring Washer
Screw(11/64-40%9.7)

Eye Guard
Needle Clamp
Screw(1/8-44%2.4)
Stitch Plate

Main Feed Dog
Differential Feed Dog
Supplementary Slide Cover -

......
......
............
..........
.......
..........
..........

......

...........

Slide Cover
Looper
Stitch Plate Support
Cloth Plate
Cutter
Screw(3/32-56x%2.5)
Rib Guide (Front)

Screw(M4-0.7x5)

Rib Guide Support
Screw

.............

......

.......

YIETLERARG () 47
Amt .
g Req.

i T 1
IERT o o oo e e e 1
/]\MJ‘_/\* ......... 1
_U:*-/ ........... 1
XY e v v e oo 9
WI/\'* .......... 1
F—THAR - ¢ o o o oo 1
ERT o v v e e e 1
AGARTU—h e oo oo 1
T 1
_u:*/ ........... 3
254 KA L— k% -1
WFFEH . -« ¢ oo oo 1
T R N 1
1 3 A 1
TAH—K@@) - -+« v - - 1
TAH— KB - - - 1
IERD e o e v e e v e e 9
Fo R et e e e 1
7‘727'\’ .......... 1
TAH—KEAY « « « oo o I
MARRTyd e - oo - 1
_u:*‘/ ........... 1
FAH—=F e o oo v v v v 1
BHEA -« o - . e e e 1
XD e oo v oo e 1
BHER » ¢ ¢ o o o e o e e e 1
BEY « v o n e e e 1
ALY « ¢« 0 o o 0o v 0 oo 1
OB - - » o o v o 1
BYML e o v v o v oo e 1
g 1
SHEBUFIR - = « » = = » » - 1
JRAT Uk e e e 1
D R 1
IERT ¢ v v e 0o v v oo v 1
VIHAKGD - I
[0S TP 1
.ﬂ:*/ ........... 1




47
VC2608-NL (1)
1




VC2608-NL EXCLUSIVE PARTS(1) YITETFLERAHS () 47
Ref. Parts Amt .
N M Description g % Req.
41 3101668 Rib Guide (Rear) + - - - - « . . . VIHAREE) -« o 0 s 1
42 160000 Screw(M3-0.5%x3) - -« « . . .. R - v v e e oL 1
43 3101669 Rib Guide Shaft - - -« - . - . . . Ui gl R 1
44 007627 Screw(M4-0.7%6) + « « - « + . . IR e oo v v 2
45 3101658 Front Cover (Upper) - « « « « + . [ AT (o) IR |
46 3101680 Supplementary Front Cover - « - - #Bh N— - - « « « « . . . 1
47 3101693 Fabric Edge Guide - « « - - + - . AIBESR - e 1
48 130021 Screw(M4-0.7x6) - -+ - - - - - . ERY e o v oo oo 1
49 000687 Knock Pin- - « « « = ¢« « o o .. VA4 V2R 1
50 3101654 Edge Guide Bracket (Upper) - o EBEE) e 1
51 3100761 Edge Guide Bracket Cover « « - - EHl&b,t— .+ + -« « . « . . 1
52 110009 Screw(M4-0.7x8) -+ - « - - . . . R o v v e e e 3
53 3100655 Edge Guide Bracket(Lower) - + - - EHE(F) - + + « « « - . . 1
54 3101656 Cover Fixing Plate Holder - « - - B N—BEERSY - - « - - - 1
55 340004 Knock Pim«+ « « ¢ « ¢ ¢« v o o VAP A - 1
56 3101659 Front Cover(Lower) =« - - » « « RIBH¥ B /S—(F) > -« « - » 1
51 3101655 Cover Fixing Plate « - - » « - . ANA—-EER - - - .- 1
58 170002 Screw(Md-0.7%5) - + - « « . .. ERT v v v o e o 1
59 006434 Screw(9/64-40%7.9) « + « - - . . IR e oo e e e v o 1
60 300101 Conical Spring Washer - « - - . . HMART e v oo oo 1
61 000538 Washel- ............. U\y:‘/.v .......... 1
62 000532 Washer ............. g\y:‘/.v .......... 1
63 3100652 Bracket Spacer - - -+ - - - . . . BFHERR—H -« « 0o v 1
64 3101662 Edge Guide Bracket(Right) - + - - THIE(E) + « » » + « « « « |
65 110010 Screw(M4-0.7%16) « « « -« « « . . IERT e o v e v s 2
66 3101665 Rib Holder - - » « « « ¢« ¢ o .. VTR e o v v o o v v v 1
67 110008 Screw(M4-0.7X%5) - + -« ¢ . .. R - oo v v oo oo 2
68 0094664 Cotlar(6.1x12X%8mm) - - - « - - b A LN 1
69 009604 Screw(11/64-40%5.5) - « « « .« . J o 3 A R 1
70 000588 Anti-shock Rubber - + « - - « . . 2417 e R 1
71 3101663 Guide Bar - « « « « « « ¢ o . .. NA K R |
79 3100115 Bushing ............. 7hy§/=. .......... 1
73 000009 NIE = = ¢ o o o o o o v e e Fo R 9
74 000426 Washer ............. 7“/:‘/‘\’ .......... 2
X Ref. No. 1 to 40 +««.- See the preceding page.




® VC2608-NL (2)




VC2608-NL EXCLUSIVE PARTS(2)

Ref.

Na
1
2
3
4
5
6
7
8
9
0

Parts
Na
3101652
3101264
110031
000651
0094680
001457
0067007
0094664
009604
0067016

0067031
000588
3101263
3101262
160001
3101260
3101261
000054
000009
000426

3101266
0095027
3101265

170013
0037912
3101681
3101689
3101688
3101685
3101687

240008
3101686

290021
3101691
3101690
3101692
3101683

350005
3101684
3101682

YIETFAGRHBKEQ) 48
Amt .
Description i £ Req.

Feed Driving Control Link+« « - - iR YIAEY 2 - « + « .« - 1
Folder Stide Shaft Bracket C ESAEM T S b - -1
Screw(M4-0.7x12) + - « - - . .. BRI v oo o s )
Knock Pin» - « « « « « « o« « . . VAE/A <V 2 N TN 2
Folder Sleeve - « » « « « . . .. EHA)—F « « o v v v 1
Screw(11/64-40%3.3) - - . . . . ERT - v v 2
Folder Sleeve Bushing - - - - - . ERMAYV—T T va .1
Collar(6.1X12X8mum) - - - + - - BS— v v oL 4
Screw(11/64-40%5.5) « - + - « . ERT e e e e v oo 4
Folder Spring+ - « « - « « .« .. ERAR oo oo oo 1
Folder Slide Shaft Bushing A = e o e 1
Anti-shock Rubber - + « - . . . . | H - o000 1
Folder Slide Shaft - - - - . . . ERR, o -0 - - - - 1
Guide Shaft Connecting Lever A Fehliespg- - - - - - - 1
SCFEW(M4_0.7X4) ........ ﬂ:*‘/" ........... 92
Folder Guide Shaft - « « « « » . A Ky « -« « « ¢« o o o 1
Folder Guide Shaft Bushing cHAKRET 2 s e 1
NUut © ¢ ¢ « o o ¢ o ¢ 4 o v o o . -j—/ |\ ........... 1
NUE * ¢ ¢ 0 o o o v e e e e bl 9
Washer * « ¢ o ¢« ¢ ¢« ¢« ¢ ¢« o o . L 2
Folder Lever Spring+ « + « - « . iy AV 5 S 1
Retaining Ring « + « - - - . . . ARy YT e o oo 1
Folder Lever - - « « « - . . .. EHL A= o e oo 1
Screw(MG—lxs) ......... Jj:*:/" ........... 1
Chain s + » = o = « « o « o o o . - I S 1
Knee Press, Complete Set CRERSHE) - e e e e 1
Knee Press Pad -+ - « « « . . .. [ AT R 1
Knee Press =« « « « « « « « o « & EX# ........... 1
Knee Press Shank - « « « - . - . BRroyry oo oo 1
Knee Press Holder - « - « « « . . BRIy EAY - o o 1
SCIEW * * o » o = o o o o o o o IEXRY o o e v v v v e oL 1
Knee Press Shank Block - - - - - BErversFavy - . -]
SCrEW s = = « o o o o o o o o v IERS e o v v o oo oL 5
Connecting Bar Block - - - - - - BSriE#E oy - . 1
Connecting Bar - « - + « « « . . 3 7 R |
Knee Press Stop+ » « « « « « . . Abhy2e o o v oo 1
Shaft Holder « « + « « « « « « . [T 9
SCTE@W * + o = = o o o o o v v v XD e o v oo 4
Knee Press Return Spring - - i3 ==V S 1
Knee Press Shaft « - « - . . .. BERA - o o o o o o0 1




49

VC2608-NL (3)




VC2608-NL EXCLUSIVE PARTS (1)

Ref.

=

W OO~ O W LI D —

—

Parts
Na
3101694
3101671
130020
3101672
110012
3101673
3101670
160000
3101710
110011

3lo1rn
160021
3101712
190057
009859
3101713
3101714
390116

YIETANEABE Q) 49

Amt .

Description & £ Req.
Machine Frame Unit - - - - « . . T—Ah=y F(M) - - -+ - - 1
Supplementary Roller(Rear/Upper) Unit #iBhie—3 (#%- k) () 1
Screw(M4 0. 7%X6. 3) ....... J.t*/ ........... 4
Cloth Plate(Rear) - = - - - « - . JaRXRFL— k() - - - - 1
Screw(M4-0.7x5) - « « « o . . . IR o o v e e e e e 4
Supplementary Roller(Rear/Lower) Unit #iBio—35 (% T)GE) 1
Supplementary Roller(Front) Unit #iBie—3 (§7) (ML) - - « - - 1
Screw(M3 0. 5)(3) ........ _It*/ ........... 9
Roller Support Bracket « - - - - B—FEFIT e oo oo 2
Screw(M5-0.8x10) - - « « « « . . ERD e e v v v 9
Front Roller Support - « - - - . Me—S&k. ... 1
Screw(M5-0.8X6) - « + o - - . . IERD o v v v v v v o0 2
Front Roller Unit - - + + « « « We—3#) - -« -.. 1
Wing Bolt (M6-1x10) - - - - - « . FagRppe oo 2
Wood Screw(¢5.1%X32) « « « « - & 0 )
Lower Roller Support - - - - - - TFa—F&«- 0 1
Lower Roller Unit« « - =« - - . . TFe—@) - -+« - 1
Scale Tape = = ¢ ¢ ¢« ¢« « o o o A= F—F s e o o o0 . 1




50
VC2608-NL (4)




VC2608-NL EXCLUSIVE PARTS (4) YIETAGABG @) 50

Ref. Parts Amt.
N M Description & % Req.
1 0094604 Seal Plug+ « « » » = « + o « « & =1 R
2 0063548 Seal Plug- = = = » = + + v« » . B . ..
3 3100365 Counterweight, Complete Set - - - NXF v 2= A p(E) - + - -
4 3201231 Counterweight « « - = « « + « « . NRGYAGZA ;e v oo v
5 120015 Screw(M5-0.8%10) « - - - - - . . IERT o v e v o v v e
6 0093214 Connecting Rod Ring- - - « « « - Fag: 2=T ) I
7 3100362 Connecting Rod, Complete Set + -§tHfo v F@GE) - - - - - - -
8§ 3100290 Connecting Rod + = = » » - - - - Y N R
9 0093212 Roller Bearing + « « « « « « « . == FRARTY S - - ..
10 3100363 Connecting Rod Pin - » « - - « . HPoyFery - - - o o
11 000321 Oil Wick + ¢ « ¢« « « « o« o« o e S S 1
12 3107088 Presser Foot, Complete Set -« « -4z (#) - - - « « « « « « .
13 001186 Screw(9/64-40%7.8) - + - - - . . RS e o o 0o v e
14 3107087 Presser Foot Spring« « « + « « - MBI SR o o e o
15 005133 Screw(1/8-40%4.5) « « - - - - . ERY v oo v v v e oo
16 001228 Screw(3/32-56%3.2) - - -+ - . . F o S R
17 0094839 Presser Foot(Lower) Spring - « -z <%k« -« « « « « o . ..
18 3107086 Tape Guide = « + » « » = + « « « S 4 S
19 004237 Screw(3/32-56%2.76) =+ - - « - - RS o v v v v e oo
20 3107089 Stide Plate - « « ¢« « « « « v o . AZA RS —h o o .
21 3107085 SPACET * + = o = ¢ o e e e o . S T
22 001230 Screw(3/32-56X3.8) « -+ « + . . B A
23 3101664 Slide Plate Spring « « - + - - AS5ARAL—hoRK -+ - .
24 3107083 Edge Guide + » + » » « = + + « « N R
25 000220 NUL = = = = o o o o o o o v o u Fo R e e
26 003300 Screw(1/8-44X15) + « « « -+ . . J T 3 A
27 3101666 Rib Guide (Front) =« « « « » « « . YIHARGD) - -« - - - -
28 3101716 Rib Guide(Rear) « + « « « « « - Y7HAREE) -« o«
29-1 3101719 Fabric Edge Guide(Short) - - - - WIBhEHGE) - - - - - - « -«
29-2 3101720 " (Long) = « « « - " (F) -+« o o v -
30 3101718 Rotter Support Bracket - - - - . B—FHEEIT - e
31 3101717 Bracket Fixing Plate - - - + - - BEHR « « « - c 00
32 120026 Screw(M5-0.8%18) « - « « - « . . RS e oo e e e o

33 260000 Screw(5/16-24x15.88) « - - - - - ERT e v e v e v e




51

“UT-A2" DEVIC(1) for VC2608-NL




“UT-A2" DEVICE(1) for VC2G08-NL SUT-ATEER (1) 51

Ref. Parts Amt .
Na_ Na Description h % Req.
1 0065373 Lifter Lever « - « « « « « o .. By Se—. oo oL 1

2 0037912 Chaim» « = » + « « « o v o w v . R I 1

3 3101216 Lifter Lever Stop- « + « « « . . Rt T VYL LR S NETL PR |
4 004358 Screw(9/64-40X5.6) -+ - - « < . . ERT e oo v oo v 2
5 3100533 Tension Release Lever - - - - - . ABABE - - - - - 1
6 120001 Screw(M4-0.7x14) - - « « . . .. ERT - o v o v oo I
7 3100526 Tension Release Block» « « - - ATy 1
8 007610 Screw(M4-0.7x10) + - « « « . . . B T 2
9 3100525 Tension Release Connecting Plate #4BAMMEIR - « « « « - . « 1
10 110009 Screw(M4-0.7x8) -+ - - . . . .. ERY - v v e oL 2
11 170009 Screw(M4-0.7x4) - « - « .« . .. ERT v v v v v oo 1
12 0094491 Cord Clamp(2N-¢3.4) - - . - . . A—FI5vF o oo 2
13 110012 Screw(M4-0.7X5) - « - « . .« .. ERY e e e e oo oo 4
14 0022836 Synchroniser Positioning Pin « - #Tiadty .« o« o .. 1
15 0022837 Synchroniser Cushion « + « « - - Rovarervrvvay. -]
16 190009 Screw(M4-0.7X7) « « « « « o .. ERT e v v v oo i oo 1
17 0096358 Air Wiper Bracket » « » « « « . . ITIABfFE « - - - - 1
18 009748 Screw(M4-0.7X12) « - - « « . . . ERY o v o v oL I
19 000644 Spring Washer - « - « « « « « .. A7V T Ty o o o 2
20 000538 Washer =« « ¢ = o o o o o o o v . VD2 AR 9
21 3101708 Air Wiper - « + ¢ ¢ « o v v o . . IZTTAI% o v v v e e 1
22 009747 Screw(Md-0.7x10) - « - - « . . . ERT v oo v v oo oL 1
I3 - v v e
T
25 3100529 Thread Pull-off Eyelet - + - - - RBAARE e 1
26 0067101 Thread Pull-off Bar - « - « - « . RBAE oo 1
271 0063076 Swing-proof Spring - - « + - . . REBABEHB AR - - - o . 1
28 0094433 Cottar(4X11XTmm) + - « « « « . BT— oo oo v oo 1
29 001208 Screw(9/64-40%5) «+ « « « .« . . . B S 1
30 3101275 Thread Pull-off Hook Unit « « + - wEAT7 ) - - - - 1
31 001459 Screw(9/64-40x3) - - « « . - .. ERY e vv e v v oo 2
32 3101276 Thread Putl-off{ Hook Unit - - - . RBATo o) - - - 1
33 0094396 Thread Pull-off Bar Holder - « - RiBAHEERELE - - . . - . . 1
34 0033024 Retaining Ring « « - « « « « . . Aby Yy e e oo 1
35 0063515 Thread Pull-off Lever » « « « + . FRBALSR— - oo oo 1
36 000690 Dowel Plﬂ ............ lt)( t‘:/ .......... 1
37 0094390 Tension Release Adjusting Eccentric %482 HRAizo . .1
38 0095334 Swing-proof Spring - « « « - . . ABRARBFRAR - ¢+ o 0 - . 1
39 001170 Screw(9/64-40%12) - - « .+ .+ . . ERT e oo oo oo 1
40 3100528 Tension Disc Separator - - - - . REAR - - - 1
41 3100527 Tension Post Support - - « « » . RAFE - - o0 -0 1
42 110014 Screw(M4-0.7x18) + « « - « . . . B 2
43 000505 Spacer ............. Z/\'—-ﬂ- .......... 2
44 0094387 Tension Release Shaft - - - - - - REBAW . - o 0 o 0 o . 1
45 3100555 Looper Holder« « + « - - « « . . N—RE e e v v oo 1
46 007006 Screw(9/64-40%x4) - « « « . . . . HERD - e a 1
47 0021735 Thread Eyelet Pipe(Long) - - - - RENAS(F)» » - 0 0 o s 2

(&) 74/\'6117UK%HFJ’EUC&OT3‘GDI7'*‘/UV&'%EFHLTV‘&‘E:/\/.
Note:For Wiper, the air blowing system is used instead of Air Cylinder.




52
“UT-A2" DEVIG(2) for VC2608-NL
1




“UT-A2" DEVICE(2) for VC2608-NL

Ref.

F

|

S WO OO~ TN B LD —

—

Parts
Na
1091002
0010340
0010057
0010143
000389
0014120
3100567
120001
0096355
005650

3100524
120013
0063610
0063607
110004
0063606
0063609
009984
0063608
110002

0036133
000145
0095388
001457
0095389
3100520
160002
3100532
0093491
009508

0095336
180006
3100523
3120157
100002
190029
3100538

“UT-A2" %@ (D) 52
Amt .
Description & £ Reg.
Trimming Cylinder, Complete Set - £EIV S Y #(sd) - + - - - 1
Air Cylinder (CMWBN20-01-53995) - &8IV YV %+ o o o« . . 1
Elbow Connector (EL4-PT1/8) - « - ZpAKaRZH - « ¢« « o . . 1
Silencer (MF6-PT1/8) « - « - - . . BALHF oo v oo 1
Spacer ............. x,\_ﬁ- .......... I
Anti-shock Rubber + - « + - - . . BEiTh 0o 1
Collar + + + * « o « « o v v o HS— v ot e e e . 1
Screw(M4—0.7xl4) ........ _lh*:/" ........... 1
Cylinder Bracket + « - « -+« < YVUFTISH o R . .. 1
Screw(M5-0.8X14) « « « « « « . . R e v oo v v v oL 3
Trimming Cylinder Support - VYUHBSFE - o e . 1
Screw(Ms—lxls) ......... ﬂ:*/ ........... 2
Switch, Complete Set - « - - - - ALoFHE) - oo 1
Switch Support « « « ¢ o . . .. 2Ly FBREFERE - - - - . 1
SCTCW(M3.5‘0.6X8) ....... ﬂ;*#/" ........... 3
Switch + » ¢ ¢« ¢ ¢ ¢« o ¢ v o 4 . AAYTF ¢ o o v 00000 1
Switch Cover - « « « o « « « . . AL YFHPNR— o v o o 1
SCIGW(M2.3-0.4X10) ....... lh*f/’ ........... 2
Switch Guide + = + « « « « « o . AAYFHAR -« « o o v 1
Screw(Ma—o_sxs) ........ ﬂ:*»‘/" ........... 92
Cord Clamp(5N-¢8.4) - - - - - - RIS F e o e e 1
Nut (M8-1.95) « « + « o v v o « 4 R 9
Plunger Connecting Rod - - -« - - IS5V ymy R ... 1
Packing Screw(11/64-40%3.3) -5 S AP )
Plunger Connecting Rod Pin - + -+ 5oV ymy RV - - - -]
Plunger s « » « = v « o o o o o . Va2 R 1
SCFEW(M4—0.7X5) ........ _u:*:/ ........... 2
Cylinder Return Shaft - - - « + - YU HFEL T 9T h - -+ +]
Collar(8x16X8mm) + - - + « + - HS— o v e e e e 1
Screw(11/64-40X7.5) « « - - . - IERT e oo oo v e v 1
Cylinder Return Spring - « « « + SYUFREIIREK « « « o o« 1
Screwed Pin(M5-0.8%6) - « - - - [ B T S 1
Connecting Block(Right) Support Spring BT vy ZExT X |
Connecting Block(Right) - + - « - HESay y (B)» oo - 1
Nut (M5=0.8) = = = « + o « o v » & Fo R e e 3
Connecting Rod(M5-0.8 x 40) o =" IR e e e e 1
Conpecting Block(Left) « - - « - HETey (&) - - - - 1




53

“UT-A2" DEVIC(3) for VC2608-NL

EXTRA PARTS

a8




“UT-A2" DEVICE(3) for VC2608-NL UT-A2 @ (3) 53
Ref. Parts Amt .
_Na Na Description st % Req.
1 3101705 Trimming Mechanism, C. Set - - - UTHR@) - - - - - - .7 1
2 3100506 Lower Knife Driving Lever - - - - TAREEBLA—. - . .. I
3 170005 Screw(M4-0.7x6) - « « « . . .. RS- oo oo oo 2
4 3101697 Lower Knife Carrier- « « - - - . TARE - <« v v v oL 1
5 3100514 Lower Knife Holder - « - - - . . FAZBRSfHHR - - -« - . .. 1
6 3[01699 LOWCI’ Knlfe ........... "F)(z ........... l
l 110030 Screw(M3-0.5%2.6) - « + . . . . B T 3
8 3100560 Supplementary Spring « + - - .+ . EARBH A - .. 1
9 3101696 Upper Knife Carrier+ « « + « « . B I
10 190006 Screw(M4-0.7x4) - « -« . . .. ERT - v e oo 2
11 100006 Nt =« « o v o e e e e e P )
12 3100503 Knife Guide Lever+ - - « « . . . ARG A RLNR— o oL 2
13 3100504 Knife Guide Lever Ring(Left) - - X Fura—=yov 27 -1
14 3100505 Knife Guide Lever Ring(Right) - « X 2t/ 4 FuR—y vy -1
15 130003 Screw(M4-0.7x7.3) - - - . . .. EXY - v e v v oo oL, 2
16 3100515 Upper Knife Carrier Spring - » - A& =LAt SR 1
17 170006 Screw(M4-0.7x2.5) - - - . . .. B T 1
18 3100500 Crank Chamber Cover - « « « « + . FHHSN— e e I
19 3101698 Upper Knife Carrier Stop - - - - k2 S D e I
20 110008 Screw(M4-0.7x5) - « .« . . .. BRI e e oo oo, 1
21 110031 Screw(M4-0.7x12) - + « « « « . . ERY e v oo ool 1
22 3101700 Upper Knife ........... _t)(;( ........... l
23 110024 Screw(M2-0.4%6) - « + « « . . . ERT - oo o oo oL 2
24 110025 Screw(M2-0.4%x10) - - « - . . .. ERY o v v i s 1
25 110023 Screw(M2-0.4%3.5) - « « . . .. R s oo oo n o 3
26 3100507 Upper Knife Guide - - » - - - . . EAZH AR oo 1
27 3100508 Clamp Sprlng .......... ;ﬁ.&i/\'* ......... l
28 3100509 Clamp Spring Pressure+ + + - - -« 3 A 31 TR 1
29 3100510 Clamp Spring Pressure Holder - - KR I RRWOBATE - -1
30 3100511 Clamp Spring Pressure Adjusting Piecepfk 2 /\'*W/Wﬁﬁ)-‘r -1
31 130005 Screw(M2-0.4x4) - « . . . . .. ERY « v v v o il 2
32 3101702 Upper Knife Carrier Support - + - £ 2 AHEXRT - -0 oo o 1
33 3101703 Upper Knife Carrier Support Sprmg EAZXBTT AR - - . 1
34 3101701 Lower Knife Carrier Guide: - « « FAz G BYAR .. 1
35 110009 Screw(M4-0.7x8) -« - « .+ . . .. B 2
36 3101704 Lower Knife Carrier Guide (Upper) 'F)‘R"":b«( F(E)- - .. 1
37 110002 Screw(M3-0.5%x5) -« « o . . .. ERY - e v v oo oL 1

38 3100530 Looper Thread Pull-off + + - . . W—RBEBAR « « o o v o 1




54

“UT-A2" DEVIC(4) for VC2G0B-NL o




“UT-A2" DEVICE(4) for VC2608-NL “UT-A2" 467 (4) 54
Ref. Parts Amt .
N M Description & £ Req.
1 0010073 Regulator (AW2000) - - - - - - . . V¥ar—F. ... ... 1
2 009960 Screw(M5-0.8X16) - - - + « « .« . R o v v v e 2
3 000669 Washer - « « « ¢« « ¢« ¢ o . o L. 17//.\, .......... 2
4 000600 Spring Washer - « - « < . . . .. ALYV IOy oo 2
5 000009 NUt « ¢ ¢ o ¢ o v v e e e e . el 9
6 0013218 Regulator Support - « » - - . . . V¥aLb—FRfitR: - - - - 1
7 006905 Wood Screw(¢5.1x20) - - - - . . RRY v oo oo v v o 2
8 0033939 Hose Band - - « « « « « -« « . . i R PR V2 IR 1
9 0010108 Hose Union(NH-512-8X1/4) « « - - Fh—R=2=FP s - « « « + . 1
10 0010264 Connector (EC6-PT1/4) « - - - - . IRTF e e 1
11 3201035 Presser Foot Lifter Cylinder, C. Set #is s ) #(#) - - 1
12 3100567 Collar(10X 18X 9nm) = » » + = - - HF— e e 1
13 120001 Screw(M4-0.7x14) « - + - - - . ERY e o v oo i e 1
14 0014120 Rubber Cushion « « « « « « « « - BHFLL - oo 1
15 1091050 Air Cylinder (EMD-SD¥-25-30) - - - BiBHFL Yo & - - - - - . 1
16 3201037 Cylinder Rod Chip+ « « + «+ « - - YV Huy RFyF- - « . ]
17 3201036 Cylinder Bracket - - - « « « « YU FERMAH: « + = « - - 1
18 120013 Screw(M6-1X15) + = = + « « « - . EXT e )
19 000425 Washer + + ¢ « ¢ « « o ¢ o o o & Ty e o o o v o v o 0 2
20 0010057 Etbow Connector (EL4-PT1/8) - « - TAKIAXRIZ -+ « « « o . . 5
21 0010343 Solenoid Valve, C. Set(UT-A2) - - ERES(GE) - - - + » + + + - 1
22 1090012 Manifold = + « o v v oo v v CETAAR e 1
23 003880 Wood Screw(¢4.5%x40) - - « - - . b 2
24 0010143 Silencer (MF6-PT1/8) + + « - « - . HALUH e 2
25 0010263 Connector (EC6-PT1/8) =« « « « - . =F & AR 1
26 0010119 Seal Plugs = + =« » = v v o o AITATS o oe e e 3
27 1090011 Solenoid Valve - - « « « « « . . BWREF - - om0 e e 3
28 0010254 Speed Controller(ESC4-PTI/8-0) « RAE—Fav hu—5 . « . .|
29 0010868 Cord(A) + » « » = o « v o v o v S R(A) e e e e 1
30 0010869 Cord(B) - » « « « « « v « v v o I—RF(B) - e e e e e 1
31 0010261 Vinyl Tube(6X4mm) « - - « « « . = P O .

32 0010260 Vinyl Tube(4x2.5mm) - « - - - [ty L




55
“UT" DEVICE (1)

Device

\\ 46
Q)

45 gL




“UT" DEVICE(1) urt 1 55

Ref. Parts Amt .
M N Description & £ Req.
1 0065373 Lifter Lever » « « « -« « « . .. MxBres—. . . oo 1
2-1 0093499 Lifter Lever Stop+ « « « « « . . R T A VA 3 N SRR |
2-2 3101216 " (See table) - - 4 (TER®) 1
3 004358 Screw(9/64-40x5.6) - - « « « . . BERD e v v o oo oo 2
4 3100533 Tension Release Lever - - - - . . HEBABE: - - - - - e 1
5 120001 Screw(M4-0.7Xx14) » - + « « « . . ERY v v v v oo 1
6 3100526 Tension Release Block + + - - - -« ABA Ty oo 1
17 007610 Screw(M4~0.7x10) » - » « « « . . ERT e oo o v o v oo 2
8 3100525 Tension Release Connecting Plate #ABAMAER - - « «» - « - - 1
9 110009 Screw(M4-0.7x8) « - -« .« . . . LERY e o v o oo oo 2
10 170009 Screw(M4-0.7x4) - - « « « < .. J o B 1
11 3100536 Terminal Holder, Complete Set - - JF&LGH) - - + » « » + - - 1
12 3100535 Termina! Holder Support - - - - - WFEmRMAR -0 - . - . 1
13 0063586 Terminal Holder« - « « - - « . . R e 1
14 009985 Screw(M2.5-0.45%10) =+ « - « « . RS e v oo v oo oL 2
15 110012 Screw(Md-0.7x5) - « -« . . .. LR e v e o 4
16 0063612 Cord Clamp (4N-96.8) - - - - . . A—KRIFvF e o v oo v 1
T I/ 0 ot S T - e A=l o
18 0022836 Synchroniser Positioning Pin - - R¥vaFry o« « « - .. 1
19 0022837 Synchroniser Cushion +« - « « « - Rlvaterrsvvay. -1
20 0094387 Tension Release Shaft - - - - - A - 1
21 3100529 Thread Pull-off Eyelet - - - - - RABART - - - - o - 1
22 0067101 Thread Pull-off Bar+ « - - « « . RBAE - 1
23 0063076 Swing-proof Spring - « - - - . . ;ﬁ&)‘mwﬂﬁx\* ------ 1
24 0094433 Collar(4X11X7mm) =« « - « - « . HT— e v oo e oo |
25 001208 Screw(9/64-40%5) « « « « . . .. LRI e v v o oo oo 1

% Ref. No. 26 to 48 <+-++ See the following page.

Parts No. Applicable Models i BIE#
3101216 VC2635, 2635P, 2640P, 2645P, 2685P
VC2730, 2730P, 2733, 2735, 2735P, 2785, 2785P

Device classification 3RO

Mark | Trimming Wiper Foot Lifter
Solenoid | Solenoid Solenoid_
=5 | 0011802 3109930 3100571
UT-1 X (@) X
UT-2 O O O QO +++++ Assembled ——— #H Y
UT-3 O O X X «e++v Non-assembled — &L
UT—4 [@) X [@)
UT-5 O X X
UT-6 X X X




— — YRS,

55
“UT" DEVICE (1)




“UT" DEVICE(1)

Ref. Parts

YoM

26 3101275
27 001459
28 3101276
29 0094396
30 0033024
3l 0063515
32 000690
33 0094390
34 0095334
35 001170
36 3100528
37 3100527
38 110014
39 000505
40 3100555
41 3101202
42 110013
43 3100711
44 006035
45 000644
46 000322
47 007006
48 0021735

¥ Ref. No. 1 to 25 +«+--

Description

Thread Pull-off Hook Unit (See

Screw(9/64-40x3) (See table)
Thread Pull-off Hook Unit(See table) %482 7 v 2 (#) (T4BR) -

urt 1)

55
Amt .

[ I - _q_
table) aﬁﬂ)‘ 7 v o (M) (FEE) -

SR (FRBM) - - - - - -

Thread Pull-off Bar Holder CHRBABMEER - - - - - 1
Retaining Ring « + - - » = « « . AhoAYVo e o oo 1
Thread Pull-off Lever+ - - - - - BEALSA— - oo 1
Dowel Pin+ « = = « « o o « o« o & ALY o o o o v v e e e 1
Tension Release Adjusting Eccentric 44 A KM@z - - + - - 1
Swing-proof Spring -« « + - ¢ - - KB ARBEIBANR - - - o . 1
Screw(9/64-40%12) =« - « « « .« . R« v o o o v v oo 1
Tension Disc Separator - + « - - REBAR - - - 0 o 1
Tension Post Suppert -« - - - - . BREFE -« v o e e e e 1
SCTCW(M4‘0.7X18) ........ _u:*f/' ........... 9
Spacer ............. ;(,\'_-ij- .......... 92
Looper Holder - - « « « « « « « - W—rE e v v e e e e 1
Connector Supporting Plate i 2 1
SCTEW(M4'0.7X8) ........ ﬂ:*:/" ........... 92
Top Cover Thread Eyelet - - - - - RS R 1
Screw(9/64—40x7) ........ .lt*‘:) ........... 1
Spring Washer- - - « « « « - - . P 472 ORI 1
NU[ ............... -)--y l\ ........... 1
Screw(9/64—40x4) ........ .lt*:/. ........... 1
Thread Eyelet Pipe(Long) RESRALLEE) - - o oo e 9

See the preceding page.

Parts Na 3101275 | 001459 [ 3101276
2 Needle 28 3@ 18
without Spreader pcs. pcs. pcs,
J Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader
J Needle 3 5 2
with Spreader




56

“UT” DEVICE(2)




“UT" DEVICE(2)

Ref.

3

|

W oo ~3 O LN W L) BD

—_—

Parts
Na

0011802

0011801
0063579
000140
000598
000597
0077410
005650
3100524
120013

0063610
0063607
110004
0063606
0063609
009984
0063608
110002
0036133
000145

0095388
001457
0095389
3100520
160003
3100532
0093491
009508
0095336
180006

3100523
3120157
100002
190029
3100538

SUTT SR (D) 56
Amt.
Description & 4 Req.
Trimming Solenoid, Complete Set - REIV Y L /A F(RE) « - « - |
Trimming Solenoid + « + « « « « APY IV IR e 1
Solenoid Dust—proof Cover: « « » YL /A KEBEEb/<S— - - - + 2
Roe ol O el I 9
Washer - « ¢« ¢ ¢« o ¢ ¢ o v o« o & D A 1
Ant i-shock Rubber - « - -« - . . BT - 1
Retaining Ring - = « « « « « « . AhoFYUY e o oo 2
Screw(Ms—o‘sxlll) ........ _lt*/ ........... 3
Trimming Solenocid Support - - JVv/AFRBRftE - - 1
Screw(ME=1X15) + + « « « « « « . R o v v e e e 9
Switch, Complete Set + + « « - » AALYF () » » o 0o 1
Switch Support ......... Z,( j?’-ﬂﬁﬁ ....... 1
Screw(M3.5-0.6Xx8) - « « « « . . HIERY o v v e v o v e e 3
SWitch » « « = © » o ¢ o e o 4 s AAYF o o oo e e 1
Switch Cover =« ¢ « + « « .« « AL YFHIR— - o o oo . 1
Screw(M2.3-0.4x10) - - - « - - . HIERT « v v v o v v v v 9
Switch Guide - » « - - -« o o AL YFHAR -« o o o 1
Screw(M3-0.5X5) - « + o o . .. BERY o v v v v v v 9
Cord Clamp(SN-¢8.4) « « « - « . T—RISUT e e e 1
Nut (M8=1.25) =+ « « « « « o « & & Fo R e e e 2
Plunger Connecting Rod - - - - - PAAV2ZE'S - RN 1
Packing Screw(11/64-40x3.3) - &R - - - - -« o ... 9
Plunger Connecting Rod Pin - - - ST yuy Ry - - « ]
Plunger « = + « « « o« ¢« « o o o & 7’7:/j.\, ......... 1
Screw(M5-0.8X5) « « « « ¢« « « . HERY o o v v v e e 2
Solenoid Return Shaft - - « - - -« JVIAFRRY Y%7 b o -]
Collar(8x16%X8mm) - + « « « - - BT— e o oo e e e e 1
Screw(11/64-40Xx7.5) « « « « - . QERY + o v o o v e 1
Solenoid Return Spring - - - - - JVIARRBY SR« o o . 1
Screwed Pin(M5-0.8%6) « - « « -« | ST, T 2N S 1
Connecting Block(Right) Support Spring W7 vy I KL% - |
Connecting Block(Right) - - - - - iﬂﬁ?’n D2/A0v =) IR 1
Nut(M5—0.8) ...................... 3
Connecting Rod(M5-0.8x40) i E;‘%ﬁ ----------- 1
Connecting Block(Left) - « - - - WETwws(E) - - - - 1




57

“UT" DEVICE (D)

EXTRA PARTS

o 7
Sl

§

7




“UT" DEVICE(3) TS X)) 57

Ref. Parts Amt.
N Na Description % Req.
1 3100506 Lower Knife Driving Lever- - - « T4 ZSEWH//\— ------ 1
2 170005 Screw(M4-0.7X6) - - + « « « « . IERD o v o v o oo 2
3 3100502 Lower Knife Carrier+ « - - « - - TARE o v v v e 1
4 3100514 Lower Knife Holder « - - « « - . FTAABRSH « o - - 1
5 3100513 LOWer Kﬂire ........... 'F)(Z ........... l
6 110030 Screw(M3-0.5%2.6) + « - « - . . ERY - o v e v o oo 3
7 3100501 Upper Knife Carriers « « « « - - B B - R I 1
8 190006 Screw(M4-0.7%4) - » + « « « . I 3 A I 2
9 100006 Nut ............... -}-y }\ ........... 2
10 3100503 Knife Guide Lever » « « « « « « . AAHARFLHN— o oo 2
11 3100504 Knife Guide Lever Ring(Left) - - XZAH A KL =YL (L) -1
12 3100505 Knife Guide Lever Ring(Right) « « AR H A FL =YL (H) -1
13 130003 Screw(M4-0.7x7.3) - - - « - - . IERY o v o v v e 2
14 3100515 Upper Knife Carrier Spring + « » EAR&HNF -« « « o o .. 1
15 170006 Screw(Md-0.7X%2.5) « « - - « . . JT o 3 A 1
16 3100500 Crank Chamber Cover« « = « « - . FHAHNR— o e 1
17 3100531 Upper Knife Carrier Stop « + + « EXXER Py« o o . 1
18 110008 Screw(Md-0.7X5) - » + - < . . . R e v oo oo v oo |
19 3100517 Lower Knife Carrier Guide- - + - FARBEH AR - - - « « . . 1
20 110009 Screw(Md-0.7x8) « « - - - - . . IERT o v v e v e e ool 4
21 3100518 Lower Knife Carrier Guide(Upper) FARXEBH A K(L) - - - - - 1
22 110002 Screw(M3-0.5%5) » « « - < < . . R e o v oo oo 3
23 3100512 Upper Knife s « « = = « =« « « .« 50, 3 SR 1
24 110024 Screw(M2-0.4X6) - « « ¢ o . . . IR o v oo e oo 2
25 110025 Screw(M2-0.4x10) - - « « + - - . ERT « v oo v e e oo 1
26 110023 Screw(M2-0.4x3.5) « - -« -« . IR oo v e v e 1
A 3100507 Upper Knife Guide - « - « ¢ « « - AR oo e 1
28 3100508 Clamp Spring =« « « « « « +« « « & HIEINRR o e 1
29 3100509 Clamp Spring Pressure - « « « - - S RAS S D 1
30 3100510 Clamp Spring Pressure Holder - - I SRBUEFE - - - -1
31 3100511 Clamp Spring Pressure Adjusting Piece &I KM TEHE -1
32 130005 Screw(M2-0.4x4) - « - -« - . . I A I 2
33 3100516 Lower Knife Carrier Support Spring FTARXGFTZ K+ « « + .« |
34 110034 Screw(M2-0.4%2) « « o« o . - IERY o v oo e e e o 2
35 3100560 Supplementary Spring - -+ + « - - EAREHBIARER - - - . . 1
36 110031 Screw(M4-0.7Xx12) « » - - - « - J o 3 A I I 1
37 3100565 Trimming Mechanism, C. Set - - - UTHM#BGH) - - - - « - « 1
38 3100530 Looper Thread Pull-off(Extra) - « — N4BAK SRR - - -1

% Ref. No. 39 to 54 «««+: See the following page.




57

a7

“UT” DEVICE (3)
EXTRA PARTS




“UT” DEVICE(3)

Ref. Parts

o N

39 3100541
40 0010841
41 000002
42 000012
43 3100546
44 120007
45 3100542
46 170007
47 3100543
438 3100549
50 3100545
51 110007
52 3100547
53 000531
54 3109930

Tt (3 57

Amt.

Description g % Req.
Solenoid Support - « - - . . .. JV/AFRE - 0. 1
Wiper Solenoid - - - - -+ . .. TARI VLR o o o v 1
Spring Washer« - - - - -« . .. A7V YTy o o o 2
NUb » ¢ ¢ v v e v e e e vl 9
Wiper Solenoid Lever - - - - - . TDARIVIALRUNR— - -« o]
Screw(M3-0.5%10) - - - + + « . . ERT e o v o v v i oL 1
Wiper Link « = » « « « « + « . . TARY YD e v v v oo o 1
Screw(M3-0.5%2.5) - - - - . .. IERY < o v v oo o oL 3
Wiper Bracket - - - - - -+ . . . TARTSHE Y Re o o 0 o 1
Wiper, Complete Set « « « - - . . TANGH) » -« ¢ v v o 1
49 ¢ v e e e
Wiper Fixing Washer+ « - « - . . TART v« o o o v 0 1
SCTCW(M2.5"0.45XS) ....... _lt*t/' ........... 9
Thread Clamp Spring Plate- » « + &I <K+ « « v« v . . . 1
Washer + » ¢ ¢ ¢ ¢ ¢ v ¢ o o o & T e o o o o v v v o 2
Wiper Mechanism, Complete Set « - U A NSER () - + + - - - - 1

X Ref. No. 1 to 38 ---

++ See the preceding page.




58

“UT™ DEVICE (4)




“UT" DEVICE(4)

Ref .

g

D 0O~ T LN D D

—

Parts
Na
3100571
3100570
000070
000429
000016
009865
000676
0011733
009970
000011

000528
000583
000306
0064045
0064046
0035301
0033024
0064047
009853
0032786

0037912

Amt.

Description & £ Req.
Presser Foot Lifter Solenoid, C. Set =¥ v /A F(#) - 1
Solenoid Support -« - - - -+ - - SV /) AFE oo e 1
Hanging Nut « ¢ « « » ¢ o o « o & ﬁ-’:U‘)'/ |\ ......... 4
Washer « + ¢ ¢« « ¢ « ¢ « ¢« ¢« « & T/ o o o o o o o o o 8
Nut (M8—=1.25) = « « » « o o o v . el R 12
Hanging Bolt (M8-1.25x220) CRYEALR e 4
Spring Washer «+ + « - « « « « .« . A7V T Ty oo 8
Presser Foot Lifter Solenoid - - xS Iyv oAk o« o 1
Screw(M6-1x20) - « - » « o - .+ R v oo e 4
Nut (ME=1) « = = = « « « « o o o . el R 1
Washer « ¢« « « ¢ ¢ o ¢ ¢« o« ¢« o & AV S 1
Anti-shock Rubber « « « « - - - - b7 El i S AR PP 2
Nut (1/4=40) « = ¢ + = « = o« o & Y S 1
Lifter Connecting Rod - - + - - - bR R o) (- 1 SR 1
Lifter Connecting Link - - « - - WZPALF Y T e o v o . 2
Connecting Link Pin« « « « « - - BBV I . 2
Retaining Ring « « « « =« « « - ANy YT o e e e e 2
Presser Foot Lifter Solenoid Lever HZiEF YL/ A FLoi— |
Screw(11/64-40%6.5) =« « « - - - JERY ¢ o v o o e e e e 1
Solenoid Lever Pin - - - - - - - JVv /A RvAR=¥ry 1
Chain s « ¢« « ¢ » ¢ o ¢ o ¢« o o » m ............. 1

UT &R 4 58




59

“UT/ST" DEVICE
1

for “ST" Device

g
=4 \\%




“UT/ST" DEVICE

Ref.

—— p—
0D = omco&mm.sww.—g

Parts

Na
3109920
3100712
0096026

000554
110009
0011498
000644
000022
3100702
120001

000417
100001
0096025
0096022
0096023
0034293
003638
3100703
120009
0096020

0096021
004475
120040

0096018

3100708
001227

0096027

3100707

3100710

0096013

0096012
0096010
001196
005112
3100709
3100717

UT/ST 59

Amt .
Description & £ Req.
Trimming Device, Complete Set - - X REGE(#) - - - - - - -+ 1
Head Cover =+ « + « ¢ = + « o « Ay RHNR— o oo 1
Solenoid Return Spring Hanger - - /SR#Hr o -« - o o 0 v v e 1
Washer =« « = ¢ ¢ ¢ o o o ¢ « o @ ARV SR R R R 2
SCTEW(M4"0.7X8) ........ il:*‘\/‘ ........... 1
Solenoidme - - N . ook . A VU AR oo v o o0 o 1
Spring Washer - « « « -« ¢ ¢ - - RZYV T Ty o0 o 2
Nut ¢ ¢ ¢ ¢ ¢ o o o v o 0 0 o o o -)-.y |\ ........... 4
Solenoid Lever - - - + = ¢ - - - V) ALFLI— o o oo 1
SCTCW(M4'0.7XI4) ........ 1]:*‘7 ........... 1
Packing Piece s ¢« « = « =+ - - - VA Ua T a R NN 1
NUt » o+ = » o o o s o o s o e A R 1
Solenoid Return Spring -« - - - - VUV I AREYNAR « - v 1
Solenoid Connecting Block: - « « YV A FllgE&® - -+« -« 1
Solenoid Lever Pin = = = « - - - YUV IARLA—EY - -« ]
Retaining Ring « « « « = « = » ARy YUY oo o oo 1
Screw(11/64-40%4) + « » « « - - ﬂ:*y ........... 17
Movable Trimming Knife Shaft Collar@BhA A@HF— - - - - - 1
Screw(M4-0.7%12) » = « = ¢ - - IERD v v e e e 1
Knife Guide Holder « « - - - - - ARHTARE oo oo e 1
Knife Guide Holder Bracket « « « A AN A FEBRMHAE - - - - 1
Screw(3/16-32x7.9) « « + + - - - ERT o v v e e 1
Screw(\{s 0. 8)([8) ........ *\‘/" ........... 2
Movable Trimming Knife Shaft Unit®h A X@d(é) - - - - -+ - - 1
Movable Trimming Knife -« « + -+ - BHAR e o v o oo 0 v 0 o 1
Screw(1/8-44%x3.8) « « ¢ ¢ - - - IERD o oo e e e 9
Movable Trimming Knife Shaft Collar®hA REHZ— - - - - - - 1
Fixed Trimming Knife Shaft - - -EIEARGH- - - - - =« - 1
Thread Clamp Spring(Lower) - « - BRI ANK(F) - - ¢+ -+ 1
Knife Press Adjusting Spring - - A R[EMAGSR -+ = - - ¢ ¢ 1
Fixed Trimming Knife Spacer - « -BEEARRAS—H « « « = - - 1
Fixed Trimming Knife =« - « « - - BEAR ¢ ¢ ¢ o v oo v - 1
Screw(1/8—44x6) ........ Jh*s/" ........... 2
Adjusting Screw(3/32-56x5.5) « - BAFHRY « « ¢ o o oo o o 1
Thread Clamp Spring+ « « « = - - HREEINER o e oo 1
Finger Guard « « « « ¢ ¢+ « « TAVHH—F oo oo 1




60

“UT-A" DEVICE(1)




“UT-A" DEVICE(1) “UT-ATEEE (1) 60
Ref. Parts Amt .
N Na Description & £ Req.
1 0065373 Lifter Lever « = « « « « ¢ o o & e A 1
9 0037912 CRai . Dol ol o apt WYL P G G 1
3-1 0093499 Lifter Lever Stop« » = « « « « - Mz A—2 by S - -]
3-2 3101216 ” (See table) " (FESE) 1
4 004358 Screw(9/64-40x5.6) - + « ¢ - - - IERT o v v v oo e e 2
5 3100533 Tension Release Lever - = « + - - HABABE ¢ o e e e 1
6 120001 Screw(M4=0.7X14) « « « « « « « IERY « o e o v e e e 1
1 3100526 Tension Release Block - - + + + - KBA Ty T oo 1
8 007610 Screw(M4=0.7Xx10) - « = -« « « -« B 3 A 2
9 3100525 Tension Release Connecting Plate RABAMREH + » « « -+ + 1
10 110009 Screw(M4-0.7X8) =« « « ¢ + ¢ « IR« o v v v e e 2
11 170009 Screw(M4-0.7X4) « - - - o - - . IERT o v v v e e e 1
12 0094491 Cord Clamp(2N-¢3.4) =+ « + « « - A—=RIFF e e 2
13 110012 Screw(M4=0.7X5) « « « « « « - IERY o v v e e v e e 4
14 0022836 Synchroniser Positioning Pin - - R v afEr « o o ¢ o - 1
15 0022837 Synchroniser Cushion + « « « - - ROvarvvrrsyvay. -1
16 190009 Screw(M4—=0.7XT) « + o v o o o IERD e v oo e oo e 1
17 0096358 Air Wiper Bracket « » + « « « - - TTIANBHAE - - - - - 1
18 009748 Screw(M4=0.7X12) « + « « « =« « IR o o v e e e e e 1
19 000644 Spring Washer « « « « « « « « - A IV Ay e R 3
20 000538 Washer ............. 7 .y:‘/.v .......... 2
21 0096357 Air Wiper - = = = « ¢ = =« « TTTArS e o oo e 1
22 009747 Screw(M4-0.7x10) + - = «» « « « - IR « oo oo e e e 1
93 - = . . 8. Ean, 8 N B s ... S,
7
25 3100529 Thread Pull-off Eyelet -+ « - - - PEARY - - - ‘1

¥ Ref. No. 26 to 51 ---

++ See the following page.

Parts No. Applicable Models & FHHTR
3101216 VC2635, 2635P, 2640P,2645P,2685P
vC2730, 2730P, 2733, 2735, 2735P, 2785, 2785P

Device classification ZF DM

Mark Trimming Yiper Foot Lifter
WCylinder 1 ..Cylinder

[ had 1091002 — 3201035

UT-Al X O X

UT-A2 O (@) @) o -

UT-A3 (@) O X X e

UT-A4 (@) X (@)

UT-AS O X X

UT-A6 X X X

+++ Assembled HY
+++ Non—assembled — #£EL

(F) VAR TREMFTRARR TRV TV Y FE2FERALTHWERA,
Note:For Wiper, the air blowing system is used instead of Air Cylinder.




60

“UT-A" DEVICE(1)




“UT-A" DEVICE(1) TUT-ACEE (D 60

Ref. Parts Amt .
N Na Description - Req.
26 0067101 Thread Pull-off Bar+ - - - « « . 71"1&)‘& """"" |
27 0063076 Swing-proof Spring - - - - - « . FARABBHIRAR . - o - - 1
28 0094433 Collar(dxX11X7mm) - « « » « « .+ b R 1
29 001208 Screw(9/64-40%5) « - + « + ¢ . . J T S T 1
30 3101275 Thread Pull-off Hook Unit(See table) FREAT v 7 () (Figh) - -
31 001459 Screw(9/64-40% 3) (See table) - CIERV(TREM) - - - - - -
32 3101276 Thread Pull-off Hook Unit (See tahle) REAT v 2 (4) (Tas8) - -
33 0094396 Thread Pull-off Bar Holder - « - RABAMBHIAER - - - - - « . 1
34 0033024 Retaining Ring + « = « « « « « . Aby YT e e o oo 1
35 0063515 Thread Pull-off Lever« - - - - . BRBALS— oo 1
36 000690 DOWC[ Pln ............ ﬂ:)( t..‘/ .......... l
37 0094390 Tension Release Adjusting Eccentric &AM - - - |
38 0095334 Swing-proof Spring + « + - - .« . HERABEHRASKR - - - - - - 1
39 001170 Screw(9/64-40%12) - « « + « . . IR« - v o oo e |
40 3100228 Tension Disc Separator - + - - - HREBARE - - - o o 0 0 0o 1
41 3100527 Tension Post Support - « - - - - REAFE: - e 1
49 110014 Screw(M4-0.7Xx18) + « » » « « . . R - o v v e e o 2
43 000505 SPACET =+ * = = ¢ ¢ o e e e e P 9
44 0094387 Tension Release Shaft « « « - « -« HBAR e - e o e 1
45 3100555 Looper Holder« « - « « - « « « . Yt I IR 1
46 3100711 Top Cover Thread Eyelet - - - - - i B A R 1
47 006035 Screw(9/64-40X7) + « -+« + .. IRV e v v v e e o 1
T
49 000322 Nut ............... j-‘y b ........... 1
50 007006 Screw(9/64-40%4) « « + « o . .. IERY v o v e v oo 1
51 0021735 Thread Eyelet Pipe(long) - « - « RENALF ) - -« « - - - 2

% Ref. No. 1 to 25 -++-+ See the preceding page.

Parts Na 3101275 ] 001459 [ 3101276
2 Needle 2 {8 3@ 18
without Spreader pcs. pcs. pCs.
3 Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader
3 Needle 3 5 2
with Spreader




61
“UT-A" DEVICE(2)




“UT-A" DEVICE (2)

Ref.

F

W 00 =~ U DD

—

Parts
Na

1091002

0010340
0010057
0010143
000389
0014120
3100567
120001
0096355
005650

3100524
120013
0063610
0063607
110004
0063606
0063609
009984
0063608
110002

0036133
000145
0095388
001457
0095389
3100520
160002
3100532
0093491
009508

0095336
180006
3100523
3120157
100002
190029
3100538

“uT-A" 2 61
Amt .
Description h g2 Req.
Trimming Cylinder, Complete Set - KYPYS Yo & () - - - - - 1
Air Cylinder (CHWBN20-01-53995) - %0V D« o « - - - . 1
Elbow Connector (EL4-PT1/8) cxAKIARIHF e 1
Silencer(MF6-PT1/8) - - « « « - - V7% I I 1
Spacer ............. z/\—qj- .......... 1
Anti-shock Rubber » « « « ¢ « « - BT L - e 1
Colllarmmy P8 . .o . . A T 1
SCFEW(M4'0.7XI4) ........ _lh;"{f/” ........... 1
Cylinder Bracket - « - « -« « YU HISFH b oo o 1
Screw(M5-0.8x14) « « « « - - . . ERT oo v oo 3
Trimming Cylinder Support - - « « YU FRfFEH - - - « - - - 1
Screw(M6-1X15) « « « « « + « - . IERY - o o v v e e e 9
Switch, Complete Set - - - - - - AAyF(H) » - - - 00 o - 1
Switch Support =« « + « ¢+ o - . ALy FREE - - - - - - 1
Screw(M3.5-0.6X8) « « o+ o - - JERET o o ez he . s 3
Switch =« « « ¢ ¢ o ¢ o ¢« o o o & AA /7- .......... 1
Switch Cover = + ¢ « = ¢« = « « AL YFHIN— o o 1
Screw(M2.3-0.4X10) » » « « « « « _lh*f/ ........... 2
Switch Guide « « « + « « « ¢ « « 2 A /a'-ﬁ,{ F ....... 1
Screw(M3-0.5%5) - « « o o .. ERY o oo e 2
Cord Clamp(5N-¢8.4) - - - - - - A—RIFUF e e o o 1
Nut (M8=1.95) + o » « + o = « = » el 9
Plunger Connecting Rod -+ - - - - 73V vuy R - oo . 1
Packing Screw(11/64-40%3.3) BERY o v o v 0 e e 9
Plunger Connecting Rod Pin - - - 75 ¥ yuy FEV -+ - +1]
Plungers « « + » » = + = o o o« e o R 1
SCTeW(M4-0.7X5) ........ .lh*/ ........... I3
Cylinder Return Shaft- - - - - - VYWV HFEY V¥ T | - 1
Collar(8x16x8mm) + « « « - « - BT e v e e e e e 1
Screw(11/64-40X7.5) =« « « « « IERT « v o e e e e e e 1
Cylinder Return Spring +« « + « VYU HFREYNRER: « o+« -« 1
Screwed Pin(M5-0.8%x6) - - - - - BURD c o oo v e e 1
Connecting Block(Right) Support Spring #E7 vy s XL/ X% -1
Connecting Block(Right) - - - - - WEgET oy () - - - 1
Nut (M5-0.8) « + = = « = « « « « = B S 3
Connecting Rod(M5-0.8x40) -2 S 1
Connecting Block(Left) - - - - - #MigETay (&) - - - - - 1




62

7

“UT-A" DEVICE(3)
EXTRA PARTS e




“UT-A" DEVICE (3)

Ref.

Parts
3100506
170005
3100502
3100514
3100513
110030
3100501
190006
100006
3100503

3100504
3100505
130003
3100515
170006
3100500
3100531
110008
3100517
110009

3100518
110002
3100512
110024
110025
110023
3100507
3100508
3100509
3100510

3100511
130005
3100516
110034
3100560
110031
3100565
3100530

UT-A"4E 1R (3) 62

Amt .

Description & £ Req.
Lover Knife Driving Lever - s TFAREBHLAA—. - . o 1
SCTCW(M4—0.7X6) ........ ﬂ:*/ ........... 9
Lower Knife Carriers » - « - « « TARE -« « « v v v v 1
Lower Knife Holder - - - « - « .« TARRfHR - <+ -+« - - 1
Lower Knife « » » « « « « « « « . S S 1
Screw(M3-0.5%2.6) - - « - - . . J o 3 3
Upper Knife Carrier- « » « - . . EAZEH - oo oo 1
SCTEW(M4‘0.7X4) ........ ﬂ:*:/" ........... 9
Nut o= Gh.Be . o St R 9
Knife Guide Lever « » « « « « « . AZAHARLN— « v . 9
Knife Guide Lever Ring(left) - - X ZH A KL=y v (E) -1
Knife Guide Lever Ring(Right) + + 22X A KL —Y v 7 () - |
SCI‘EW(M4‘0.7X7.3) ....... lt*/ ........... 92
Upper Knife Carrier Spring « + + EAXEANER -+ « « = o o o . 1
SCTEW(M4‘0.7X2.5) ....... .ll:*/ ........... 1
Crank Chamber Cover« « « « + .« - FHHI— e o e e e 1
Upper Knife Carrier Stop * = + - EXZABR R yste v o v o 1
Screw(M4-0.7X5) « « « - o . .. RS e v v o oo v oL 1
Lower Knife Carrier Guide+ » « - FAREZH AR+ « - « « « . 1
Screw(Md—0.7X8) =+ + « « « « « . RS e o v v e e )
Lower Knife Carrier Guide(Upper) FAZXEH A K(L) - « « + « 1
Screw(M3-0.5X5) - « - o o o .. HERY o o v v v e e 1
Upper Knife» « ¢ « « o« = « o o & EAZ e o o o v i v i 1
Screw(M2—0‘4x6) ........ _U:*f/' ........... 2
Screw(M2-0.4X10) « + « « « « « RS e o o v v e e . 1
SCTC\V(MZ'O.4X3.5) ....... ﬂ:*j ........... 1
Upper Knife Guide » + - « « « « EAZHT AR o oo 1
C]amp Spring .......... 7!“#% ,\* ......... 1
Clamp Spring Pressure « + « - - « P 5T Y DI 1
Clamp Spring Pressure Holder - -« &3 R HAHK - -1
Clamp Spring Pressure Adjusting Piece A I /SR BHMIH - - 1
Screw(MZ 0. 4)(4) ........ .ll:*/ ........... 9
Lower Knife Carrier Support Spring FAR&X T <K+ + « - - 1
Screw(M2—0_4x2) ........ _U:*/ ........... 9
Supplementary Spring - - - -« - - LAZXERHBIAAR - o 1
Screw(M4-0.7%12) - - « « « « - . B 5 1
Trimming Mechanism, C. Set - - - UTH#Ga) - - -+« + « . 1
Looper Thread Pull-off - « - - . N—NA@AR - . 1




63

N .«%u, Y

32 @
20 28
UT-A4/ST-A/AS3

2 CUT-A7"

.......................................

&
©
—
-
~
v
o P
- (%]
= . -
) ~.
o = o3
-t
o~
- - —
=
—
=
[x)
-




“UT-A" DEVICE (4)
Ref.

F

WO~ O LR LD D

Parts
Na
0010073
009960
000669
000600
000009
0013218
006905
0033939
0010108
0010264

3201035
3100567

120001
0014120
1091050
3201037
3201036

120013

000425
0010057

0010343
1090012

009880
0010143
0010263
0010119
1090011
0010254
0010868
0010869

0010261
0010260
1090100
1090013
1200003
1090153
1200007
1200071

“UT-AT$EER (4) 63

Amt .
Description & £ Req.
Regulator (AW2000) « « - + - - . . v¥ab—F o000 1
Screw(M5-0.8x16) + « « « » - - - JTo 2 9
Washer =« « « « « ¢ ¢ o o o o o & g//.\, .......... 4
Spring Washer - « « « - « « .+ . ALY Ty e oo o 2
NUTEE o e el oie o o o o o o s el 9
Regulator Support » « « « « - - - V¥ L—2EAKR - - - - 1
Wood Screw(¢5.1x20)« « + - - - KR oo v v e v v e e 2
Hose Band - + - + « =+ « ¢ o . . R A NV S 1
Hose Union(NI-512-8X1/4) « « - - dR—X2 =g/ ¢ ¢ o o o 1
Connector (EC6-PT1/4) - - - - « - B V& I T N 1
Presser Foot Lifter Cylinder, C. Set =¥V ¥ () - - 1
Cylinder Stop Collar « = ¢« « - VYV H R RAHS5—- - -]
Screw(Md-0.7x14) « « « « « « « . RS v o e e e e e 1
Rubber Cushion - + « « -+« « . <741 /= P S S 1
Air Cylinder (EMD-SDW-25-30) - - - Wiy oy & - « « . . 1
Cylinder Rod Chipes + + = - « » « Y ¥Fuy FFu 7. -1
Cylinder Bracket «+ « « « « « « « \“/U:/y]ﬁﬁaé\ ....... 1
Screw(MB-1X15) » + + = « « = « » IEREs L L S L 9
Washer =« =+ = « ¢ ¢ ¢ o ¢ ¢ ¢« o &« 7 .y:‘/_\, .......... 2
Elbow Connector (EL4-PT1/8) + « - A KaRIH « - « - « « 5
Solenoid Valve, C. Set(UT-A2) - - EREAGH) - » - - -+ - « - 1
Manifold + « » « ¢ ¢« ¢« o« « « o« . 7:7*}[,'( ........ 1
Wood Screw(o4.5%40) « + « « « P 5 2 S 9
Silencer (MF6-PT1/8) + « « « « - - L A A 2
Connector (EC6-PT1/8) - - « - - - TRTH o o e e e 1
Seal Plug» « = + = « « « o o o s ATSFIH 0 e o e 3(2)
Solenoid Valve + « - « « - - . . MRS v o0 0o 3(4)
Speed Controller (ESC4-PT1/8-0) « AE—Fzarvbruo—3 - 1(3)4)
COl‘d(A) ............. T—FR(A) ¢ o v e s e 1
Cord(B) + = + + » = v =« « = & . T RB) c e 1
Vinyl Tube(6Xdmm) =« « « « « « |y Py 3 N,
Vinyl Tube(4X2.5mm) - « - - « - =y VL D i
Solenoid Valve, C. Set(UT-A2/AS3)ERES(GE) - - -+ - « « - ¢ 1
Manifold =« * ¢ ¢ ¢ ¢ ¢ ¢« « ¢ o & 7_—_—_7;1-,[,': ........ 1
Cord(C) + o « = = » o o o v o o« R L () A T 1
Solenoid Valve, C. Set(UT-A4/ST-A/AS3) BREFHGH) - - - - - - 1
Cord(D) + = « =+ v o o v v v v ) I N 1
Cord(J) « « = » o o o v o o o u e K(J) oo e e e 1




64

“UT-A4/ST-A" DEVICE




“UT-A4/ST-A" DEVICE ‘UT-A4/ST-A"5] 64
Ref. Parts Amt .
M N Description @ & Req.
1 3109921 Trimming Device, Complete Set - « A REEHFH) « « « - + + - - 1
2 3100712 Head Cover =« - « « ¢« « « « « .« . ANy RpaA— v oo 1
3 3001001 Cylinder Bracket Holder - + - « « S WU ¥RfFE - - « -« « - 1
4 000644 Spring Washer« « - - « -« - - . . ATY T Dysx o« o o 4
5 009747 Screw(M4-0.7x10) - - « « - - . . IERY e v v 00 o v oo o 2
6 3001003 Cylinder Bracket =« « « « « « « - S UV HEHE + « - + « -« 1
1 1091006 Air Cylinder(MS-10-ND-30-P) « - - =7 Y ¥« o o v o o o . 1
8 000623 Gasket + « * « = ¢ o « o o o o 4 T S 3
9 0010019 Universal Elbow Joint « « « « « e 2=, % R 1
10 0010258 JOint »+ » = o v 0 v e e e e BEE . - - oo 9
11 0036133 Cord Clamp(5N ¢8.4) - « - « - . A—RISUF e v oo 2
12 110012 Screw(Md—0.7X5) « « « « < « - . IEFRY + o v e v 0o o0 2
13 3001002 Cylinder Link« » = =« ¢« « « c YU HYL T o o oo b 1
14 0096022 Cylinder Connecting Block+ « - - YV ¥WRES - - -+« - - 1
15 0096023 Cylinder Lever Pin - « « + - « - YU HLA—EY -« - . . 1
16 0026438 Collar(4.01x7.4X5.6mm) Q BT — e e e e e 1
17 003637 Screw(1/8-44%2.5) - « « « « - . I A 1
18 003638 Screw(11/64-40%4) < « « « « « ERT - v oo o e v o0 17
19 3100703 Movable Trimming Knife Shaft Collar By X XMgpS>5— - - - - - 1
20 120009 Screw(M4-0.7%x12) « « « « « - + & ERY oo v e v o0 1
21 0096020 Knife Guide Holder -« - « - « « -« AATARE « ¢ o 00 o 1
22 0096021 Knife Guide Holder Bracket cRARAHA FERfE - - - - - 1
23 004475 Screw(3/16-32%7.9) « + + « + « .« J o 1
24 120040 Screw(M5-0.8%18) « « + « « « - . IERT v v o v oo e 2
25 0096018 Movable Trimming Knife Shaft Unit®h X xdh(#) - « - - - - - - 1
26 3100708 Movable Trimming Knife -« - - - - L 3 S 1
27 001227 Screw(1/8-44%3.8) « « - « « o . R e o e v v o v e e 2
28 0096027 Movable Trimming Knife Shaft Collar B A A@HS5— + « - - - 1
29 3100707 Fixed Trimming Knife Shaft EHEAAR - - o 0 - .. 1
30 3100710 Thread Clamp Spring(Lower) -« « - RIEIARKX(F) + + « « « - 1
31 0096013 Knife Press Adjusting Spring - « X AFEMRHEH AR « « -+ - - 1
32 0096012 Fixed Trimming Knife Spacer + « ‘BBARAR~N—H% . . + . . . 1
33 0096010 Fixed Trimming Knife « - » + « - BEAR: - ¢« 00 o oo o 1
34 001196 Screw(1/8-44X6) « « - + « ¢ < J o I 2
35 005112 Adjusting Screw(3/32-56%5.5) « - BEEHART « » » + o o 0 0 . . 1
36 3100709 Thread Clamp Spring- « « « « « BRI N e e e 1
37 009749 Screw(M4—0.7X16) « « « « « « o « R« oo v e e e e 2
38 1090002 Solenoid Valve, Complete Set ERESGE) - - o e e 1
39 0010263 Connector (EC6-PT1/8) - « « - - - TARTHE - v v oo .1
40 0010119 Seal Plug» » =« « ¢ o v v o v b A7 4 P A ECI NI 2

3% Ref. No. 41 to 51 +«-+-

See the following page.




64

“UT-A4/ST-A" DEVICE

for “ST-A" Device

i |
N EJ




“UT-A4/ST-A" DEVICE “UT-A4/ST-A" %R 64
Ref. Parts Amt.
Mo _ N Description &b 4 Req.
41 0010057 Elbow Connector (EL4-PT1/8) - - ‘xaAH¥aXxs . - « . . .. 3
42 0010254 Speed Controller (ESC4-PT1/8-0) - A —FKav hrp—F « « - .9
43 0010260 Vinyl Tube(4x2.5gm) - - - - - - [ty A VS 2L R
44 0010261 Vinyl Tube(6Xdmm) - - « - - - . Em— A Rf 7 e e 0 e v e
45 0010143 Silencer (MF6-PT1/8) - « + - « - . Vi %% 2R 2
46 009880 Wood Screw(¢d4.5%40) - - - - - . b 2
47 1200071 Cord(J) « = « o ¢ o ¢« o o o o .. T—R(J) + ¢ 0 e e 1
48 1200007 Cord(D) « + = « « + « o v e o o . T RKD) + o e e e e 1
49 1090012 Manifold « « =« « « v v o o u s CTETAMK e 1
50 1090011 Solenoid Valve « - « « + « « . . 115 SO S 3
51 3100717 Finger Guard « + - « -« « « . . TAVHH—F - o oo v s 1

X Ref. No. 1 to 40 ««++- See the preceding page.




65

“EC” DEVICE(1)




“EC” DEVICE(1)

Ref.

Parts
Na
3109965
3101435
3101440
120009
300047
3101438
0011789
000528
000011
0092288
005115
0092286
0092287
003638
3101433
003670
3201105
000538
002308
006245
0092283
3101442
004440
3101441
005550
001123
0092294
0092292
000498
0092291
005512
0092293
003635
000621
170031
0060248
110012
2114124
340014
3101439
3101444
000538
120018
0011957
0011952
0011709
006905
0010565
0010564
300031
300033
100038
0092232
006910
3101447

CECTEE@ (1)
Description A
“EC” Device, Complete Set - - - - “EC"3ER ) « - - - -
Cutting Device, Complete Set - - v ZIEFGEE) - - - -
Cutting Device Basement - - - - - hy FERE - - - -
Screw(Md-0.7x12) - + - - -« .. ERT e oo v v o b
Washer + « ¢+ « « « ¢ « + o 4 .. L A
Cutting Device Bosement Holder - v #$EM &M - -
Solenoid =« ¢+ + « « « ¢ « o o . . /V//(F ,,,,,,
Washer + « + ¢« ¢ ¢ ¢ v o v o . . Tod oo oo v o o
Nut = ¢« « ¢ « ¢ ¢ ¢« ¢« ¢ o o o .. -)—.y }. ........
Cutting Knife Connecting Lever - by #Bg. + - + - - -
Screw(1/4-28x19) - - « « « « . . ERY -« v oo v L
Sliding Block - + + + « « « « « . Y R
Stiding Block Pin- « » « « + « - o R
Screw(11/64-40%x4) - - - - - . . XD« o v oo o
Upper Cutting Knife Holder - - -y &#(LE)kA 4 - - -
Screw(7/32-32%6.3) « + + « « « . RS o o v o o0
Upper Cutting Knife - « - - - - - Ay (k)
Washer « « ¢ = ¢ + ¢« ¢ o o v o« . Do/ e o o o o o
Screw(11/64-40x10.4) » « + « - . IR e v v e o
Adjusting Screw(11/64-40X11.5) - &R + + « « - . .
Upper Cutting Knife Holder Shaft v & (L)AL s - -
Cutting Knife Cover- « - + « + . By B H)R— v o .
Screw(11/64-40%8.3) =+ - « .+ - . B
Lower Cutting Knife- « - « « « .« B BF(F) o o« -«
Screw(11/64-40%13.5) + + - « . . R e v e v e
Washer =« « « ¢« ¢« ¢ ¢ ¢« ¢ o o . . Tod o oo oo o
Collar(10X18X7.5mm) « = + « - « BF— e o v v e e
Press Spring - « + « + < o . .. By F (L) .
Washer + « ¢ ¢ o ¢ ¢ ¢« ¢« v o o W Ij//_v .......
Return Spring« « + « - « + « . . By Z(EYRY AR -
Screw(11/64-40%x3) - « « « « . . [T 3 A
Return Spring Latch+ « - - - . . PAS 3 Y
Screw(1/4-40%6) - « - - « « . . JTe5 320 SN
Washer « = « « ¢ ¢ + ¢ « ¢« o . . R
Screw(M5-0.8x12.4(8.4)) « - ¢ « kXY« - - 0 0. .
Cord Clamp(3N-¢5.3) + « + - - . a—RISVF . . ..
Screw(M4-0.7X%5) « « « « « « . . EXRS e o v v oo
Clamp Lever « « « + ¢ ¢ ¢« o « o+ . 97/7"//§_ « e e
Roll Pin + « ¢ ¢ ¢« o « o « o o . B—JLEY s o o« o o
Clamp Lever Fixing Plate OGPV R—EEKR - -
Stopper ............. A l\ “/2*’ ,,,,,,,
Washer « - « « « ¢« ¢ ¢« o o o . Tod o o o o o oo
SCI'CW(M4_0.7X10) ........ HJERS ¢ o o 0 v 0o
Control Box, Complete Set - - - - WigIgE@GE) - - - - -
Control Board - « « « « « » « . . eI - - - - -
Control Box Stay - - « - « - « . HHARy s 2xF ¢ - -
Wood Screw(¢5.1%x20) + - + - « & KRR e v v 0 o0
Knee Switch, Complete Set: - « -BEXA v F() - - - -
Knee Switch s « + ¢ ¢« « ¢ « v o K;{,{ D R
Washer « » » ¢« ¢ ¢ o ¢ ¢ ¢« o 4 & To/d o o o o o o
Spring Washer« - « « « « « .« . . RV T Ty - -
Wing Nut = + ¢ = + o o o o oo FaTF o e oo oo
Knee Switch Holder + - - « - « . B2A y FRAR - - -
Wood Screw(96.8x26) - « - - - - ART e oo v v oo

Fabric Guide + « « « « « e F—TRAE - e - .

DI |

DI |




66
“EC™ DEVICE (2)




“EC” DEVICE(2)
Ref.

Na

WO OO =3O N Wb LI D =

Parts
Na
3101434
110031
110060
3101432
130010
3101433
3108105
3101430
3101445
3100254

300028
110045
0010017
3100253
310007
3100250
310006
000637

“EC” 2) 66

Amt.

Description & % Regq.
Cloth Plate(Large) + « - - - - - JaRAFL—F(K): - - - - 1
SCFBW(M4‘0.7X12) ........ Jt*‘j ........... 1
SCTCW(M4—0.7X5) ........ ﬂ:*f/" ........... 1
Cloth Plate(Small) - « « « - - - IRHsR— e e e 1
SCFEW(M4—0.7X8.3) ....... _lh*:‘/" ........... 92
Front Cover(Upper) - - - « - - « L ES Pa et U R 1
Stitch Plate (VC2679G-140M) - - -« + - - « - « « « - . . 1
Stitch Plate Support « + « « - - SRR - o0 e e . 1
HR Device, Complete Set - « - - - HREET () - - - » « = = - - 1
HR Container =« - = « « « « « « & REVT + o e v o0 v v o 1
Washer =« ¢ + ¢ + o ¢ ¢ ¢« ¢ ¢« o & L 2
Screw(Md=0.7X12) « « « « + « « « XD o v e e e 9
Pipe Joint = « « = = « « o o o . PRAPHEFE « o o o o e e e 1
0il Tube =+ « « ¢ = « « « « « « « WIS T o o o e e e 1
Felt « ¢ « ¢« ¢ ¢ ¢ o o o o o o & 7z ]\ .......... 1
HRCup = + + = ¢ v o o o o v v & RS e oo oo oo v v 1
HR Felt » ¢ ¢ « o o o ¢« ¢« ¢« o« o & HR7 =n |\ ......... 1

Seal Plugs « » = ¢« ¢« « o o ¢« o .57 R S PRSP 1




“AU2™ DEVICE(1)




“AU2" DEVICE(1) for VC2703

Ref.

ommﬂmm.&wn.—lg

Parts
Na
3101490
0092305
1200038
110013
3101470
120009
110031
3101464
3101476
000538

0011228

004314
0094491
0036133
3101642

130002
3101640
1200200
1200035

007630

0024302

110101
3101643

110041
3108048
3101483
3101644
3101478
3101479
31014380

3100054
3100055

TAUZTEER (1) 67
Amt.

Description $u £ Req.
Handwheel « « + « « ¢« + « « & NYURERAL = e v o 0 o o
Magnet ........... —77*../ l\ .........
Rotation Detector Unit - - - F—nICHE) - - v v e - .
Screw(M4-0.7x8) « - + - . . IERS o o v v oo e
Cloth Plate(Large) - « - - - ZrRAFU—h(K): - - - -
Screw(M4-0.7x12) «+ « -« - « . J1 o 3
Screw(M4-0.7x12) « « « - « « IERT « o v v v v oo
Head Cover « « « « -« « « . AYRBNR— oo oo 1
Light Emitter Support - - - - BABRmAAHR - - - - -
Washer =« » ¢ « « ¢« « o ¢ 4 © L
Light Epitter Unit + « « « - weBH) - - -
Screw(1/8-44%5.6) + » « - ERT e o v e v i ool
Cord Clamp(2N-¢3.3) - « - - A—FKISUF e e e
Cord Clamp(5N-¢8.4) - - - - I—RISUF e e o v
Small Cover » « « « « « « « « INGIR— e o o oo e oL 1
Screw(M3-0.5%6) « - - - o HERY « v v v e e
Switch Plate Support - - - - - - gHEWFHE .
Emission Catcher Unit - - - - RHBIGHE) - - o e e e e
Ins“lating Plate « ¢ « « « » &ﬁ ...........
Screw(M2.5-0.45%1.8) - - - - IERT o o v v v e e s e
Cord Stay « « « + « « ¢« « o« & O—RFFEIT e ¢ et
Screw(M3-0.5%3) « « « « . . IERS o 0 v oo ool
Cloth Plate r « « « ¢ « « « VA - P .S AV N N
Screw(M4~0.7x8) + - « - . . IERT o v 0 e v v v v
Stitch Plate(VC2703-156M) - « - - gHR - - - « - « « « . . . .
Fabric Guide Plate - « - - - WRAK: « - o0 0o
Front Cover(Upper) - - - - - AR D N—(E) e ¢+ o - -
Eyelet Supporting Plate + - - DR - - - .
Supporting Plate Basement « « + - M ARHEEWMAE - -« - - -
Cast-off Plate + « - - « - - P32 I NN
Side Cover Hinge « « « + « - (G N TR YRS SN

Side Cover Hinge Gasket - « -

(B A A E




—

68
“AU2" DEVICE(2)
1




“AU2" DEVICE(2) tor VC2703

[FE
z

S W OO~ T U e LI D —

—

Parts
Na
3101491
3002009
120021
3002026
3002010
009935
3002029
300038
3002027
3002028

3002030
3002031
3002011
3002032
3002008
3002012
3002013

120008
3002014
3002016

160000
0095980
3002015
3002017

160001
3002018

130002
3002019
3002020
3002021

0095940
3002022
3002023
3002007
120026
120026
000669
120017
120017
120015
3101492
3002025

000665
0010263

CAU2TEER (2) 68

Amt .

Description & £ Req.
Cutting Device, Complete Set - - py FEEF(H) - « - « - - - 1
Bracket(kight) ......... 797‘) F(t) ....... 1
Screw(M5-0.8X60) - « -+« . . . RS e v e e e e o 4
O—ring ............. (o] y ‘/y .......... 2
Cylinder e e e s s e s e s e @ .:/U“/y .......... 1
SCTEW(MS_O.BXZO) ........ _u:*t/' ........... 1
Wear Rlng ............ 7179“/7’ ........ 1
Washer « *« » « « « ¢ ¢ v ¢ ¢ « Tod e o o o v o o 0 o 1
Rubber Cushion « « « « - « « . . AR VAR 2
Piston =« ¢ « « ¢ v ¢ o ¢ o o o . v l\‘\/ .......... 1
Piston Seal - « - « « - « . < .. EXRhvy—pe e oo 1
OTing * « » « = = ¢ « v o o v D V2 A 2
Piston Shaft « - « « « « . . . . -3 VAV 372 SN 1
Piston Shaft Seal - - « - - . . . EAbroeT7 b= - o]
Bracket(Left) .......... 79,7‘-‘/ l\ (E) ....... 1
Piston Shaft Bushing + « - - - - 923 VL S B R |
Piston Rod Holder - + - « - .+ . . ERhrvay REy - . . 1
Screw(Md4-0.7%8) « + « « « « . . JT o 3
Piston Rod -+ « « « + - « . . .. =g - R R T |
Link Pin + » = ¢ ¢ ¢« ¢« o ¢ o« « DUTEY ¢ o o0 6 0 o 0 2
SCI‘SW(M3‘0.5X3) ........ ERY e v v v v v oo 2
Piston Rod Bearing - - - - . . - ERrrvay RR7Y 7. -]
Piston Link - + « - -« « « « . . . |23 N I 1
Upper Cutting Knife Holder EAxE oo oo o oo 1
Screw(M4-0.7x4) =« « « « « . .. IERT - v e v e n s 4
Upper Cutting Knife« - « « « - . EAXAZR e v o v 0o 0oL 1
Screw(M3-0.5%6) =« « « « « « . . RS ¢ o v v o v w0 2
Cutting Knife Press Shaft - « + - X XIS B~ - » » « « - « . 1
Shaft Bushing(Long) « + - « « - . Ty a () oo 0000 1
Shaft Bushing(Short) - - - - . . Tyva(fg) e . 1
Upper Cutting Knife Spring EAZSER - oo 000 1
Cutting Knife Press Screw: « - « AR RIS « « - v« o o . 1
Lock Nut * « * = o « o « o« « o By TF o he oo 1
Cutting Device Basement « « + - - By SEHE - - - - - 1
SCTCW(M5'0.8X18) ........ JERY e v v v e v e e e 1
7 (M5-0.8X15) (for V)« « = « w (VFR) - « » + « « « . 1
Washer = » + ¢ ¢ o ¢ o ¢ ¢« o« « & Do o oo o o v v o 0 3
Screw(M5-0.8X15) ........ .lh*“) ........... 1
# (M5-0.8X18) (for VC) - - + « w (VCAI) + + + + « » « - 1
Screw(M5—=0.8X10) + « » » « « « & RS e v e e e e e e . 3
Lower Cutting Enife« « - + « « . FTRAR « o0 0o o v o ., 1
Cutting Knife Cover» « - + - - - ARBIN— 0 o o0 v v 1
Washer « » « « ¢ ¢« ¢« v v v o 4 . ToUF e oo o o o o o o 1
Connector (EC6-PT1/8) - - - - - . IRIF e e e e e e e 2




68

“AU2" DEVICE(3)




“AUZ" DEVICE(3) for YC2703

—_ bl
ommwmm.&w&-—-gn
—_

—_—— —
B GO 8D

Parts
Na
0033939
0010108
0010073
009960
000669
000600
000009
0013218
006905
0010264

0010261
0010123
0010120
1200037
0010263
0010143

009937
0011989
1057088
0011709

0011192
0011189
300031
300033
100038
0092232
006910
1200040
0011943
0011944
0011945
0011946

"AUTER
Description &

Hose Band « + » « « « « o « « . . F—2ANRU K- - .
Hose Union(NH-512-8x1/4) « - F—Ra=HFy - .
Regulator (AW2000) - - - - . . . . V¥ —F. ..
Screw(M5-0.8X16) + « » » « = « RS - v oo o
Washer ............. U‘Y“/'\’ .....
Spring Washer - - - - « - . . .. APV T v
Nut ............... -}-/ |~ ......
Regulator Support « « « - « « . . V¥ a2 L— YRtk
Wood Screw(¢5.1x20) - « « « « . b S R
Connector (EC6-PT1/4) + - « - . . axy LR
Vinyl Tube(6xX4mm) - - - - - - . V==X . .
Solenoid Valve, C. Set - « « « - "BRESG) - - - -
Solenoid Valve « +  « « « « « . Bf- -+ .-
Cord(F) » » « = « = « v ¢ v v v . S—R(F) - - . -
Connector (EC6-PTL/8) - - - - . . ARTH ...
Silencer (MF6-PT1/8) - - - « « . . VL RN
Wood Screw(¢3.8%20) - - « « « . RRY < o e v v
Control Box, Complete Set - - - - HIGNSERE () - - -
Control Board s + « « » « » o « « BEBER - - - -
Control Box Stay =« « « « + - - . HBEy 72254
Knee Switch, Complete Set « - - < BERA v F(4) - -
Knee SWltCh ........... %1’(‘77“ e -
Washer ............. g\y:‘/,\y .....
Spring Washer - « « - « .« « .« .. RAZY IO Tx
Wing Nut (4=0.7) = - « « - - . . FavFok- .-
Knee Switch Holder « - - « - . . B2 A v FRHE -
Wood Screw(96.8%x26) - « « - - . KRR = o 00 o
Stop Cord e + + « » = « o « o . ZhyFa—F. .
Power Cord(for 100 Voltage) - - - @@= — K (100VE)

" ( » 200 no) . . ” (2007 )

n ( » 220 o). . n (2207 )

” ( » 380 n ). ” (380~ )

« e e e .=




70
“AUZ20” DEVICE (1)




“AU20" DEVICE(1) for VC2629G. 2679G. 27296, 27796 “AUZ0 "B (1) 70

Ref. Parts Amt .
Na N Description S £ Req.
1 3101470 Cloth Plate(Large) - - - - - . . 7uz7’l/ Ry oo v s l
2 120009 Screw(Md=0.7X12) « + « « - « . [T O IR 2
3 110031 Screw(M4-0.7x12) - « « « . . .. BERY e v oo 1
4 3101464 Head Cover - - « - « - « . . .. 20 < Fa S 1
5 3101476 Light Emitter Support« - - - . . BABRAR - - - - - - 1
6 110013 Screw(M4-0.7Xx8) - - - - . .« .. R e o v o v o oo 6
1 000538 Washer - - - - - 0 oo 7 S 3
8§ 0011228 Light Emitter Unit - - - . - . . BABG - - - -0 - - 1
9 004314 Screw(1/8-44x5.6) - - « - - . . ERD - o e 2
10 0094491 Cord Clamp(2N-¢3.3) - - - - . . A—RI250F e 2
11 0023381 Cord Clamp(6N-¢10.6) - - - - - . I—RISUFL e e 1
L2 e o e o e e e N L e . s e e e
13 3101474 Small Cover - = « - - « « + « o MHR— e oo 1
14 130002 Screw(M3-0.5%6) - « « « « . .. ERY « o o v v v e 92
15 3101471 Stitch Plate Support - « - « - . gHEmAER . - o - - - . . 1
16 1200200 Emission Catcher Unit - « - + - - ZEEGE) - - o0 - 0 - . 1
17 1200035 Insulating Plate - - - - - - . . AR - - - o o 1
18 007630 Screw(M2.5-0.45%1.8) - « - « . . ERT e v o v oo 2
19 0024302 Cord Stay - + « « « « - « « . .. O—RFEFT - oo 9
20 110101 Screw(M3-0.5%3) « -« - . . .. WRD - o v e oo oo 1
21 3101473 Cloth Plate » « « « « « -« . . . ZRATUL—FK - o .. 1
22 110041 Screw(M4-0.7x8) + « - - . . .. ERT e ve v oo oo 2
23-1 3108025 Stitch Plate(VC2629G-32M) - 72 S 1
23-2 3108026 ” ( »  -40M, 40M 1) Booe e e e e e e e e e 1
23-3 3108027 ” ( » -48M) - T S 1
24-1 3108035 Stitch Plate(VC2729G-56M, 56M l) 22 SN 1
24~2 3108036 ” C o7 =BAM) » « = « e e e e e e e e e 1
25-1 3108043 Stitch Plate(VC2679G-32M) - « - ~$HE - - + + « « « « v v . . 1
252 3108044 ” [ V1 ) 1
25-3 3108045 ” ( » ~48M) ¢+ e M e e e e e e e e e 1
26-1 3108062 Stitch Plate(VC2T79G-56M) « « « - &HK - « « + « « + v o . . . 1
26-2 3108063 ” ( =64M) ¢ ¢ e M e e e i e e e e e . 1
27 3101483 Fabric Guide Plate - » - « - + TR« - ¢ 0 0 0. 1
28 3101475 Front Cover(Upper) - « - - - . . BB L S—. o o oo L 1
29 3101478 Eyelet Supporting Plate - - - - - B LRERAAH - - 1
30 3101479 Supporting Plate Basement - « - - B bRERMAE - - - - - - . 1
31 3101480 Cast-off Plate + « « - - « . . . ARA- - 1
32 3100054 Side Cover Hinge + - - « - - . . By S S DR R 1

33 3100055 Side Cover Hinge Gasket - - - - - (B DA SN S |




71

“AU20" DEVICE(2)
1




“AU20" DEVICE (2) for YC2629G. 2679G. 27296, 21796 “AU207 B (2) 71
Ref. Parts Aot .
N N Description & % Req.

1 3101491 Cutting Device, Complete Set + - Hy ¥R GE)  « + « - - » 1

2 3002009 Bracket (Right) + - - « « « « . . TSR e e 1

3 120021 Screw(M5-0.8%60) « - - - - . . CIERY - e e e a 4

4 3002026 O-ring * + » ¢ o = o o v v v o Y P2 9

5 3002010 Crlinder « + ¢ ¢ v ¢ v e v v L L YU e e e e 1

6 009935 Screw(M5-0.8%20) - - - - - . . . ERY e v v oo oL 1

7 3002029 Wear Rlﬂg ............ |7;r_7'u :/y ........ 1

8 300038 Washer « « « = « « o o o o o o« VD2 R 1

9 3002027 Rubber Cushion + - « « » « « . . Jovale oo 0o 2
10 3002028 Piston  * * « ¢ « o o o « o « . ERARY ¢ v o ve e e e v 1
11 3002030 Piston Seal + - » - « -« - ¢« .« .. EXpPry—pn oo oo 1
12 3002031 O FiNg + « = + « « = = o o v o I P2 9
13 3002011 Piston Shaft + - « - « « . . .. [ L 2 SRR 1
14 3002032 Piston Shaft Seal - « - « + « « . ERP/YYTho—p. - o]
15 3002008 Bracket(Left) « « « - « « « . . . TS5y b (&) - . 1
16 3002012 Piston Shaft Bushing - « - - - . [N L A S RV |
17 3002013 Piston Rod Holder « « « - « . . . EAbvoy Ry - - ... 1
18 120008 Screw(Md-0.7%8) « -« - -« . .. i S A R 3
19 3002014 Piston Rod « « « « « « « . « . . EXprey R ... 1
20 3002016 Link Pin « « + ¢ ¢ o o o v v 0 IV - 2
21 160000 Screw(M3-0.5%x3) + -+« o . .. IERT e oo v v o oo 2
22 0095980 Piston Rod Bearing + - - - - - . Aoy K7y vy 1
23 3002015 Piston Link - - R ERAPYT e oo 1
24 3002017 Upper Cutting Knife Holder Exzg- Ce e e e e 1
25 160001 Screw(M4-0.7x4) « « « -« . . . B S I R A 4
26 3002018 Upper Cutting Knife» « « - « - . B B R T 1
27 130002 Screw(M3-0.5%6) - - + « « .« . . ERY - v oo v v v oL 2
28 3002019 Cutting Knife Press Shaft- - « - AR e o 1
29 3002020 Shaft Bushing(Long) « « - - - - . PARZAS I R 1
30 3002021 Shaft Bushing(Short) - - « - . . T () v e 1
31 0035940 Upper Cutting Knife Spring - - + EAR/REK« o ¢ o v o . . . 1
32 3002022 Cutting Knife Press Screw: « « « AR RS - « « v o v . . 1
33 3002023 Lock Nut « « « - o« « v v v v BYTFYhe e oo 1
34 3002007 Cutting Device Basement - » - - - hysERE - - .. 1
35-1 120026 Screw(M5-0.8x18) « + - -+ « . . IERY e v o v oo o oo L 1
35-2 120026 7 (M5-0.8X15) (for VF) = « = « w0 (VFR) + « » » « « « « 1
36 000669 Washer « « « = « o « o o o o o . V2 3
37-1 120017 Screw(M5-0.8X15) - « « « « . . . B 1
37-2 120017 »  (M5-0.8%18) (for VC) + - - 7 (VCR) » « « » ¢« o 1
38 120015 Screw(M5-0.8x10) - « « - « . . CIERY e e e e s e o L 3
39 3101492 Lower Cutting Knife- « - « « « . FTAR e ¢ e v v oo v oo 1
40 3002025 Cutting Knife Cover+ « « - « - ARPIN— ¢ ¢ 0 o v o0 L 1
41 000665 Washer « « « « « ¢« v o v v v o Tod e oo oo -1
42 0010263 Connector (EC6-PT1/8) - - « « « axr ¥ Ce e e e e e 2




72

“AU20" DEVICE(3)

Note : See the righthand page.

GCE) BER—UBR"




“AU20" DEVICE(3) for VC2629G. 2679G, 27296, 27796 “AU20° 35 (3) 72
Ref. Parts Amt .
Mo Na Description & G2 Req.
1 0033939 Hose Band - « « « « « « ¢« « « . . e A 1
2 0010108 Hose Union(NH-512-8%1/4) -« + « +dR—Ra=gfpt s ¢ + « « « . 1
3 0010073 Regulator (AW2000) - - - - - - . . LE2L—F o o v v 0. 1
4 009960 Screw(M5-0.8%16) - «» « « « « . . JT o 3 A I 2
5 000669 WasherBPaL) - LSe®Y . | == Y 4
6 000600 Spring Washer: ¢ « « « « - - . . RA7Y Ty oo e 2
7 000009 Nut o S L | s ol 9
3 0013218 Regulator Support « « « « « « « . V¥ L—FERfHR - - - - 1
9 006905 Wood Screw(e¢5.1x20) - - « - + - b A L A 6
10 0010264 Connector (EC6-PT1/4) - - - « - - ARTHF oo e e 1
) P - B T A AL S
| AR L SRR (o Tt = R o R e o Y .
13 0010261 Vinyl Tube(6%X4mm) - - « - - - - =S AV 2L I
14 0010123 Solenoid Valve, C. Set =+ - - + - i35 67 B 1
15 0010263 Connector (EC6-PT1/8) « « « - - . TRTH e e 3
16 0010143 Silencer (MF6-PT1/8) + - - - + - . AP oo 2
17 009937 Wood Screw(¢3.8%20) - - - - - KRV oo v e e 2
18 1249071 Power Box, Complete Set - « « - - mREEEA) - - - - - -0 !
19 1057041 Motor Drive Board - + « « « « -+ - E—FER - - I
20 1260036 Power Box Lid - « « « « « « « - BRERy 7 2%« « « « « 1
21 009791 Screw(M3-0.9%6) + « <+« - . . R v v e v e e e 2
22 1057089 [/0 Board « + « + « ¢ « « ¢ « o /O « « « « « « + o« 1
23 3201236 Box Cover(Left) - « = « « « « - & BREy 225 1—(E) - + -1
24 3201237 Box Cover (Right) =« « « « « « « . BREREY 72"~ (F) - - -1
25 110076 Screw(M3-0.9%6) - « - -+ - . J o S A R 3
26 300030 Washer ............. g‘yw:/.v .......... 8
27 0011709 Power Box Stay « « « « ¢ « - - BERy 272254+« - - - 2
28 0011192 Knee Switch, Complete Set - - « -EEAXA vF(4E) - + - - - - - 1
29 0011189 Knee Switch+ « « « « « « « o . . BEAALyF o oo oo 1
30 300031 Washer ............. g .y:‘/_\y .......... 4
31 300033 Spring Washer - - « « ¢« « « « . . ATV T Ty o 2
32 100038 Wing Nut(M4-0.7) - « « « « « . . FagFohe o0 2
33 0092232 Knee Switch Holder - - + « « - . BEAA y FRMR - - - - - 1
34 006910 Wood Screw(¢6.8%26)+ + - - « - KRR e v v e v e v o s 2
35 0010120 Solenoid Valve « « ¢ « -« . - . BRES -« - 000000 1
36 1200037 Cord(F) « « = + v v o v v v o o T—RF) o oo 1

(&) BABRKLX 2L —F b7 88T 3858,

Note : For supplying air to Suction Pipe from Regulator.




73

“AU20" DEVICE (4)




“AU20" DEVICE (4)

Ref.

&

W OO ~) O WL b L)Y —

—

Parts
Na
1249110
3201233
1057117
3201227
3201228
009956
000014
1200204
000016
006187

0014224
0014225
009948
000676
000666
000060
000434
3201229
3201234
300030

1050077

Description
Control Box, Compl

Control Panel - -
Control Board Unit
Control Box - - -
Control Box Lid -
Screw(M3-0.5%10)
Washer + - - - -

Nut = = « « « «
Screwed Ball(M8-1.

Box Holder(Left)
Box Holder(Right)
Screw(M8-1.25%30)
Spring Washer - -
Washer - « + + -

Box Fixing Screw

Box Holder, Complete Set - + -

Washer - - - - -

EPROM(Mark EU103)

ete Set - - - -

........

.......
........
........
........
........
........

25%23) + - - -

........
........

-------
........
........
........
........

........
........

CAUZ0T R (4)

& 2
R v 7 2 (}) -
wE sz . - -
IR (R) - - -
[ [ e  SE
ARy s 28 -
XS - o e

Ky I 2ENF ()
Ko 2 ZARKNH(F)
i N
ATV IOy

VL R
'J-‘f/l‘ ......
gxyf/.y .....
Ry 7 2ABRfFRY -

Ky I AHRAF ()

gyy.‘r .....




TN 3

74

“AS3" DEVICE




“AS3" DEVICE TASITEER 74

Ref. Parts Amt .
Na  Na_ Description 5 £ Req.
1 1260118 “AS3” Device, C. Set(Note 1) - - “AS3"4BMGR) (1) - - - - - 1
2 0010073 Regulator (AW2000) « - « « - « . . V¥alb—F -0 1
3 009960 Screw(M5-0.8X16) « + « + + « « . [T 1 2
4 000669 Washer « « « © o o o« o v v v . D 4
5 000600 Spring Washer - - - - -« . . .. P2 AV I 2
6 000009 N R, nalPo s o oL, R R 9
7 0013218 Regulator Support « « « « « « - . V¥ L—FRfHR - - - - 1
8 006905 Wood Screw(¢5.1x20) - - « « - b 6
9 0033939 Hose Band (1/4inch) - « « - « .+ - bR 0 1
10 0010108 Hose Union(NH-512-8X1/4) «+ « « < R—RZ=FP o o ¢ o o « 1
11 0010078 Connector (EC4-PT1/4) - « « - - . ARTHF o v e oo 1
12 0010260 Vinyl Tube(4dx2.5mm) + « « « « - (=T IS RS,
13 1090115 Solenoid Valve, Complete Set - - BEREFGE) - - - - - « - . - 1
14 0010120 Solenoid Valve + « « - « « - « . BREFR » « o ¢ o 0 0 v 0 v 1
15 009937 Wood Screw(¢3.8x20) - - - - - . KR e oo v v oo 2
16 1200003 Cord(C) « = = « « ¢ « ¢« ¢ v o .. A—F@EC) » - ¢ oo v 1
17 0010143 Silencer (MF6-PT1/8) - - - « « « . Ve 7V R 1
18 0010055 Connector (EC4-PT1/8) - - « « - « BRFL e e 1
19 0010254 Speed Controller(SPC4-1/8) - - - A¥—FKav pbu—5 . )
20 1260119 Electric Device, C. Set(for AS3) (Note Z)ASSEiﬁﬁ(ﬁﬁ)(i—EZ) 1
21 0011709 Control Box Stay + « + - « -« - « HHRy 2 22FL 0« « - - 2
22 1249087 Control Box, Complete Set - - - - HIppdEmGH) - + - - - - - - 1
23 0011340 Control Board«+ + « « « » = + + + BIEEAR - <+« o v v - - 1
24 0010565 Knee Switch, Complete Set+ » + BERAA v F () ¢ - » = « + « 1
25 0010564 Knee Switch- « - » « « = = - - . BERA ST+ o oo oo 1
26 300031 Washer =« « ¢ ¢ ¢ o ¢ o o o ¢ ¢ & Ly R I 4
27 300033 Spring Washer » « « « « « - « . . AZY T Ty e o o o e 2
28 100038 Wing Nut(4=0.7) -+ - « « « « « - FITFUR e 2
29 0092232 Knee Switch Holder - « « « « « « BAALyFERfR » ¢+ ¢ - - 1
30 006910 Wood Screw(¢6.8X26) « « + « « - KRR e e v v o0 v v o 2

(E1) “UT-27, “UT-4"%&{ic“AS3” ﬁﬂ’&ﬁlbﬁﬁ'éﬁ'bﬁuzﬁfigﬁmf'ﬂ’.

Note 1 : This shous the parts required when installing “AS3” Device to “UT-2" or
“UT-4" Device.

(F2) “UT-A2", “UT-M4"EBLCASI"RMAR Y A1 3 B S LBELEBE T,

Note 1 : This shous the parts required when installing “AS3” Device to “UT-42" or
“UT-A4" Device.




75
“FS3" DEVICE

/ (0) .........“

- i —r




“FS3" DEVICE

Ref. Parts
N _ Mo
1 3101264
2 110031
3 000651
4 0094680
5 001457
6 0067007
7 0094664
8 009604
9 0067016
10 0067031
11 000588
12 3101263
13 3101262
14 160001
15 3101260
16 3101261
17 000054
18 000009
19 000426
20 3101266
21 0095027
22 3101265
23 170013
24 0037912
25 3101270
26 0064182
27 004635
28 0067082
29 0064181
30 004474
31 0064186
32 0064180
33 0068202
34 0064187
35 000731
36 0064179
37 000428
38 006910

() “FS3 @A) D&mE -
Note:Parts No.

of “FS3" Device, C. Set --

"FS3"EER 75

Amt .
Description - R - Rﬂ;
Folder Slide Shaft Bracket - ERAEMTS S b -1
Screw(M4-0.7X%12) « « « « - . . . IERT o v v v v e e e 9
Knock Pin - « = « « ¢ o « o v o . JYTEY e v vt e 9
Folder Sleeve - - « - - « . . .. ERRAY—F -0 o oL 1
Screw(11/64-40%3.3) - « « . . . IR o oo v e v oo 2
Folder Sleeve Bushing« - + « - . ERRA)—F Sy 1
Col[ar(ﬁ_lxlzxsmm) LR R+ I 2 S 4
SCTEW(11/64—40X5.5) ...... IERT ¢ o v v v o oo 4
Folder Spring+ - « « « « -« « . . izt - Ve 5 ST 1
Folder Slide Shaft Bushing - - - ETBHMHT vz o - » + » « . 1
Anti-shock Rubber+ « - - « . . . BT o oo e e 1
Folder Stide Shaft « - « « . . . ESEREE o - - . - - 1
Guide Shaft Connecting Lever - « ¥’ Fyd&EH - - « - + - - 1
Screw(M4-0.7Xx4) « « « « . . .. ERT o o v v oo oo 9
Folder Guide Shaft - « « . - . . HARE: - -0 0oL 1
Folder Guide Shaft Bushing b S A R N 1
Nut (M10) - + « « « ¢ o o v o v ol T T, 1
NUt (M5) « « + « + ¢ o v e v v . J o b e e e e e 9
Washer - « = + « ¢« ¢« v ¢ o o o . L T T 92
Folder Lever Spring« « - « - « .« EHUN—sR o o o 0 . 1
Retaining Ring « - « « « -« . . Aby Yo S e oo 1
Folder Lever « - « - « « . . .. BRHLS— o o0 0oL 1
Screw(M6~1x8) - + - .« . . . .. XS e o v e e e 1
Chain s » « = o « o + o o o v o - - I 1
Knee Press, Complete Set CBERSE) - - e - 1
Knee Press =+ « « « ¢« « o ¢ o + & ﬁ/" ........... 1
Screw(l/4—40xl4) ........ .lt*’:/’ ........... 1
Knee Press Shaft +» « » « « « « . BShrdh - « ¢« o o o o .. 1
Knee Press Connecting Block - + - @ g7 uy s « « « . . 1
Screw(3/16-32x6.4) « « - - . . . XD e e e e e e 9
Knee Press Connecting Shaft - - - B4 gigthy - - - - - - . - 1
Knee Press Return Spring BRIEY R« o v v .. 1
Retaining Ring « ~ +» - « « « . . AbyFYLYS e o oo v 2
Knee Press Pin « - « « + - . .. BErey s 0000 1
Pine « ¢ ¢ o v v v oo v g T 1
Knee Press Support ¢+ ¢ + + ¢ . . mi}%/fé .......... 1
Washer « « « ¢ ¢« ¢ ¢ ¢ ¢ 4 o o . D 2
Wood SCTBW(¢6.8X26) ...... **:j ........... 92

3109935
+ 3109935




76
EXTRA PARTS (1)

VC2700 For covering seam sewn by 1 needle, overlock machine 1 At — /KL




EXTRA PARTS (1)
Ref. Parts
__Na
0095748
001186
0094890
005133
0095642
3107332
110004
0094081
0096053
3008023
3109031
3109033
3109030
3109032
3109046

7

= O N LD D

——
CO DI — D = QO D

11 3101101
12 3101100
13 000538
14 110009
15-1 0094281
15-2 0094282
15-3 0094283
15-4 0094285
16-1 3109035
16-2 3109036
17-1 0094921
17-2 0094922

18 0067043
19 0091725
20 000220
21 003300
22 3017014
23 001186
24 0063280
25 0065366
26 0063282
27 0065209
28 001228
29 000327
30 003302

X Ref. No. 31 to 43

FEEH0)
Description & 4
Presser Foot, Complete Set(56) + HT () - - « « + - - - «
Screw(9/64-40X7.8) « « « + - . . ERT e o v v v oL
Presser Foot Spring- - - « - . . e S
Screw(1/8-44X4.5) + - « - . . . XY e e v e v v
Retaining Ring + -« « « - « . . AN LY S e o o
Presser Foot, Complete Set(56) - = () - - « - - - - « .
Screw(M3.5-0.6%8) - « « « . . . RS e o v e e e e
Stitch Plate(56L) « « - « « « . . 2, B O
” B e e e s e 4 e H e o s o o o o o o s o
n H e e e e s e o B e o o o o s o e o o
Main Feed Dog« « + « = « « « « « Y e
” (P=2.5mm) -+ - - - 7 (3RH) (£ F2.5om)
Differential Feed Dog« « - - - - BEY - - v ¢ 0o o v . .
" (P=2.5mm) - » () (FyF2.5mm)
2 B e ¢ o 4 e o e o s e
Edge Guide(Right) - « « » + « + - FHGEE) -« v - - e .
Edge Gu]de(Left) ........ ERHE) - - - v o o v
Washer ............. g‘y:/_\, ,,,,,,,,,
Screw(M4-0.7%8) - « -+ - . .. R e o v e v e e
Stitch Plate(32M) » « - « « « - - SHE -+ c v e e e e e
” (40M) - -+« ¢« . . B o o o o s s e e 4w .
" (48M) ........ W o o o o o o e 4 4 o
” (64M) ........ H o o o o o o o o o o o
Main Feed Dog(32,40,48,56) -« - - %Y + « - - « - « . . .
" (64) « « « o o ¢ o n e g, L, LD,
Stitch Plate(56M) - « « « « « « - f‘l‘ﬁ ...........
” (BAM) » « < v o« o v B e e e e e e e e e
Presser Foot, C. Set(56) (See below)ﬂ’:“- (#) (FEEsm) -
Presser Foot Spring+ - - + « - . O
Lock Nut - « » ¢« « « ¢ v ¢ « o . D"ja"‘“jl’\ ,,,,,,,
Adjusting Screw(1/8-44X15) - - - BHERY - - - -« « . . .
Preccer Foot, C. Set(56)(Three Needles) = (i) (=% £t) -
Screw(9/64—40x7 8 o o o o . ﬂ:* ..........
Presser Foot Spring-« - - - + « . G S
Locker Pin ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢« o o & @Dﬂ:){ | PR T
Presser Foot Hinge Pin - - - - - HrxervEry e -« oL
Fabric Presser « « o » o « o o & :l-‘ﬁ#:r_ ..........
Screw(3/32-56x3.2) + + « - - . . RS e o v o v e oo
Lock Nut - ¢« « « ¢« ¢« ¢ v ¢ v o n/aﬂ-“j" .......
Adjusting Screw(1/8-44X11) « - @RI « « « + « « o ..
---- See the following page.

* To bring all of 3 needles on the tape, portion for guiding tape on the Foot was
shifted to left by 1 mm.
X & 3Xx{KTF—FZ0EB 0, FxOF—FH 4 FE%Z lmEFIZFE= L0,




76
EXTRA PARTS (1)

VC2700 For covering seam sewn by 1 needle, overlock machine 1 Z#tA— /(K& A

VC2603 VC2742P

32




EXTRA PARTS (1)

Ref.

No
31
32
33
34
35
36

Parts
Na
005122
0065215
110054
000531
3107303
130016
3107306
110084
000327
260006

3107304
3107311
110027

* Ref. No. 1 to 30

x 1 786

Amt .

Description 2] Req.
Screw(3/32 56X%5. 5) ....... *:j ........... 1
Stitch Plate(56) (Three Needles) - $HE(=&gH) « -+ + « « - . 1
Screw(M3-0.5x3. 5) ¢ oo oo IERY e 0o 0 o 0 o 0 v e 1
Washer « » ¢ « ¢ ¢« o ¢ ¢« « o 4 W L 1
Presser Foot Spring(Left) « « « « /MR RX(E)+ - « - + « - 1
Screw(M2.5-0.45%6) « + « - « . . RS e v v v e e 0oL 4
Presser Foot Hinge Pin(56) i I 1
Screw(M3-0.5%4.2) « « -« « . . IR e v v v e v v e 1
Lock Nut - « » « ¢« « « ¢ & o o & n-ygj--y}\ ........ 1
Adjusting Screw(1/8-44x11) - WEHXRD « » v o v 0oL 1
Presser Foot Spring(Right) INBIIORR(E) ¢ « v v - o 1
Fabric Guide(Long) =« « - « « « - WHARME) - « « « ¢« o 1
Screw(M2.5-0.45%3.5) « « - + « . IERD e o o v v o0 oo L 1

See the preceding page.




77
EXTRA PARTS(2)

VC2600 For top stitching on Jeg hole of swim wear JKX¥ (SM) A

"1

30
§§§§§§2§;§§a

25 27 26

VC2713 VC2735, 2785

3s 36




EXTRA PARTS (2)

Ref. Parts
Na
3101100
000538
110009
0093408
0093415
0033421
001186
0063280
0065366
0063282
005122
0093404
0093410
0093417

3109039
3103041
3109043
12-1 3109040
12-2 3109042
12-3 3109044

F

\laum,:;.ll;.kww.—
D =

T 2 e
0D OB e

— et s s

—_——

——
I

)

13 3101222
14 3101225
15 3101226
16 110043
17 3101224
18 3101223
19 110054
20 3101227
21 3101229
22 3101228
23 3107094
24 0063280
25 0063283
26 0063281
27 005122
28 3107101
29 001228
30 3101310
31 230008
32 3107102
33 3107105
34 3107106
35 3107110
36 3107010
37 0091725
38 009730
39 3107009
40 006010
41 3107012
42 110002
43 000220
44 003300

FEM & (D) 77

Ant .
Description & % Req.
Edge GUldE(Left) ........ E;ﬁ(E) .......... 1
Washer =« « « « ¢« ¢ o ¢ ¢ v o« . . A 2
Screw(M4—0‘7x8) ........ _Ik*f/" ........... 2
Presser Foot, C. Set(32) - - « (&)« « « + « + « . . . 1
” ” (40) - - - - 2 1

” ” (48) - « .+ . /2 1
Screw(9/64-40X7.8) « -« - . . . ERT o v o o v o oL 1
Presser Foot Spring« « « - « « . MR R - o e oL 1
Locking Pin» = » « « « « « « . . BYIEAEY « « « « o o .. 1
Presser Foot Hinge Pin - - . . - Brervdry . - ... 1
Screw(3/32-56Xx5.5) « « - - . . . IERT o v v v e oo 1
Stitch Plate(32M) » « « « « - . . SHE - « « v o v e o 1
Vi (40M) ........ N s o ¢ s 4 4 o o o 0 4 W 1

” (48M) = » ¢ ¢« « o . . Hooo o 0 o s v e e e e e 1
Differential Feed Dog(32) « + « “BHREY = « « = « « « = v . . 1
" #o(40) - - . . N o e e e e e e e e e 1

” »o (48) ¢ - - . N o v e e e e e e e e 1

Main Feed 008(32) ........ &%U ........... 1
4 ” (40) ........ H e v e e e e e e e . 1

” no (48) » ¢ o e v o o 2 1
Fabric Guide, C. Set(Covering Seam)&EHl (&) (REGVAD) - - - -1
Fabric Guide Support - « « - . . WHAFER - - - . . 1
Fabric Guide Fixing Plate - CAYA FEER- - - - - - - 1
Screw(M4—0.7X14) + = « « « « . . R o o v e i e 2
Fabric Guide(Left) - « » « - . . AHAR@E) -« - - - . 1
Fabric Guide(Right) - - - « - - . FHAREE) -« « « « o . 1
Screw(M3-0.5%x3.5) « -« - . . .. R o o v v v e vl L 9
Fabric Guide, C. Set(Covering Seam) (M) (X b M) - » - - 1
Fabric Guide(Left) - « - - - - . wHAREE) -+« - 0 - - 1
Fabric Guide(Right) » « « - - - . fHARE - - - - - - - 1
Presser Foot, C. Set(48) + - - +Jx () - + + » « + - . . . 1
Presser Foot Spring+ + - - - « . b 9
Locking Pin+ « « « = « « « « . . BIUIEAEY « « « o « o o . 1
Presser Foot Hinge Pin - - - - - i 1
Screw(3/32-56X5.5) « + « + o o . HERY e o o v oo v oL 1
Fabric Guide(Right) - - - « « . . WHARGE) - - -+ - - .. 1
Screw(3/32-56x3.2) ....... _U:*t/'" ........... 1
Fabric Guide(Left) - - « - - . . wmHARE) - e . 1
Screw(3/32-56 X6) « - - -« . . . LERT e v v o oo ool 1
Presser Foot, C. Set(32) ()« « - -0 o 0 .. 1
Fabric Guide(Right) - +» + « - . . WHAREE - - - - 1
Fabric Guide(Left) - - « - « . . wEARE) - - - - . 1
Presser Foot, C. Set(56) « - « ()« « = + + + - « . . 1
Presser Foot, C. Set(056) (Long) + #F(R) (F) + « + - + + « « 1
Presser Foot Spring- « - « - « . b 1
SCTCW(1/8‘44>(5.3) ....... ﬂ:*:‘/" ........... 1
Presser Foot(Small) Spring ISR e o v e v e 1
Screw(1/8-44x4.5) - - - . . .. RS e v e o i e e 1
Elastic Tape Guide(Long) TLHAF () » o v - - 1
SCI‘BW(M3'0.5X5) ........ XD« o v o oo v oo 1
Lock Nut « « « « « o o v o o o . By ZF o he oo oo, 1
Adjusting Screw(1/8-44X15) « - BB « ¢ « « v+ v o . . 1




78
EXTRA PARTS (3) & “UN" DEVICE




EXTRA PARTS (3) & “UN" DEVICE

Ref.

&

S WO =3 W GO e

Parts
Na
0036175
0022836
0022837
007610
0093690
0095220
3100490
3101206
120006
3101205

130003
3101207
000538
110009
110009
3109950

HESBSQORUUNER 78

Anmt.
Description & % Req.
Needle Bar Thread Retainer Disc Support/NEWFER - + + - « - - 1
Synchroniser Positioning Pin - R B E ol < 1
Synchroniser Cushion -« « - « - . RIVaFErrovay . -]
Screw(Md-0.7X10) « « + « .+« . . ERY v v oo v oo, 1
Timing Gauge .......... 243 V& ) N 1
Looper Timing Gauge: « « . . . . N—=rREA3 YIT—T ]
Tlmlng Gauge .......... 5,{ /77’— ...... 1
Supplementary Rear Cover Support H%ﬁ/\—(fi)ﬁfﬂﬁ <1
Screw(M6-1X12) - » « « « « o . . kXY . e e e e . 9
Supplementary Rear Cover - - ﬁyjj])\—({ﬁ) ....... 1
Screw(Md=0.7X7.3) - « « « « . . 1o 3> 20 N 9
Supplementary Front Cover(Large) #BIA S— (k) + » « « « « . 1
Washer « + ¢« « ¢ ¢« ¢ ¢ v v o o W VA A7 I SO, 3
Screw(M4 0_7)(8) ........ _u:*f/"' ........... 3
” A e e N s o o o o o o o o o o 2
“UN” Device Unit - » « « « - . . UNEEGD - - - - .. 1




79

EXTRA PARTS (4)




EXTRA PARTS (4)

Ref. Parts
Ne Na
1 3201266
2 3201267
3 190044
4 110048
5 3201269
6 000009
7 000426
8 3201271
9 3120113
10 110002
11 3201270
12 160000
13 3201268
14 009911
15 000600
16 3201204
17 3201206
18 190064
19 3201205
20 3201208
21 190062
22 0033024
23 3201207
24 009746
(&) 5—79g ---

Note:Width of tape -

BESR WO 79

Amt .

Description & % Req.
Lace Guide, C. Set « « « « « « . V—=RHAF@EE) - - - - - 1
Lace Guide Support - - - « « . . V=2HAFEH- -+« . . 1
SCTCW(M4‘0.7X12) ........ ERY « e o oo v v oL 9
SCFEW(M4‘0.7XIO) ........ _U:*f/‘ ........... 2
Lace Guide Plate(Upper) - + - « - —z;b/( FiR(E) -+ - - 1
NUEL © = = o v o 0 0 v e e e e 2 S 14
Washer « « « « ¢ ¢ v v v v o . . g.‘/g/_\, ......... 14
Lace Guide Block + + « « « « . . V=Z2HFA KTayy ... .1
Lace Guide Bar(Thick) - + - - « - V—=2H A RN—=(K) - -+ 7
SCTEW(MB—O.SXS) ........ _U:*f/' ........... 7
Lace Guide Bar(Thin) - - « « . . V=2 A B~ () - - - -1
Screw(M3—0'5x3) ........ _Ik* ........... 7
Lace Guide Plate(Lower) - - + - - V—2AHA FR(F) - - - - - 1
Wing Bolt (M5-0.8X8) + « - - . . L7 g
Spring Washer - - « - « « . . . . AFY IOy - o o . 1
Lace Guide(Lower), C. Set - CU=2ALTAR(F)R) - - - -1
Edge Guide + « + + « o « « « « . TYCHALR o o e 1
Screw(M3-0.5x5) - + . . . ... RS« o o v o oo oL 1
Lace Guide(Lower) + - « - - « . . V=2HAR(F) e+ -« .. 1
Link Pin « » « « « « v v v o« ., P IVZE 2 < 1
Wing Bolt (M4=0.7X5) - + - - . . FaTHEAR - v v oo 1
Retaining Ring « - - - - . . .. Ab AV T 1
Lace Guide(Lower) Holder - - CV=RH A F(F)BftE 1
Screw(M4—0.7x8) ........ _u;* ........... 2

FK80mm

cup to §0mm




EXTRA PARTS

?—48

@—47

-




THREAD STAND & SUPPORTING BOARD

Ref. Parts
Na Na
1-1 9620655
1-2 9620656
1-3 9620652
2 9620669
3 9620670
4 9620671
5 911004
6 910004
7 9620673
8 911006
9 9620674

10 911003

11 9620675

12 930054

13 910005

14 9620676
15 9620677

16-1 9620665
16-2 9620666
16-3 9620663

17 911007
18 9620678
19 9620679
20 330055
21 9620680
22 9620681
23 9620682
24 311005
25 911008
26 9620683
27 9620672
28 9620684
29 3100036
30 006905
31 0063031
32 110028
33 3100008
34 180009
35 0063009
36 000070
37 009858
38 000162
39 0020064
40 0063010
41 000016
42 180008
43 000528
44 000667
45 000011

¥ Ref. No.

46 to 53

Description

Thread Stand, Complete Set(5 Spoo
6

RILBUBRTIE 80
Amt.
4

& Req.
Is Type) H3r& (R) (544 A1

” " " ) o (n)(6 » )1

” » 2 ” Y o ()2 v )
Column Cap ........... b= B VN B B AR S 9
Column Pipe(Upper) - « « - -« - . ASANRLF(L) e o -0 . 1
Thread Hanger(3 Spools Type) - + XLy FAVH (XL - -1
Screw(M5-0.8x12) ........ R o v v e o o v oL 2
NUE © * ¢ = o o o o & o o o o w0 el R 13
Column Pipe Connector - « « « « . SN2 Yal v : & NN 1
Screw(M5-0.8X12) + « « « « « ¢ . IERY ¢ oo v v o 0oL 9
Thread Guide Holder« « « » - - - ABRABAY » « « « v o o . 1
Screw(M5-0.8X30) ........ _u:*:‘/" ........... 3
Column Pipe(Lower) « « « + « « . ASENRLF(F) e v o v o« 1
Washer « » « ¢ o ¢ ¢ ¢ o o o o W D Y P 1
Nut « ¢ ¢ ¢ o o ¢ o ¢ 0 o s o o @ v BPeoeeosooeeooo o 1
Thread Guide Bar(370mm) - + - - - HBAXH. - - o ... 1
Thread Guide Bar Bracket TS - o v - o . 1
Thread Guide(5 Spools Type) « + « RBAM(SEALM) «+ + - » + « 1

" (6 ” Yoo o m (6 0 )e e 1

” (2 " ). . (2 0 ) e e e 1
Screw(M5—0.8x6) ........ _u:*:‘/' ........... 2
Speol Cushion+ « + « « - « « . . AT=NIorase « o o 5
Spool Pine « « ¢+ o v v v v v .. PO BRI 5
Spring Washer - « « « « « .+ . .. RZY STy o o 0 o 5
SDOUI Mat « ¢ ¢ ¢ o o v o o 0., 7\70—/‘/'7‘7 ]~ ....... 5
Spool Seat Disc+ « = » « « « o . a0 || 5
Spool Holder Stay+ « « « « « « & AT —=NENTET - - - . . 1
Screw(M5-0.8X10) « « - « - « « . IERY ¢ o e v v o v o 1
Wood Screw ¢ ¢+ ¢ o e o o v e . **j ........... 1

Spool Holder(3 Spools Type) - -
Thread Hanger (2 Spools Type) -
Spool Holder(2 Spools Type) - -

RAF—=NEAYIXLA) - -1

c ALY FAVHQEARH) - -1
CRAT—=AEAFAERAH) - -]

Belt Cover(Lower) « « « » + « « . AT Za e RIE A 1
Wood SCT&W(¢5.1X20) ...... **:‘/" ........... 3
Be]t Cover ........... l{lp},ﬁ/\’-— ........ 1
Screw(M6-1X46) » « « « « + + « ERT ¢ o v o v o v 00 .. 2
Supporting Board « ¢ ¢ ¢ ¢ ¢ o & Mi‘#*ﬁ .......... 9
Setting Screw(M6-1x16) - - + - - BEIrRS o0 o o o o v 4
0il Reservoir Rubber Cushion + « TABE -+ « + o ¢ v o - o . . 4
Hanging Nut ¢« ¢ o ¢ ¢ ¢ ¢« ¢ ¢ o & l%y-j-y F ......... 4
Hanging Bolt(M8-1.25X75) - « « - BYHA P« - - « « .« .. 4
Washer «» » ¢ ¢ o ¢ ¢ ¢ ¢ o o o & ARV R T S S 8

Supporting Board Rubber Cushion -

g 3= N ISP 4

Supporting Board Rubber Cushion(Lower) 44K ARE(F) - - -4

Nut ...............
Setting Screw(M6-1x63) « - - - .
Washer .............
Spring Washer - « « « = « « . . .
Nut ...............

Fo b e e e e e 3
BFrR - « o0 o o o o 4
lj‘yf/.\, .......... 8
2PV STy o 4
FU R e e e e e 4




EXTRA PARTS

ﬁ—da

&—4
A

Table top instaliation(EREK)

i

®—=
@-—44

45




THREAD STAND & SUPPORTING BOARD RIABRURTIR 80

Ref. Parts Amt .
N Na Description g £ Req.
46 3200242 Chain Guide « + » - + « « « « . . AR oo 0T 1
47 000541 Washer ............. 7 “/:/‘\' .......... 2
48 110009 Screw(M4-0.7%x8) - -« . . . .. ERY - v v oo o oo 2
49 3000010 Looper Threading Bar - « - . . - Pt 3. N S 2
50 3201316 Knitted Tape Stand(VC2603, 2703) x Y YRF—TRE R - ]
51 350008 Wood Screw(¢5.1x25) - - - - . . RRY e e v v v v i 2
52 0094304 Elastic Tape Stand(VC2629G, 2679G, 27296 2779G) 4A7=724/F « -1
53 AT Wood SCIrew = « o « o o o o o o & 7, 5. 27 JCSNPRNEIE S b Y 3

3 Ref. No. 1 to 45 +++++ See the preceding page.




81

VC2600 cuass List of main seare pagTs (xEm&Y 2 1) (1)

Spare Parts | Needle Presser | Stitch Differen-| Main
Foot tial Looper
Clamp C. Set Plate Feed Dog | Feed Dog
Models gtik X | = (M) #HK fiik Y HaxY =%
VC2600-132M 0093351 ; 0063318 | 0093170 | 3109000 { 3109001 | 3109300
140M 0093352 1 0063319 0093171 " " ”
148M 0093353 | 0063320 0093172 " ” ”
164M 0093355 0063322 | 0093174 | 3109002 | 3109003 n
VC2603-132M 0093351 | 3207150 | 0094210 [ 3109017 | 3109018 ”
140M 0093352 | 3207151 0094211 " ” "
140M-11 ” " 0095234 | 3109020 | 3109021 "
148M 0093353 | 3207152 | 0094212 | 3109017 [ 3109018 n
164M 0093355 | 3207154 | 0094214 | 3109022 | 3109021 ”
VC2605P-032M 0093351 | 0094852 ] 0093170 | 3109000 [ 3109001 ”
040M 0093352 | 0094853 | 0093171 " " ”
043M 0093353 | 0094854 | 0093172 ” " "
VC2608-NL 3109122 | 3107080 | 3108050 | 3109050 | 3109051 | 3109305
VC2611-032L 0093351 | 0063670 | 0094961 | 3109007 | 3109005 | 3109300
040L 0093352 [ 0063671 | 0094962 ” ” ”
0408 ” " 3208012 " 3109001 ”
043L 0093353 | 0063672 | 0094963 ” 3109005 ”
056L 3009101 | 3107000 § 3108000 " ” ”
064L 0093355 | 0063674 | 0063653 | 3109008 | 3109006 ”
040M-12 0093352 [ 0094853 | 0093171} 3109000 [ 3109001 ”
VC2613-048L 0093353 | 3107318 | 0094066 | 3109030 | 3109031 ”
056L 3009101 | 3107321 | 0096359 ” " ”
VC2629G-132M 0093351 | 3107040 | 3108019 | 3109037 3109038 ”
132M/AU20 " " 3108025 ” ” ”
140M 0093352 | 3107041 3108020 ” ” "
140M/AU20 ” " 3108026 ” " ”
140M-1 ” 3207002 | 3208020 ” " ”
140M-1/4020 " ” 3208026 ” " ”
148M 0093353 | 3107042 | 3108021 ” ” ”
148M/AU20 ” ” 3108027 " ” "
VC2635-132M 0093351 | 3107015 | 3108004 | 3109024 | 3109025 ”
140M 0093352 | 3107017 3108005 ” ” ”
148M 0093353 | 3107034 | 3108006 ” ” ”
VC2640P-032L 0093351 | 0065367 | 0065345 | 3109010 | 3109011 ”
040L 0093352 | 0065368 | 0065346 " ” "
048L 0093353 | 0065369 | 0065347 ” " "
056L 3009101 | 0065370 | 0065348 ” ” "
064L 0093355 | 0065371 | 0065449 | 3109012 [ 3109013 "




82
VCZB UU CLASS LIST of MAIN SPARE PARTS(FEBMRUA R Q)

Spare Parts | Needle Presser | Stitch Differen- Main
Foot tial Looper
Clamp C. Set Plate Feed Dog | Feed Dog
Models g1k A | (¥) $HE XY #EY =3
VC2645P-032L 0093351 [ 0065210 [ 0065215 | 31090101 3109011 [ 3109300
040L 0093352 | 0065211 | 0065216 " " ”
048L 0093353 | 0065212 | 0065217 " " "
056L 3009101 | 0065213 | 0065218 " " ”
064L 0093355 | 0065214 | 0065219 | 3109012 | 3109013 ”
VC2679G-132M 0093351 | 3107070} 3108040 | 3109037 | 3109045 "
132M/4020 ” ” 3108043 " ” ”
140M 0093352 | 3107071 | 3108041 ” " "
140M/AU20 ” ” 3108044 " ” "
148M 0093353 | 31070721 3108042 ” " ”
148M/AU20 ” " 3108045 ” ” "
VC2685-140M 0093352 | 3107017 | 3108005 | 3109024 | 3109025 ”
VC2700-148M 0093356 | 3107050 | 0094800 | 3109000 [ 3109001 | 3109300
VC2700-156M 0093357 | 0064041 | 0094801 " " "
156M-12 ” ” ” " ” ”
156L ” " 0095493 " ” "
164M 0093358 | 0064042 | 0094802 | 3109002 [ 3109003 ”
164L ” ” 0095494 " " ”
VC2703-148M 0093356 | 3207155| 3208026 { 3109017 | 3109018 ”
156M 0093357 | 3207156 | 0094901 " ” ”
156M/AU2 ” ” 3108045 ” ” ”
156M-11 ” ” 0095085 | 3109020 { 3109021 ”
164M 0093358 | 3207157 | 0094902 | 3109022 " "
VC2713-156L 0093357 | 3107332 | 3008021 | 3109030 | 3109031 ”
156L-1 ” 3107338 | 3108054 | 3139000 [ 3109055 ”
156L-13 ” 3107332 | 3008021 3109046 [ 3109031 ”
164L 0093358 | 3107336 | 3008027 | 3109065 3109066 ”
VC2729G-156M 0093357 | 3107056 | 3108030 | 3109037 | 3109038 ”
156M/4U20 ” " 3108035 " " "
156M-1 " 3207004 | 3108030 ” " ”
156M-1/AU20 " " 3108035 ” " ”
164M 0093358 | 3107057 | 3108031 ” " "
164M/4U20 ” ” 3108036 ” ” ”
VC2730-148M 0093356 | 3107050 | 0094800 | 3109000 [ 3109001 | 3109305
156M 0093357 | 3107025 | 0094801 " " ”
164M 0093358 | 3107047 | 0094802 | 3109002 | 3109003 ”
vC2733-156L 0093357 | 3107332 | 0094081 | 3109032 | 3109033 | 3109300




83

mz B [][] CLASS LIST of MAIN SPARE PARTS (EE&IG&Y A ) (1)

Spare Parts | Needle Presser | Stitch Differen-| Main
Foot tial Looper
Clamp C. Set Plate Feed Dog | Feed Dog
Models gtik X | = () #HiK HiEY #ikY —r%
VC2735-056M 0093357 § 3107005 | 3108002 [ 3109024 | 3109025| 3109300
156M " 3107030 " n " "
164M 0093358 | 3107032 | 3108003 " " "
VC2742-156L 0093357 | 0067094 | 0067035 3109015 ( 3109016 | 3109300
VC2779G-156M " 3107073 | 3108060 3109037 | 3109045 ”
156M/AU20 " n 3108062 " " "
164M 0093358 | 3107074 | 3108061 " " "
164M/AU20 " " 3108063 " " ”
VC2785-056M 0093357 | 3107005 | 3108002 | 3109024 [ 3109025 "
156M " 3107030 " " ” ”




WARNING LABEL S#¢s = ~<_L

84

LABEL Parts No. Description
Z XN & F & £
Do not operate without eye guard 390140 CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
leaning etc. off main
| INEX
BL<BATIHETS,
animeas o2 S | | ss0us | mrms
BEENSTHS, %
BU.REPft 03T,
ARVREBETICE,
BREGE| c0n - ERT5Z 2
_&__9_ REASyFEgor-18 .
A\ DANGER SR THBRITE ¢ DANGER : WARNING OF ELECTRIC SHOCK BY
AT e R HIGH-VOLTAGE
To open this cover, 390144
turn off power BBEBES AL
supply and wait
more than S minutes
before opening.
“Be sure to comnect earth line.”
390145
T—2A5~)
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EEFMFERS <L
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
GiEn THERS <L
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
3901438 SOLENOID

BiRIEE
CAUTION

BBREZS <L




vC2600 INDEX PAGE =
Parts Page Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) 1 No. No. No. (g)
000002 44 31 I 000220 32 11 I 000401 41 2
000002 57 41 i 000220 38 31 I 000417 59 11
000009 44 45 I 000220 46 16 ' 000419 13 45
000009 46 37 ! 000220 47 14 | 000425 28 20
000009 47 73 I 000220 50 25 I 000425 39 7
000009 48 19 I 000220 76 20 I 000425 54 19
000009 54 5 1 000220 77 43 I 000425 63 19
000009 63 5 I 000234 13 3 1 000426 2 35
000009 69 7 I 000278 33 10 I 000426 18 18
000009 72 7 ! 000278 40 10 I 000426 44 46
000009 74 6 I 000304 5 18 I 000426 46 38
000009 75 18 | 000306 14 17 I 000426 47 74
000009 79 6 I 000306 14 21 I 000426 48 20
000010 4 29 t 000306 58 13 | 000426 75 19
000010 11 48 I 000309 33 58 I 000426 179 7
000010 47 22 I 000309 34 11 I 000428 39 40
000011 58 10 I 000309 40 58 I 000428 45 36
000011 65 9 | 000309 41 11 I 000428 175 37
000011 80 45 I 000321 7 21 I 000429 39 21
000012 57 42 I 000321 35 10 | 000429 45 28
000014 18 12 I 000321 36 27 I 000429 58 4
000014 30 7 | 000321 37 29 I 000434 30 17
000014 44 30 I 000321 42 15 I 000434 73 17
000014 73 7 I 000321 50 11 | 000445 8 3
000016 30 9 1 000322 55 46 I 000463 5 26
000016 39 33 I 000322 60 49 I 000487 16 31
000016 58 5 I 000327 20 13 1 000492 15 35
000016 73 9 I 000327 23 16 ! 000498 65 29
000016 80 41 I 000327 24 9 000505 11 41
000022 59 8 i 000327 25 11 I 000505 51 43
000054 48 18 I 000327 26 11 i 000505 55 39
000054 75 17 I 000327 36 10 I 000505 60 43
000060 30 16 I 000327 44 11 I 000528 9 10
000060 73 16 I 000327 76 29 I 000528 58 11
000070 58 3 | 000327 76 39 I 000528 65 8
000070 80 36 I 000334 4 31 | 000528 80 43
000140 56 4 | 000334 16 4 I 000531 5 40
000145 15 17 | 000334 47 19 | 000531 24 4
000145 45 10 ! 000340 16 17 I 000531 25 6
000145 52 22 | 000340 18 31 I 000531 26 6
000145 56 20 I 000356 21 14 | 000531 36 5
000145 61 22 I 000360 3 55 | 000531 57 53
000162 80 38 I 000366 21 12 I 000531 76 34
000177 3 6 | 000389 52 5 ! 000532 3 29
000177 17 13 | 000389 61 5 I 000532 42 4
000177 19 18 I 000397 5 17 I 000532 47 62
000177 23 6 | 000397 12 47 I 000535 44 26
000177 46 6 I 000397 33 61 I 000538 2 33
000182 21 64 I 000397 34 41 | 000538 3 33
000186 38 22 I 000397 40 61 | 000538 15 44
000195 4 32 I 000397 41 42 I 000538 16 3
000199 12 40 | 000401 12 48 | 000538 22 12
000206 31 14 I 000401 33 2 I 000538 22 21
000206 38 2 | 000401 34 2 I 000538 23 21
000220 19 5 I 000401 40 2 | 000538 24 19

1



INDEX Page = 2

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | _No. No. No. (g) | _No. No. No. (g)
000538 25 25 | 000638 33 23 I 000924 18 22
000538 28 4 | 000638 34 14 I 000926 6 17
000538 43 11 | 000638 40 23 ! 000989 6 4
000538 44 23 | 000638 41 14 I 000989 29 5
000538 47 61 | 000644 29 9 |

000538 51 20 I 000644 44 27 1 001093 3 49
000538 60 20 I 000644 51 19 I 001107 5 14
000538 65 18 I 000644 55 45 I 001107 11 30
000538 65 42 I 000644 59 7 I 001123 10 48
000538 67 10 I 000644 60 19 I 001123 20 8
000538 170 7 | 000644 64 4 1 001123 21 50
000538 76 13 I 000651 2 16 ! 001123 38 36
000538 77 2 I 000651 3 34 I 001123 65 26
000538 78 13 | 000651 48 4 I 001170 21 16
000541 46 46 I 000651 175 3 I 001170 51 39
000541 80 47 I 000652 46 20 ! 001170 55 35
000547 4 30 I 000665 28 17 I 001170 B0 39
000547 47 20 I 000665 68 41 I 001174 6 21
000548 7 4 | 000665 71 41 I 001174 14 15
000554 18 26 I 000666 30 15 I 001186 8 19
000554 59 4 I 000666 45 16 I 001186 17 4
000555 6 27 I 000666 73 15 I 001186 19 2
000567 13 37 | 000667 80 44 I 001186 20 12
000588 44 41 I 000669 11 43 I 001186 22 4
000588 46 33 I 000669 28 15 I 001186 23 15
000588 47 170 I 000669 31 15 I 001186 32 2
000588 48 12 | 000669 54 3 | 001186 35 12
000588 58 12 | 000669 63 3 I 001186 38 24
000588 75 11 I 000669 68 36 I 001186 43 2
000597 56 6 I 000669 69 5 I 001186 44 5
000598 56 5 I 000669 71 36 | 001186 46 13
000600 6 31 I 000669 172 5 I 001186 47 2
000600 11 44 I 000669 74 4 I 001186 50 13
000600 31 13 | 000676 30 14 I 001186 176 2
000600 54 4 I 000676 58 7 | 001186 76 23
000600 63 4 I 000676 73 14 I 001186 77 5
000600 69 6 I 000687 47 49 I 001196 21 54
000600 72 6 | 000690 8 27 I 001196 59 33
000600 74 5 I 000690 16 28 I 001196 64 34
000600 79 15 I 000690 51 36 I 001208 51 29
000613 14 20 | 000690 55 32 I 001208 55 25
000613 16 29 | 000690 60 36 I 001208 60 29
000613 21 5 I 000723 33 4 I 001227 59 26
000621 65 34 I 000723 34 4 I 001227 64 27
000623 27 19 I 000723 40 4 I 001228 22 16
000623 44 53 | 000723 41 4 | 001228 32 8
000623 46 59 I 000726 1 39 I 001228 44 10
000623 64 8 I 000730 5 19 I 001228 47 5
000629 33 40 I 000731 75 35 | 001228 50 16
000629 34 30 I 000740 10 46 I 001228 76 28
000629 40 40 I 000750 12 43 I 001228 77 29
000629 41 31 I 000779 14 3 I 001230 19 29
000637 7 33 I 000779 15 38 I 001230 32 10
000637 10 40 I 000779 16 22 I 001230 47 11
000637 66 18 | 000924 1 20 I 001230 50 22




INDEX Page = 3

Parts Page Ref. Weight! ©Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) | No. No. No. (g)
001457 18 29 i 004124 13 36 | 005542 8 43
001457 48 6 I 004126 13 38 I 005550 65 25
001457 52 24 I 004182 23 24 I 005554 18 4
001457 56 22 | 004182 43 14 { 005650 6 32
001457 61 24 I 004182 47 36 I 005650 16 14
001457 175 5 I 004236 4 26 I 005650 18 7
001459 8 15-2 | 004236 38 30 I 005650 52 10
001459 39 15 I 004237 47 8 ! 005650 56 8
001459 45 23 t 004237 50 19 I 005650 61 10
001459 51 31 I 004312 6 23 |
001459 55 27 I 004314 67 12 | 006004 4 28
001459 60 31 | 004314 70 9 I 006004 47 23
001818 3 52 I 004353 3 30 I 006010 32 4
001892 28 38 t 004353 13 10 | 006010 38 28
001900 T 9 i 004358 7 2 | 006010 77 40
001900 17 2 | 004358 8 41 | 006035 55 44
001900 19 14 | 004358 44 28 | 006035 60 47
001900 25 2 I 004358 51 4 | 006038 8 25
001900 26 2 | 004358 55 3 | 006038 16 12
001900 46 2 | 004358 60 4 t 006075 16 6
001900 47 26 ! 004440 8 6 | 006187 30 10

| 004440 10 38 | 006187 73 10
002043 7 6 I 004440 16 2 I 006212 11 9
002308 65 19 I 004440 65 23 I 006212 38 15

| 004441 8 8 | 006245 65 20
003300 19 6 I 004445 21 37 I 006270 15 9
003300 32 12 I 004474 75 30 | 006411 16 16
003300 38 32 I 004475 59 22 ! 006434 47 59
003300 46 17 I 004475 64 23 I 006475 39 33
003300 47 13 I 004635 75 27 I 006475 45 12
003300 50 26 | I 006543 21 62
003300 76 21 I 005049 11 45 I 006905 31 7
003300 77 44 I 005071 6 20 | 006905 54 7
003302 25 12 I 005071 10 35 I 006905 63 7
003302 26 12 I 005075 1 34 I 006905 65 47
003302 36 11 | 005112 59 34 I 006905 69 9
003302 44 12 I 005112 64 35 I 006905 72 9
003302 176 30 I 005115 65 11 t 006905 74 8
003635 21 27 I 005122 8 23 | 006905 80 30
003635 65 33 I 005122 17 8 I 006910 31 10
003637 64 17 I 005122 22 8 ! 006910 65 54
003638 39 12 I 005122 35 16 I 006910 69 27
003638 45 25 I 005122 43 6 I 006910 72 34
003638 59 17 I 005122 44 13 ! 006910 74 30
003638 64 18 I 005122 176 31 I 006910 75 38
003638 65 14 I 005122 77 9 I 006920 39 41
003647 21 67 I 005122 77 27 i 006920 45 37
003655 2 23 | 005133 19 4 I 006921 27 24
003657 33 24 I 005133 32 6 I 006921 37 15
003657 34 15 I 005133 46 15 |
003657 38 9 I 005133 47 4 I 007006 51 46
003657 40 24 I 005133 50 15 I 007006 55 47
003657 41 15 I 005133 76 4 I 007006 60 50
003670 65 16 I 005403 3 41 | 007610 51 8

1 005512 65 31 I 007610 55 7




INDEX Page = 4

Parts Page Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight
No. No._ No. (g) | No. No. No. (g) ! No. No. No. (g)
007610 60 8 I 009859 49 15 I 0010073 172 3
007610 78 4 I 009865 58 6 I 0010073 174 2
007621 15 29 I 009877 39 26 t 0010078 74 11
007621 21 20 I 009877 45 33 I 0010108 54 9
007627 47 44 I 009880 54 23 I 0010108 63 9
007630 67 20 I 009880 63 23 I 0010108 69 2
007630 70 18 I 009880 64 46 I 0010108 72 2
007645 21 28 b 009911 79 14 1 0010108 174 10

I 009931 16 18 I 0010119 54 26
009142 7 12 I 009932 18 3 I 0010119 63 26
009200 8 38 I 009935 68 6 ! 0010119 64 40
008210 20 14 I 009935 71 6 | 0010120 69 13
009210 23 17 I 009936 39 22 I 0010120 72 35
009220 39 13 1 009936 45 29 I 0010120 74 14
009220 45 5 t 009937 69 17 I 0010123 69 12
009508 52 30 I 009937 72 17 1 0010123 72 14
009508 56 28 I 009937 74 15 1 0010143 52 4
008508 61 30 I 009947 39 27 1 0010143 54 24
009526 9 23 I 009947 45 34 I 0010143 61 4
009604 8 30 I 009948 30 13 t 0010143 63 24
009604 9«%]3 I 009948 73 13 | 0010143 64 45
009604 14 9 I 009954 39 8 | 0010143 69 16
009604 28 34 I 009955 45 15 I 0010143 172 16
009604 44 40 I 009956 30 6 | 0010143 74 17
009604 46 32 I 009956 73 6 1 0010153 44 51-1
009604 47 69 I 009960 54 2 I 0010153 46 57-1
009604 48 9 I 009960 63 2 I 0010254 54 28
009604 75 8 I 009960 69 4 ! 0010254 63 28
009730 15 48 I 009960 72 4 I 0010254 64 42
009730 38 26 I 009960 74 3 I 0010254 74 19
008730 77 38 I 009961 31 12 | 0010258 27 18
009736 12 23 I 009970 58 9 1 0010258 64 10
009736 21 8 I 009973 39 18 I 0010260 27 17
009746 79 24 I 009980 45 13 | 0010260 54 32
009747 51 22 I 009984 52 18 I 0010260 63 32
009747 60 22 I 009984 56 16 | 0010260 64 43
009747 64 5 I 009984 61 18 I 0010260 74 12
009748 51 18 I 009985 55 14 1 0010261 37 16
009748 60 18 I 009995 31 5 1 0010261 54 31
009749 64 37 | I 0010261 63 31
009753 16 21 I 0010011 44 51-2 | 0010261 64 44
009770 46 44 ! 0010011 46 57-2 | 0010261 69 11
009784 4 24 1 0010017 7 28 | 0010261 72 13
009784 47 18 1 0010017 66 13 1 0010263 54 25
008791 72 21 ! 0010019 64 9 1 0010263 63 25
009816 29 8 I 0010054 27 20 | 0010263 64 39
009835 3 8 I 0010055 74 18 I 0010263 68 42
009835 17 15 I 0010057 52 3 1 0010263 69 15
009835 19 20 I 0010057 54 20 | 0010263 71 42
009835 23 8 1 0010057 61 3 1 0010263 72 15
009835 46 8 1 0010057 63 20 1 0010264 54 10
009853 39 38 I 0010057 64 41 1 0010264 63 10
009853 45 19 I 0010073 54 1 1 0010264 69 10
009853 58 19 I 0010073 63 1 I 0010264 72 10
009858 80 37 I 0010073 69 3 1 0010340 52 2




INDEX Page = §

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (2)

0010340 61 2 0014224 73 11 0032719 39 14

0010343 54 21 0014225 30 12 0032719 45 22

0010343 63 21 0014225 73 12 0032786 58 20

0010564 65 49 0032799 11 3

0010564 74 25 0020064 80 39 0032799 33 9
0010565 65 48 0020119 3 27 0032799 40 9
0010565 174 24 0020137 1 33 0032853 12 26
0010841 57 40 0020143 1 30 0032853 17 25
0010868 54 29 0020144 1 31 0032853 23 29
0010868 63 29 0020271 8 16 0032853 26 30
0010868 54 30 0020350 11 42 0032853 35 23
0010869 63 30 0020551 13 8 0032853 42 20

0020759 1 5 0032867 17 29
0011166 39 17 0020759 2 46 0032867 23 33

0011189 69 22
0011189 72 29
0011192 69 21
0011192 72 28
0011228 67 11
0011228 70 8
0011340 74 23
0011498 59 6
0011709 31 6
0011709 65 46
0011709 69 20
0011709 72 27
0011709 74 21

0032867 26 34
0032867 35 27
0032867 42 24
0032921 14 22

0021010 13 49
0021735 51 47
0021735 55 48
0021735 60 51
0033024 2 19
0033024 34 7
0033024 41 7
0033024 51 34
0033024 55 30

1
1
|
1
|
1
1
|
|
|
i
|
1
|
I
|
I
1
1
|
1
0022836 51 14 |
0022836 55 18 1
0022836 60 14 |
0022836 78 2 1
0022837 51 15 1 0033024 58 17
0022837 55 19 I 0033024 60 34
0022837 60 15 ! 0033024 79 22
|
|
|
1
|
t
|
|
I
|
1
1
|
1
|
!
|
|
1
|
t
1
1
1
|
1
1
|

0011733 58 8 0022837 178 3 0033939 54 8

0033939 63 8
0011801 56 2 0023381 70 11 0033939 69 1
0011802 56 1 0033939 72 1
0011943 69 29-1 0024076 34 38 0033939 74 9

0011944 69 29-2
0011945 69 29-3
0011946 69 29-4
0011952 65 45
0011957 65 44
0011989 69 18

0024076 41 39
0024302 67 21
0024302 70 19

0034117 16 27
0034293 59 16
0034979 16 5
0026438 64 16

0035301 58 16
0030291 4 4 0035813 3 54
0012480 27 16 0030711 13 41
0012480 37 13 0036133 29 20

0036133 52 21

|
|
|
|
|
|
1
|
1
|
|
|
|
|
|
[
|
1
|
1
[
1
|
1
|
|
|
|
|
0011789 65 7 |
|
|
|
1
1
!
|
|
|
|
|
|
1 0031014 39 36
|
1
1
|
1
|
1
|
|
|
1
1
|

0013218 54 6 0031014 45 17 0036133 56 19
0013218 63 6 0031015 39 37 0036133 61 21
0013218 69 8 0031015 45 18 0036133 64 11
0013218 72 8 0031111 3 7 0036133 67 14
0013218 74 7 0031111 17 14 0036175 3 46
0013648 27 23 0031111 19 19 0036175 78 1
0013648 37 14 0031111 23 7

0031111 46 7 0037108 3 53
0014120 52 6 0031831 13 23 0037668 13 27
0014120 54 14 0037669 13 29
0014120 61 6 0032425 3 47 0037912 48 25
0014120 63 14 0032426 3 48 0037912 51 2
0014224 30 11 0032646 9 12 0037912 58 21



Parts Page Ref. Weight!
No. No._ No. (g)

0037912 60 2
0037912 175 24
0060056 15 12
0060057 6 14
0060109 14 16
0060142 8 9
0060175 4 27
0060175 47 21
0060176 4 25
0060248 44 49
0060248 46 27
0060248 65 36
0063009 80 35
0063010 80 40
0063031 80 31
0063044 7 3
0063051 9 19
0063053 9 20
0063055 4 6
0063056 9 21
0063057 9 22
0063074 3 51
0063076 51 27
0063076 55 23
0063076 60 27
0063079 8 14-2
0063083 8 26
0063084 8 28
0063087 8 5
0063096 6 33
0063104 3 31
0063216 13 51
0063217 13 50
0063280 8 20
0063280 17 5
0063280 22 5
0063280 35 13
0063280 43 3
0063280 44 6
0063280 76 24
0063280 77 6
0063280 77 24
0063281 8 22-1
0063281 17 7-1
0063281 22 7=-1
0063281 35 15-1
0063281 77 26
0063282 8 22-2
0063282 17 7-2
0063282 22 7-2
0063282 35 15-2
0063282 43 5
0063282 44 8

INDEX
Parts Page Ref. Weight!
No. No. No. (g)

0063282 76 26
0063282 177 8
0063283 8 21-1
0063283 17 6-1
0063283 22 6-1
0063283 35 14-1
0063283 77 25
0063284 8 21-2
0063284 17 6-2
0063284 22 6-2
0063284 35 14-2
0063318 8 18-1
0063319 8 18-2
0063320 8 18-3
0063322 8 18-4
0063356 18 20
0063460 39 31
0063460 45 4
0063469 39 32
0063469 45 9
0063470 39 30
0063470 45 3
0063471 39 29
0063471 45 2
0063515 51 35
0063515 55 31
0063515 60 35
0063548 23 2
0063548 42 1
0063548 50 2
0063579 56 3
0063586 55 13
0063606 52 16
0063606 56 14
0063606 61 16
0063607 52 14
0063607 56 12
0063607 61 14
0063608 52 19
0063608 56 17
0063608 61 19
0063609 52 17
0063609 56 15
0063609 61 17
0063610 52 13
0063610 56 11
0063610 61 13
0063612 55 16
0063653 22 14-5
0063670 22 3-1
0063671 22 3-2
0063672 22 3-3
0063674 22 3-5
0064041 17 3-2

1
1
|
|
1
|
I
|
|
|
|
1
1
|
|
1
1
|
I
1
1
|
1
1
1
|
|
|
|
1
1
1
1
1
1
1
1
|
I
1
1
1
I
1
1
I
I
1
I
1
I
1
1

Page = 6
Parts Page Ref. Weight
No. No. No. (g)
0064042 17 3-3
0064045 58 14
0064046 58 15
0064047 58 18
0064173 39 34
0064173 45 11
0064179 175 36
0064180 75 32
0064181 75 29
0064182 175 26
0064186 75 31
0064187 75 34
0064203 43 1-1
0064241 39 10
0064243 39 11t
0064245 39 19
0064252 39 28
0065209 44 9
0065209 76 27
0065210 44 4-1
0065211 44 4-2
0065212 44 4-3
0065213 44 4-4
0065214 44 4-5
0065215 44 14-1
0065215 176 32
0065216 44 14-2
0065217 44 14-3
0065218 44 14-4
0065219 44 14-5
0065223 44 25
0065253 45 21-1
0065258 39 39
0065258 45 35
0065275 2 8
0065340 7 1
0065345 43 7-1
0065346 43 7-2
0065347 43 7-3
0065348 22 2
0065348 43 7-4
0065366 43 4
0065366 44 7
0065366 76 25
0065366 77 7
0065367 43 1-1
0065368 43 1-2
0065369 43 1-3
0065370 43 1-4
0065371 43 1-5
0065372 8 4
0065373 51 1
0065373 55 1
0065373 60 1




INDEX Page = 7
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) ! No. No. No. (g) | No. No. No. (g)

0065374 16 8 | 0067028 15 32 i 0090856 46 10
0065375 16 9 I 0067031 46 56 i 0090918 13 44
0065376 16 11 I 0067031 48 11 I 0090930 13 25
0065381 16 1 | 0067031 175 10 1
0065389 10 32 | 0067035 46 18-1 | 0091696 19 10
0065395 14 11 | 0067043 76 18 I 0091707 18 28
0065398 14 8 | 0067082 175 28 | 0091708 18 30
0065400 14 14 | 0067094 46 12 | 0091709 18 27
0065401 14 18 I 0067101 51 26 | 0091725 19 3
0065402 14 19 | 0067101 55 22 1 0091725 32 5
0065402 16 15 | 0067101 60 26 | 0091725 38 25
0065404 16 26 | 0067111 16 30-1 I 0091725 46 14
0065405 16 23 | 0067118 46 18-2 ! 0091725 76 19
0065407 16 13 | 0067126 16 7 I 0091725 177 37
0065414 15 15 | 0067140 45 21-2 | 0091736 18 2
0065415 15 27 | [
0065417 15 24 ! 0068011 1 4 I 0092232 31 9
0065418 15 28 ! 0068202 175 33 I 0092232 65 53
0065420 15 18 1 1 0092232 69 26
0065421 153 16 I 0069138 21 15 I 0092232 72 33
0065422 15 30-1 [ | 0092232 74 29
0065431 15 43 I 0077179 8 34 | 0092283 65 21
0065435 15 45 | 0077179 28 18 | 0092286 65 12
0065435 39 2 1 0077270 8 1 | 0092287 65 13
0065436 15 46 I 0077322 9 4 I 0092288 65 10
0065436 39 4 I 0077410 56 7 | 0092291 65 30
0065437 153 47 | | 0092292 65 28
0065437 39 3 | 0090068 3 42 I 0092293 65 32
0065449 43 7-5 I 0090071 3 5 ! 0092294 65 27
0065452 13 20 | 0090071 17 12 | 0092305 67 2
0065453 13 1 I 0090071 19 17 |
0065461 15 34-1 | 0090071 23 5 | 0093089 5 4
0065468 15 30-3 I 0090071 46 5 | 0093090 5 6
0063469 15 34-3 I 0090801 8 42 | 0093090 6 5

! 0090807 3 12 1 0093154 6 15
0066560 8 39 ! 0090807 17 18 I 0093170 7 11-1
0066561 8 40 ! 0090807 19 23 i 0093170 20 15-1
0066567 15 31 I 0090807 23 11 I 0093171 7 11-2
0066735 15 30-4 | 0090807 46 11 I 0093171 20 15-2
0066736 15 34-4 | 0090812 3 9 I 0093171 23 18
0066737 15 30-5 I 0090812 17 16 1 0093172 7 11-3
0066738 1353 34-5 I 0090812 19 21 I 0093172 20 15-3
0066890 21 38 I 0090812 23 9 I 0093174 7 11-4
0066891 21 36 I 0090812 46 9 I 0093179 7 23
0066892 21 35 ! 0090814 3 2 I 0093184 7 5
0066893 21 34 I 0090814 17 11 | 0093186 7 22
0066898 20 4 | 0090814 19 16 1 0093201 4 10

! 0090814 23 4 I 0093212 7 19
0067007 48 7 1 0090814 46 4 I 0093212 35 8
0067007 175 6 i 0090824 8 45 | 0093212 36 25
0067016 48 10 I 0090847 3 4 I 0093212 37 27
0067016 75 9 1 0090856 3 11 I 0093212 42 13
0067023 45 24 1 0090856 17 17 I 0093212 50 9
0067025 39 25 | 0090856 19 22 | 0093214 7 16
0067025 45 32 | 0090856 23 10 ! 0093214 35 5



INDEX Page = 8

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight

No. No. No. (g) | No. No. No. (g) | No. No. No. (g)
0093214 36 22 i 0093863 23 3 | 0094664 48 8
0093214 37 24 ! 0093863 46 3 | 0094664 75 7
0093214 42 10 | 0093864 1 11 | 0094680 48 5
0093214 50 6 1 0093864 2 7 I 0094680 75 4
0093303 11 25 | | 0094800 17 9-1
0093351 7 7-1 | 0094051 24 27 | 0094800 35 17-1
0093352 7 7-2 I 0094066 24 14-1 I 0094801 17 9-2
0093353 7 7-3 1 0094081 36 15 | 0094801 35 17-2
0093355 7 7-5 I 0094081 76 8-1 | 0094802 17 9-3
0093356 17 1-1 1 0094201 19.23 | 0094802 35 17-3
0093356 19 13-1 | 0094201 2 40 | 0094833 47 6
0093356 35 1-1 I 0094210 19 7-1 I 0094839 50 17
0093357 17 1-2 1 0094211 19 7-2 | 0094852 20 11-1
0093357 19 13-2 I 0084212 19 7-3 I 0094853 20 11-2
0093357 25 1-1 ! 0094214 19 7-4 | 0094853 23 14
0093337 26 1 I 0094235 18 23 I 0094854 20 11-3
0093357 35 1-2 ! 0094246 18 6 | 0094890 76 3
0093357 36 1 I 0094281 76 15-1 I 0094901 19 25-2
0093357 46 1 i 0094282 176 15-2 ! 0094902 19 25-3
0083358 17 1-3 | 0094283 176 15-3 I 0094921 76 17-1
0093358 19 13-3 | 0094285 76 15-4 I 0094922 76 17-2
0093358 25 1-2 | 0094304 80 52 I 0094961 22 14-1
0093358 35 1-3 | 0094387 51 44 I 0094962 22 14-2
0093365 7 10 ! 0094387 55 20 I 0094963 22 14-3
0093389 12 45 | 0094387 60 44 1
0093404 77 10-1 | 0094390 51 37 I 0095027 16 10
0093408 177 4-1 I 0094390 55 33 I 0095027 48 22
0093410 77 10-2 ! 0094390 60 37 I 0095027 75 21
0093415 77 4-2 ! 0094396 51 33 1 0095061 15 21
0093417 177 10-3 | 0094396 55 29 I 0095061 21 21
0093421 77 4-3 | 0094396 60 33 | 0095062 21 26
0093479 8 31 ! 0094433 51 28 I 0095063 21 25
0093483 8 7 | 0094433 55 24 I 0095064 21 29
0093487 8 24 I 0094433 60 28 I 0095066 15 23
0093491 8 29 I 0094491 27 21 | 0095066 21 23
0093491 52 29 I 0094491 51 12 | 0095067 21 24
0093491 56 27 | 0094491 60 12 I 0095070 21 32
0093491 61 29 I 0094491 67 13 | 0095085 19 27
0093499 55 2-1 I 0094491 70 10 | 0095168 6 22
0093499 60 3-1 I 0094553 21 49 I 0095170 6 19
0093507 8 36 I 0094556 21 53 1 0095214 6 7
0093508 8 37 I 0094557 21 52 | 0095220 78 6
0093509 8 35 | 0094566 9 6 I 0095234 19 11
0093517 3 38 I 0094577 33 44 I 0095268 32 9
0093521 3 40 I 0094577 34 34 | 0095269 28 33
0093526 3 39 I 0094577 40 44 | 0095272 28 37
0093528 3 28 I 0094577 41 35 | 0095334 51 38
0093545 8 44 I 0094604 22 1 1 0095334 55 34
0093556 3 17 | 0094604 23 1 | 0095334 60 38
0093611 8 13 | 0094604 42 2 1 0095336 52 31
0093617 13 18 | 0094604 50 1 1 0095336 56 29
0093690 78 5 I 0094615 22 15 ! 0095336 61 31
0093863 3 1 I 0094664 44 39 | 0095367 23 23
0083863 17 10 | 0094664 46 31 1 0095367 43 13
0093863 19 15 | 0094664 47 68 | 0095388 52 23




INDEX Page = 9
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) 1 No. No. No. (g) | No. No. No. {(g)
0095388 56 21 I 100005 11 47 I 110009 9 7
0095388 61 23 I 100006 53 11 I 110009 11 16
0095389 52 25 I 100006 57 9 1 110009 13 35
0095389 56 23 I 100006 62 9 1 110009 15 5
0095389 61 25 I 100025 21 4 1 110009 21 33
0095493 17 9-4 I 100028 31 16 I 110009 22 13
0095515 32 3 I 100038 65 52 I 110009 23 22
0095642 33 51 I 100038 69 25 I 110009 24 20
0095642 40 51 ! 100038 72 32 1 110009 25 26
0095642 76 5 ! 100038 74 28 I 110009 27 12
0095748 176 1 1 100053 28 12 I 110009 28 30
0095940 68 31 | i 110009 37 9
0095940 71 31 1 110001 33 57 I 110009 43 12
0095980 68 22 I 110001 40 57 I 110009 44 24
0095980 71 22 I 110002 5 25 1 110009 46 41
I 110002 8 12 I 110009 46 52
0096010 59 32 I 110002 33 33 I 110009 47 52
0096010 64 33 I 110002 34 23 I 110009 51 10
0096012 59 31 I 110002 40 33 I 110009 53 35
0096012 64 32 I 110002 41 24 I 110009 55 9
0096013 59 30 1 110002 44 32 I 110009 57 20
0096013 64 31 I 110002 52 20 I 110009 59 5
0096018 59 24 I 110002 53 37 I 110009 60 10
0096018 64 25 I 110002 56 18 I 110009 62 20
0096020 59 20 I 110002 57 22 I 110009 76 14
0096020 64 21 I 110002 61 20 I 110009 77 3
0096021 59 21 I 110002 62 22 1 110009 78 14-1
0096021 64 22 I 110002 77 42 I 110009 78 14-2
0096022 59 14 I 110002 79 10 I 110009 80 48
0096022 64 14 I 110003 33 15 I 110010 7 24
0096023 59 15 I 110003 40 15 1110010 33 26
0096023 64 15 | 110004 6 35 I 110010 34 17
0096025 59 13 I 110004 12 12 I 110010 40 26
0096026 59 3 I 110004 24 2 I 110010 41 17
0096027 59 27 1 110004 25 4 I 110010 44 38
0096027 64 28 I 110004 26 4 1 110010 46 30
0096052 24 23 I 110004 36 3 1 110010 47 65
0096053 76 8-2 I 110004 52 15 I 110011 15 11
0096277 18 17 I 110004 56 13 I 110011 33 19
0096355 52 9 I 110004 61 15 1 110011 34 9
0096355 61 9 I 110004 76 7 ! 110011 38 4
0096357 60 21 1 110005 10 15 I 110011 40 19
0096358 51 17 1 110007 25 38 I 110011 41 9
0096358 60 17 I 110007 57 51 1 110011 49 10
0096359 24 14-2 I 110008 22 22 1 110012 1 24
I 110008 27 6 1 110012 2 21
100001 2 24 I 110008 38 13 I 110012 13 2
100001 46 47 I 110008 47 67 1110012 20 7
100001 59 12 I 110008 53 20 I 110012 47 38
100002 10 28 I 110008 57 18 1 110012 49 5
100002 52 35 1 110008 62 18 I 110012 51 13
100002 56 33 I 110009 3 16 1 110012 55 15
100002 61 35 I 110009 5 10 1 110012 60 13
100003 5 33 1 110009 6 12 1 110012 64 12
100003 9 11 I 110009 7 34 1 110012 65 37




INDEX Page = 10
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. () 1 No. No. No. (g)
110013 1 32 I 110031 48 3 I 110081 12 37
110013 2 11 I 110031 53 21 I 110084 24 8
110013 3 14 1 110031 57 36 I 110084 25 10
110013 7 27 1 110031 62 36 I 110084 26 10
110013 18 24 I 110031 66 2 1110084 36 9
110013 21 51 I 110031 67 7 I 110084 76 38
110013 27 4 1 110031 70 3 I 110100 3 26
110013 29 2 ! 110031 75 2 1 110100 18 13
110013 44 50 I 110034 57 34 1 110101 2 42
110013 46 28 I 110034 62 34 I 110101 3 23
110013 55 42 I 110035 27 22 110101 10 9
110013 67 4 I 110036 12 7 I 110101 67 22
110013 70 6 I 110036 27 14 1 110101 70 20
110014 51 42 I 110036 28 14 I 110103 2 36
110014 55 38 I 110036 33 47 I 110103 18 19
110014 60 42 1 110036 34 37 1
110016 2 26 1 110036 37 11 I 120001 51 6
110019 10 24 I 110036 40 47 ! 120001 52 8
110019 33 37 I 110036 41 38 I 120001 54 13
110019 34 27 I 110038 28 41 I 120001 55 5
110019 40 37 ! 110039 10 4 I 120001 59 10
110019 41 28 1 110041 1 22 I 120001 60 6
110020 10 2 1 110041 2 15 I 120001 61 8
110021 12 25 I 110041 5 42 I 120001 63 13
110021 17 23 I 110041 67 24 I 120006 21 43
110021 23 27 I 110041 70 22 I 120006 29 19
110021 26 28 I 110043 25 19 I 120006 78 9
110021 35 21 I 110043 26 19 I 120007 57 44
110021 42 18 I 110043 33 59 1 120008 14 32
110022 12 4 I 110043 34 39 I 120008 68 18
110023 12 22 I 110043 36 31 I 120008 71 18
110023 53 25 1 110043 40 59 I 120009 2 2
110023 57 26 I 110043 41 40 1 120009 11 18
110023 62 26 I 110043 77 16 I 120009 18 9
110024 53 23 I 110045 1 2 1 120009 59 19
110024 57 24 1 110045 13 12 I 120009 64 20
110024 62 24 I 110045 66 12 I 120009 65 4
110025 53 24 I 110048 1 15 I 120009 67 6
110025 57 25 1 110048 28 3 I 120009 70 2
110025 62 25 I 110048 79 4 I 120010 21 45
110026 5 35 1 110054 3 56 I 120011 10 42
110027 5 29 I 110054 8 17 I 120012 14 36
110027 24 13 I 110054 24 3 I 120012 15 3
110027 25 15 I 110054 25 5 1 120013 6 25
110027 26 15 I 110054 25 22 I 120013 9 15
110027 36 14 I 110054 26 5 ! 120013 13 43
110027 176 43 I 110054 26 22 I 120013 52 12
110028 80 32 I 110054 36 4 I 120013 54 18
110030 39 5 I 110054 36 34 ! 120013 56 10
110030 53 7 I 110054 76 33 I 120013 61 12
110030 57 6 I 110054 77 19 1 120013 63 18
110030 62 6 I 110060 66 3 I 120015 6 26
110031 2 39 1 110072 12 21 I 120015 7 15
110031 9 26 1 110076 72 25 I 120015 35 4
110031 44 3 1 110079 2 44 I 120015 36 21




LNDEX Page = 11

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight

No. No. No. (g) | No. No. No. | No. No._ No. {g)
120015 37 23 1 130011 11 36 I 160004 5 13
120015 42 9 I 130016 24 6 I 160004 6 16
120015 50 5 I 130016 25 8 I 160004 12 51
120015 68 38 I 130016 26 8 I 160005 5 2
120015 71 38 I 130016 36 7 I 160005 6 2
120016 1 36 I 130016 76 36 I 160005 15 26
120017 8 33 130020 49 3 ! 160005 29 4
120017 68 37-1 I 130021 47 48 I 160006 12 42
120017 68 37-2 | I 160006 33 8
120017 71 37-1 I 150000 5 23 I 160006 40 8
120017 71 37-2 I 150001 8 15-1 1 160007 5 3
120018 29 15 | 150001 15 40 | 160007 6 3
120018 65 43 I 150001 21 48 I 160007 9 18
120019 14 2 | 150001 28 22 | 160007 10 47
120021 68 3 | I 160007 11 2
120021 171 3 I 160000 1 17 I 160007 12 28
120026 50 32 I 160000 SEF21 I 160007 14 7
120026 68 35-1 I 160000 28 26 I 160007 15 7
120026 68 35-2 I 160000 29 13 I 160007 16 24
120026 71 35-1 I 160000 33 43 I 160007 21 40
120026 71 35-2 I 160000 34 33 I 160007 39 23
120040 59 23 I 160000 38 19 I 160007 45 30
120040 64 24 I 160000 40 43 I 160008 5 32
120041 15 37 I 160000 41 34 I 160015 2 47
I 160000 47 42 I 160021 33 13
130002 2 38 I 160000 49 8 I 160021 40 13
130002 15 42 I 160000 68 21 I 160021 49 12
130002 33 29 I 160000 71 21 ! 160024 10 7

130002 34 19 I 160000 79 12 1
130002 40 29 I 160001 2 30 b 170001 2 28
130002 41 20 I 160001 5 31 b 170001 28 31
130002 44 36 I 160001 10 18 1 170002 1 27
130002 46 26 I 160001 11 34 I 170002 47 58
130002 67 16 I 160001 13 6 t 170003 5 45
130002 68 27 I 160001 14 23 I 170004 3 21
130002 70 14 I 160001 15 10 I 170005 53 3
130002 71 27 I 160001 28 10 I 170005 57 2
130003 2 6 I 160001 33 21 I 170005 62 2
130003 3 44 I 160001 34 12 I 170006 53 17
130003 21 56 I 160001 38 17 I 170006 57 15
130003 46 49 I 160001 40 21 I 170006 62 15
130003 53 15 160001 41 12 I 170007 57 46
130003 57 13 | 160001 48 15 I 170008 16 32
130003 62 13 I 160001 68 25 I 170009 51 11
130003 78 11 ! 160001 71 25 1 170009 55 10
130004 11 40 I 160001 75 14 I 170009 60 11
130005 12 15 I 160002 11 4 I 170013 48 24
130005 53 31 I 160002 52 27 I 170013 75 23
130005 57 32 I 160002 61 27 I 170031 65 35
130005 62 32 1 160003 9 3 1

130006 21 3 ! 160003 10 31 I 180005 2 31
130006 44 17 I 160003 12 2 I 180006 52 32
130008 44 20 ! 160003 14 30 I 180006 56 30
130009 38 6 I 160003 29 17 I 180006 61 32
130010 66 5 I 160003 56 25 I 180008 80 42




INDEX Page = 12
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) ! No. No. No. (g}
180009 80 34 I 300031 74 26 I 350005 48 38
I 300033 65 51 I 350006 37 18
190004 11 46 I 300033 69 24 I 350008 80 51
190005 2 22 I 300033 72 31 1
190006 53 10 I 300033 74 27 I 390020 37 6
190006 57 8 I 300038 68 8 I 390067 1 8
190006 62 8 I 300038 71 8 I 390068 1 7
190007 14 31 ! 300045 14 33 I 390069 1 6
190009 51 16 I 300047 65 5 1 390072 1 12
190009 60 16 I 300100 2 29 I 390116 49 18
190010 18 25 I 300100 28 32 1
190012 33 17 I 300101 1 26 I 910004 80 6
190012 40 17 i 300101 47 60 I 910005 80 13
190018 21 31 i 300500 10 5 I
190019 20 5 | I 911003 80 10
190020 38 21 I 310006 7 32 ! 911004 80 5
190021 28 5 I 310006 66 17 I 911005 80 24
190029 52 36 I 310007 7 30 | 911006 80 8
190029 56 34 i 310007 66 15 I 911007 80 17
190029 61 36 I 310026 13 4 | 911008 80 25
190044 28 1 1 310027 13 7 |
190044 79 3 I 310039 3 37 I 930054 80 12
190057 49 14 1 310042 17 24 ! 930055 80 20
190062 79 21 I 310042 23 28 |
190064 28 28 I 310042 26 29 I 1050076 30 21
190064 79 18 I 310042 35 22 I 1050077 173 21
190075 28 11 I 310042 42 19 I
I 310061 13 53 I 1057041 31 2
230008 77 31 I 310063 14 38 I 1057041 72 19
| I 1057072 31 3
240008 48 31 1 330001 5 15 ! 1057088 69 19
1 330002 10 20 I 1057089 72 22
260000 7 35 I 330015 12 49 t 1057117 30 3
260000 35 33 ! 330015 33 60 I 1057117 73 3
260000 36 20 ! 330015 34 40 1
260000 37 22 I 330015 40 60 I 1064032 29 7
260000 42 30 1 330015 41 41 1
260000 50 33 1 | 1066024 31 11
260006 24 10 i 340000 1 37 ! 1066025 31 8
260006 76 40 I 340001 10 27 |
! 340001 12 13 | 1090002 64 38
290020 47 40 ! 340003 11 22 1 1090011 54 27
290021 48 33 I 340004 5 36 ! 1090011 63 27
290026 21 13 I 340004 21 46 | 1090011 64 50
I 340004 33 38 I 1090012 54 22
300000 10 25 ! 340004 34 28 I 1090012 63 22
300006 9 8 1 340004 40 38 | 1090012 64 49
300006 11 15 ! 340004 41 29 ! 1090013 63 34
300028 66 11 I 340004 47 55 | 1090100 63 33
300030 30 20 I 340006 33 53 1 1090115 74 13
300030 72 26 I 340006 40 53 I 1090153 63 36
300030 73 20 ! 340008 10 10 |
300031 65 50 I 340014 65 39 1 1091002 52 1
300031 69 23 ! 340025 12 18 I 1091002 61 1
300031 72 30 | ! 1091006 64 7




INDEX Page = 13
Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight
No. No._ No. (g) | _No. No. No. (g) i No. No. No. ()
1091050 54 15 I 3002009 68 2 I 3017014 76 22
1091050 63 15 I 3002009 171 2 |
I 3002010 68 5 I 3100000 1 35
1094000 44 52 1 3002010 71 5 1 3100004 1 28
1094000 46 58 I 3002011 68 13 I 3100005 1 29
1094008 27 26 I 3002011 71 13 1 3100006 2 45
1094008 37 19 I 3002012 68 16 I 3100006 4 18
I 3002012 71 16 I 3100006 14 4
1098012 37 17 I 3002013 68 17 I 3100008 80 33
I 3002013 71 17 1 3100016 2 10
1200003 63 35 I 3002014 68 19 I 3100017 2 9
1200003 174 16 1 3002014 71 19 ! 3100018 1 9
1200007 63 37 I 3002015 68 23 I 3100019 1 10
1200007 64 48 I 3002015 71 23 1 3100020 2 4
1200035 67 19 I 3002016 68 20 13100021 2 5
1200035 70 17 I 3002016 71 20 1 3100022 2 1
1200037 69 14 I 3002017 68 24 I 3100023 2 3-1
1200037 72 36 13002017 71 24 1 3100024 2 13-1
1200038 67 3 I 3002018 68 26 1 3100026 1 1
1200040 69 28 ! 3002018 71 26 I 3100027 1 3
1200071 63 38 I 3002019 68 28 I 3100030 2 25
1200071 64 47 ! 3002019 71 28 I 3100031 2 27
1200153 29 1 ! 3002020 68 29 1 3100032 2 37
1200170 30 8 I 3002020 71 29 1 3100033 2 32
1200200 67 18 1 3002021 68 30 I 3100034 2 41
1200200 70 16 I 3002021 71 30 ! 3100036 80 29
1200204 73 8 I 3002022 68 32 1 3100040 1 13
I 3002022 71 32 I 3100041 1 14
1249054 31 1 | 3002023 68 33 1 3100042 1 16
1249071 72 18 1 3002023 71 33 1 3100043 1 18
1249087 174 22 I 3002025 68 40 1 3100044 1 19
1249109 30 1 1 3002025 71 40 I 3100045 1 21
1249110 173 1 1 3002026 68 4 1 3100046 1 25
1 3002026 71 4 I 3100049 2 14
1260036 72 20 1 3002027 68 9 I 3100050 2 17
1260118 74 1 I 3002027 71 9 I 3100051 2 18
1260119 74 20 1 3002028 68 10 1 3100053 2 20
! 3002028 71 10 | 3100054 67 31
2049401 1 40 1 3002029 68 7 ! 3100054 70 32
1 3002029 71 7 I 3100055 67 32
2101485 21 11 1 3002030 68 11 I 3100055 70 33
2101486 21 9 13002030 71 11 I 3100060 13 11
! 3002031 68 12 ! 3100061 13 13
2114124 65 38 1 3002031 71 12 I 3100070 2 12
! 3002032 68 14 I 3100071 2 43
3000010 80 49 I 3002032 71 14 I 3100074 3 13
1 1 3100075 3 10
3001001 64 3 1 3008020 24 24 1 3100076 3 22
3001002 64 13 1 3008021 25 28-1 1 3100078 6 30
3001003 64 6 ! 3008021 26 23 3100081 3 50
t 3008023 76 8-3 I 3100082 3 25
3002007 68 34 I 3008027 25 28-2 1 3100083 3 24
3002007 71 34 | 1 3100084 3 20
3002008 68 15 1 3009101 7 7-4 1 3100085 3 19
3002008 71 15 I I 3100086 3 3



INDEX Page = 14
Parts Page Ref. Weight!| Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. {g) | No. No. No. (g) i No. No. No. ()
3100087 3 45 I 3100161 10 21 I 3100226 12 36
3100088 3 18 I 3100162 10 3 13100229 12 29
3100090 4 12 I 3100182 12 20 1 3100231 12 32
3100091 4 13 I 3100183 12 17 I 3100231 17 28
3100092 4 19 1 3100184 12 19 ! 3100231 23 32
3100093 4 20 I 3100185 12 16 I 3100231 26 33
3100094 4 14 I 3100186 12 14 1 3100231 35 26
3100095 4 15 I 3100187 12 11 1 3100231 42 23
3100096 4 16 I 3100188 12 24 I 3100235 11 37
3100097 4 17 1 3100189 11 8 I 3100241 12 5
3100098 4 11 I 3100190 11 7 I 3100242 12 3
3100099 4 3 I 3100191 11 10 I 3100243 12 1
3100100 4 5 I 3100192 11 6 I 3100245 12 9
3100103 11 23 I 3100192 14 25 I 3100246 12 8
3100104 11 24 1 3100193 11 11 I 3100250 7 31
3100106 4 1 I 3100194 11 12 I 3100250 66 16
3100107 4 2 I 3100195 11 13 1 3100253 7 29
3100108 4 9 I 3100196 11 14 I 3100253 66 14
3100110 8 10 I 3100197 11 17 1 3100254 7 26
3100112 8 11 I 3100199 11 19 I 3100254 66 10
3100115 44 43 1 3100200 11 21 I 3100256 7 25
3100115 46 35 I 3100201 11 26 I 3100260 5 37
3100115 47 72 I 3100202 11 20 I 3100261 5 38
3100120 5 16 I 3100203 11 28 I 3100262 5 30
3100121 5 12 I 3100204 11 32 I 3100263 5 24
3100122 5 8 I 3100205 11 31 I 3100264 5 27
3100123 5 11 I 3100206 11 35 I 3100265 5 28
3100125 5 22 I 3100207 11 33 1 3100266 5 39
3100126 5 20 I 3100208 11 29 I 3100267 5 34
3100127 5 9 1 3100209 11 39 I 3100268 5 41
3100127 6 11 ! 3100210 11 38 I 3100269 5 44
3100128 5 5 1 3100211 11 27 1 3100270 5 43
3100129 6 6 I 3100212 12 44 1 3100271 5 47
3100130 5 1 I 3100213 12 38 I 3100272 5 46
3100132 5 7 I 3100214 12 41 I 3100275 6 9
3100140 10 34 I 3100215 12 39 1 3100280 6 1
3100141 10 37 I 3100216 11 5 I 3100281 6 8
3100142 10 39 3100217 11 1 I 3100283 6 10
3100143 10 41 I 3100218 12 46 I 3100284 6 13
3100144 10 45 I 3100219 12 50 I 3100285 6 24
3100145 10 44 I 3100220 11 49 I 3100286 6 28
3100146 10 43 I 3100221 12 30 I 3100287 6 29
3100147 10 30 I 3100221 17 26 I 3100290 7 18
3100149 10 33 I 3100221 23 30 I 3100290 35 7
3100150 10 29 I 3100221 26 31 I 3100290 36 24
3100151 10 26 I 3100221 35 24 I 3100290 37 26
3100152 10 12 1 3100221 42 21 I 3100290 42 12
3100153 10 22 I 3100222 12 31 I 3100290 50 8
3100154 10 6 I 3100222 17 27 I 3100294 8 32
3100155 10 23 I 3100222 23 31 I 3100300 9 2
3100156 10 11 I 3100222 26 32 I 3100301 9 5
3100157 10 13 I 3100222 35 25 I 3100302 9 1
3100158 10 14 I 3100222 42 22 I 3100303 9 14
3100159 10 17 I 3100224 12 33 I 3100304 9 16
3100160 10 19 I 3100225 12 27 I 3100305 9 17




INDEX Page = 15
Parts Page Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) | No. No. No. (g)
3100306 9 27 I 3100500 62 16 ! 3100524 56 9
3100307 9 24 I 3100501 57 7 I 3100524 61 11
3100309 9 9 I 3100501 62 7 I 3100525 51 9
3100310 8 14-1 I 3100502 57 3 I 3100525 55 8
3100328 13 40 I 3100502 62 3 I 3100525 60 9
3100329 13 15 I 3100503 53 12 | 3100526 51 7
3100330 13 48 I 3100503 57 10 I 3100526 55 6
3100331 13 32 I 3100503 62 10 I 3100526 60 7
3100332 13 28 I 3100504 53 13 I 3100527 51 41
3100334 13 34 I 3100504 57 11 1 3100527 55 37
3100335 13 24 i 3100504 62 11 I 3100527 60 41
3100336 13 26 I 3100505 53 14 I 3100528 51 40
3100338 7 36 I 3100505 57 12 1 3100528 55 36
3100339 7 37 I 3100505 62 12 I 3100528 60 40
3100342 13 30 I 3100506 53 2 I 3100529 51 25
3100343 13 33 I 3100506 57 1 I 3100529 55 21
3100344 13 47 I 3100506 62 1 I 3100529 60 25
3100345 13 14 I 3100507 53 26 I 3100530 53 38
3100346 13 9 I 3100507 57 27 I 3100530 57 38
3100349 13 46 I 3100507 62 27 I 3100530 62 38
3100350 13 5 | 3100508 53 27 I 3100531 57 17
3100353 13 21 I 3100508 57 28 I 3100531 62 17
3100355 10 36 I 3100508 62 28 I 3100532 52 28
3100356 13 39 t 3100509 53 28 I 3100532 56 26
3100357 13 22 I 3100509 57 29 I 3100532 61 28
3100358 13 31 I 3100509 62 29 I 3100533 51 5
3100360 13 52 1 3100510 53 29 i 3100533 55 4
3100361 7 13 t 3100510 57 30 ! 3100533 60 5
3100362 7 17 I 3100510 62 30 I 3100535 55 12
3100362 35 6 I 3100511 53 30 I 3100536 55 11
3100362 36 23 ! 3100511 57 31 | 3100538 52 37
3100362 37 25 I 3100511 62 31 I 3100538 56 35
3100362 42 11 I 3100512 57 23 I 3100538 61 37
3100362 50 7 I 3100512 62 23 I 3100541 57 39
3100363 7 20 1 3100513 57 5 I 3100542 57 45
3100363 35 9 I 3100513 62 5 I 3100543 57 47
3100363 36 26 I 3100514 53 5 I 3100545 57 50
3100363 37 28 I 3100514 57 4 I 3100546 57 43
3100363 42 14 I 3100514 62 4 I 3100547 57 52
3100363 50 10 I 3100515 53 16 I 3100549 57 48
3100365 35 2 I 3100515 57 14 I 3100555 51 45
3100365 36 18 I 3100515 62 14 I 3100555 55 40
3100365 37 20 I 3100516 57 33 I 3100555 60 45
3100365 42 7 I 3100516 62 33 I 3100560 53 8
3100365 50 3 I 3100517 57 19 I 3100560 57 35
3100381 3 36 | 3100517 62 19 I 3100560 62 35
3100382 3 35 I 3100518 57 21 I 3100565 57 37
3100400 2 3-2 I 3100518 62 21 I 3100565 62 37
3100401 2 13-2 1 3100520 52 26 I 3100567 52 7
3100401 37 3 I 3100520 56 24 I 3100567 54 12
3100410 10 8 | 3100520 61 26 I 3100567 61 7
3100442 3 43 I 3100523 52 33 I 3100567 63 12
3100490 78 7 I 3100523 56 31 I 3100570 58 2
3100500 53 18 I 3100523 61 33 I 3100571 58 1
3100500 57 16 I 3100524 52 11 I 3100600 14 29




INDEX Page = 16
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. {g) | _No. No. No. (g) | No. No. No. (g)

3100601 14 28 I 3100658 44 19-1 ! 3101006 18 5
3100602 14 24 I 3100659 44 19-2 I 3101008 18 16
3100603 14 27 1 3100660 44 18 I 3101010 18 14-1
3100604 14 6 I 3100661 44 16 I 3101011 18 14-2
3100605 14 12 I 3100662 44 29 1 3101013 18 21
3100607 14 5 I 3100664 44 48 I 3101014 18 1
3100608 14 35 I 3100669 44 15 I 3101017 18 32
3100609 16 25 | 3100670 44 1-1 I 3101021 33 39
3100610 16 20 I 3100671 44 1-2 I 3101021 34 29
3100611 15 2 I 3100672 44 35-2 ! 3101021 40 39
3100612 15 4 I 3100675 44 2 1 3101021 41 30
3100613 15 6 | 3100677 44 34-2 I 3101022 33 41
3100614 16 19 I 3100677 46 24-2 I 3101022 34 31
3100615 15 20 | 3100682 44 33 I 3101022 40 41
3100616 15 14 I 3100702 59 9 1 3101022 41 32
3100617 15 13 I 3100703 59 18 I 3101024 33 22
3100618 15 25 I 3100703 64 19 I 3101024 34 13
3100620 15 36 I 3100707 59 28 1 3101024 40 22
3100621 15 41 I 3100707 64 29 1 3101024 41 13
3100622 15 39 1 3100708 59 25 | 3101028 40 27
3100623 14 26 I 3100708 64 26 I 3101028 41 18
3100625 14 1 I 3100709 59 35 I 3101029 33 1
3100626 14 10 I 3100709 64 36 I 3101029 34 1
3100628 15 19 I 3100710 59 29 I 3101029 40 1
3100630 23 19 I 3100710 64 30 I 3101029 41 1
3100630 43 9 I 3100711 55 43 1 3101030 33 3
3100631 22 11 1 3100711 60 46 I 3101030 34 3
3100631 23 20 I 3100712 59 2 I 3101030 40 3
3100631 43 10 I 3100712 64 2 I 3101030 41 3
3100633 14 13 I 3100717 59 36 I 3101033 33 5
3100636 14 34 I 3100717 64 51 I 3101033 40 5
3100637 16 33 I 3100750 46 25-1 I 3101034 27 8
3100638 15 33 I 3100751 46 23 | 3101034 37 1
3100640 43 8-1 I 3100753 46 19 I 3101040 27 7
3100641 42 3-1 I 3100754 46 54 I 3101040 37 4
3100641 46 53 I 3100755 46 55 I 3101042 33 34
3100641 47 30 | 3100760 46 50 1 3101042 34 24
3100642 43 8-2 I 3100761 46 51 I 3101042 40 34
3100643 18 15 I 3100761 47 51 I 3101042 41 25
3100643 42 3-2 I 3100762 46 40 I 3101045 27 1-2
3100650 44 34-1 I 3100764 46 42 1 3101050 33 6
3100650 46 24-1 I 3100765 46 43 I 3101050 40 6
3100651 44 35-1 | 3100766 46 45 I 3101052 33 12
3100652 44 37 I 3100767 45 1-2 I 3101052 40 12
3100652 46 29 | 3100768 45 6 I 3101053 33 11
3100652 47 63 I 3100769 45 7 I 3101053 40 11
3100653 44 44 I 3100770 45 8 I 3101054 33 14
3100653 46 36 I 3100780 46 25-2 I 3101054 40 14
3100654 44 42 | 3100845 20 16 1 3101055 33 52
3100654 46 34 | I 3101055 40 52
3100655 44 47 I 3101001 18 10-1 I 3101056 33 54
3100655 46 39 I 3101002 18 10-2 I 3101056 40 54
3100655 47 53 ! 3101003 18 11-1 I 3101057 33 56
3100656 44 22 I 3101004 18 11-2 I 3101057 40 56
3100657 44 21 I 3101005 18 8 I 3101058 33 48




INDEX Page = 17

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. {g) No. No. No. (g) No. No. No. (g)

3101058 40 48 3101216 60 3-2 3101302 35 29
3101059 33 49 3101220 16 30-2 3101302 42 26
3101059 40 49 3101222 36 28 3101304 17 21
3101060 33 50 3101222 77 13 3101304 23 25
3101060 40 50 3101223 36 33 3101304 26 26
3101061 33 16 3101223 77 18 3101304 35 19
3101061 40 16 3101224 36 32 3101304 42 16
3101064 38 3 3101224 77 17 3101306 17 30
3101065 38 1 3101225 25 17 3101306 23 34
3101066 38 7 3101225 26 17 3101306 26 35
3101067 38 5 3101225 36 29 3101306 35 28
3101068 38 8 3101225 77 14 3101306 42 25
3101069 38 12 3101226 25 18 3101307 17 22
3101070 38 10 3101226 26 18 3101307 23 26
3101071 38 11 3101226 36 30 3101307 26 27
3101072 38 14 3101226 77 15 3101307 35 20
3101073 38 16 3101227 25 16 3101307 42 17
3101074 38 18 3101227 26 16 3101310 77 30
3101075 40 28 3101227 77 20 3101350 20 3
3101075 41 19 3101228 25 21 3101352 20 9
3101076 38 20 3101228 26 21 3101353 20 10
3101077 27 15 3lo1228 77 22 3101354 15 30-2

3101080 27 11 3101229 25 20 3101354 20 1
3101080 37 8 3101229 26 20 3101355 15 34-2
3101081 27 13 3101229 77 21 3101355 20 2
3101081 37 10 3101260 48 16 3101356 21 1
3101357 21 2
3101082 37 7 6
3101083 27 9 3101261 75 16 3101359 21 7
3101083 37 5 3101262 48 14 3101363 21 30
3101084 37 2 3101262 75 13 3101364 21 18
3101085 39 6 3101263 48 13 3101365 21 19
3101086 39 16 3101263 75 12 3101366 21 17
3101087 39 9 3101264 48 2 3101367 21 55
3101088 39 1 3101264 75 1 3101368 21 39
3101090 34 5 3101265 48 23 3101369 21 44
3101090 41 5 3101265 75 22 3101370 21 42

3101097 25 27
3101100 24 18
3101100 25 24
3101100 76 12
3101100 77 1
3101101 24 17
3101101 25 23
3101101 176 11
3101120 37 12
3101199 4 22
3101200 4 23
3101200 47 17
3101202 55 41
3101205 78 10
3101206 78 8
3101207 178 12
3101216 51 3
3101216 55 2-2

3101371 20 6
3101372 21 41
3101373 21 63
3101374 21 61
3101375 21 57
3101376 21 58
3101377 21 59
3101378 21 60
3101380 21 47
3101381 21 66
3101382 21 10
3101430 66

3101266 48 21
3101266 75 20
3101270 75 25
3101275 51 30
3101275 55 26
3101275 60 30
3101276 51 32
3101276 55 28
3101276 60 32
3101300 12 52
3101301 17 32
3101301 23 36
3101301 26 37
3101301 35 30
3101301 42 27
3101302 17 31
3101302 23 35
3101302 26 36

8
3101432 66 4
3101433 65 15
3101433 66 6
3101434 66 1
3101435 65 2

6

[
t
|
|
t
t
t
i
|
|
[
i
t
i
|
i
|
|
!
|
|
i
i
!
t
|
t
3101082 27 10 I 3101260 75 15
i
t
t
|
[
|
|
|
i
t
t
t
t
|
i
t
i
t
i
t
|
t
|
t
|
t
t
! 3101438 65

i
[
|
1
|
|
t
|
|
|
t
i
[
i
|
|
!
|
[
|
[
[
t
|
i
t
t
i
3101261 48 17 1 3101358 21
|
[
|
t
1
|
[
t
|
|
t
|
|
t
|
|
|
t
|
t
t
!
t
I
t
!
t



INDEX

Page

18

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. Ng. _No. (g) | No. No. No. (g) | No. No. No. ()
3101439 65 40 I 3101609 40 20 I 3101673 49 6
3101440 65 3 I 3101609 41 10 I 3101680 47 46
3101441 65 24 1 3101610 34 6 | 3101681 48 26
3101442 65 22 I 3101610 41 6 I 3101682 48 40
3101444 65 41 I 3101611 33 46 I 3101683 48 37
3101445 66 9 I 3101611 34 36 | 3101684 48 39
3101447 65 55 1 3101611 40 46 I 3101685 48 29
3101464 67 8 I 3101611 41 37 I 3101686 48 32
3101464 70 4 I 3101612 33 45 | 3101687 48 30
3101465 33 27 I 3101612 34 35 I 3101688 48 28
3101465 34 18 I 3101612 40 45 | 3101689 48 27
3101466 27 3 1 3101612 41 36 | 3101690 48 35
3101467 27 5 I 3101631 33 55 I 3101691 48 34
3101468 27 2 I 3101631 40 55 I 3101692 48 36
3101469 27 1-1 I 3101633 33 30 I 3101693 47 47
3101470 67 5 I 3101633 40 30 I 3101694 49 1
3101470 170 1 I 3101633 41 21 I 3101696 53 9
3101471 70 15 I 3101634 33 31 | 3101697 53 4
3101473 170 21 I 3101634 40 31 1 3101698 53 19
3101474 70 13 I 3101634 41 22 I 3101699 53 6
3101475 170 28 I 3101635 33 25 I 3101700 53 22
3101476 67 9 I 3101635 40 25 I 3101701 353 34
3101476 70 5 I 3101635 41 16 I 3101702 53 32
3101478 67 28 I 3101636 33 7 I 3101703 53 33
3101478 70 29 | 3101636 40 7 | 3101704 53 36
3101479 67 29 I 3101637 33 18 I 3101705 53 1
3101479 70 30 | 3101637 40 18 1 3101708 51 21
3101480 67 30 | 3101637 41 8 I 3101710 49 9
3101480 70 31 | 3101640 67 17 I 3101711 49 11
3101483 67 26 I 3101642 67 15 I 3101712 49 13
3101483 70 27 I 3101643 67 23 I 3101713 49 16
3101490 67 1 I 3101644 67 27 I 3101714 49 17
3101491 68 1 I 3101650 47 33 I 3101716 50 28
3101491 71 1 I 3101652 48 1 I 3101717 50 31
3101492 68 39 I 3101654 47 50 | 3101718 50 30
3101492 171 39 I 3101655 47 57 I 3101719 50 29-1
3101494 29 3 I 3101656 47 54 I 3101720 50 29-2
3101601 33 36 I 3101657 47 35 !
3101601 34 26 I 3101658 47 45 I 3107000 22 3-4
3101601 40 36 I 3101659 47 56 I 3107005 38 23-6
3101601 41 27 I 3101660 47 34 I 3107008 38 29-2
3101603 33 35 I 3101661 47 31 I 3107009 38 27
3101603 34 25 I 3101662 47 64 I 3107009 77 39
3101603 40 35 I 3101663 47 171 I 3107010 77 36
3101603 41 26 I 3101664 47 12 I 3107012 77 41
3101604 34 16 I 3101664 50 23 I 3107015 38 23-1
3101605 34 21 I 3101665 47 66 I 3107017 38 23-2
3101606 33 32 I 3101666 47 37 I 3107019 38 29-1
3101606 34 22 I 3101666 50 27 I 3107025 35 11-2
3101606 40 32 I 3101667 47 39 I 3107030 38 23-4
3101606 41 23 I 3101668 47 41 I 3107032 38 23-5
3101607 34 20 I 3101669 47 43 | 3107034 38 23-3
3101608 34 8 I 3101670 49 7 I 3107040 32 1-1
3101609 33 20 I 3101671 49 2 I 3107041 32 1-2
3101609 34 10 I 3101672 49 4 1 3107042 32 1-3




INDEX Page = 19
Parts Page Ref. Weight| Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) 1 No. No. No. (g)

3107046 32 7 I 3107311 176 42 I 3109008 22 18-2
3107047 35 11-3 1 3107318 24 1-1 I 3109010 42 6-1
3107050 17 3-1 I 3107321 24 1-2 I 3109011 42 5-~1
3107050 35 11-1 1 3107322 25 3-1 I 3109012 42 6-2
3107056 32 20-1 I 3107327 24 33 1 3109013 42 5-2
3107057 32 20-2 I 3107330 24 29 I 3109015 46 21
3107069 32 17 I 3107332 26 3-1 1 3109016 46 22
3107070 32 16-~1 I 3107332 36 2 1 3109017 19 9-1
3107071 32 16-2 I 3107332 176 6 I 3109018 19 8-1
3107072 32 16-3 } 3107336 25 3-2 I 3109020 19 12
3107073 32 22-1 I 3107338 25 39 I 3109021 19 8-2
3107074 32 22-2 I 3107338 26 3-2 I 3109022 19 9-2
3107080 47 1 | 1 3109024 38 35
3107083 47 13 I 3108000 22 14-4 I 3109025 38 34
3107083 50 24 | 3108002 38 33-4 I 3109030 24 16
3107084 47 9 | 3108003 38 33-5 1 3109030 25 30-1
3107085 47 10 | 3108004 38 33-1 I 3109030 76 10-1
3107085 50 21 I 3108005 38 33-2 1 3109031 24 15
3107086 47 7 ! 3108006 38 33-3 I 3109031 25 29-1
3107086 50 18 I 3108019 32 13-1 I 3109031 26 24
3107087 47 3 I 3108020 32 13-2 1 3109031 176 9-1
3107087 50 14 I 3108021 32 13-3 I 3109032 24 26
3107088 50 12 I 3108025 70 23-1 I 3109032 25 33
3107089 50 20 I 3108026 70 23-2 I 3109032 36 16
3107094 77 23 1 3108027 70 23-3 I 3109032 76 10-2
3107101 77 28 I 3108030 32 21-1 1 3109033 17 19-1
3107102 77 32 ! 3108031 32 21-2 I 3109033 36 17
3107105 77 33 I 3108035 70 24-1 I 3109033 176 9-2
3107106 177 34 I 3108036 70 24-2 I 3109035 76 16-1
3107110 77 35 | 3108040 32 18-1 I 3109036 76 16-2
3107157 24 30 | 3108041 32 18-2 I 3109037 32 14
3107157 25 40 /] 3108042 32 18-3 I 3109038 32 15
3107157 26 7-2 1 3108043 70 25-1 I 3109039 77 11-1
3107158 24 31 | 3108044 70 25-2 I 3109040 77 12-1
3107158 25 41 I 3108045 70 25-3 I 3109041 77 11-2
3107158 26 13-2 I 3108048 67 25 I 3109042 77 12-2
3107303 24 5 I 3108050 47 27 I 3109043 77 11-3
3107303 25 7 I 3108054 25 35 I 3109044 77 12-3
3107303 26 7-1 I 3108055 24 22 1 3109045 32 19
3107303 36 6 I 3108055 25 31 1 3109046 26 25
3107303 76 35 1 3108060 32 23-1 I 3109046 76 10-3
3107304 24 11 I 3108061 32 23-2 I 3109047 17 20-2
3107304 25 13 I 3108062 70 26-1 I 3109048 17 19-2
3107304 26 13-1 I 3108063 70 26-2 I 3109049 17 20-1
3107304 36 12 I 3108082 24 21 I 3109050 47 29
3107304 76 41 I 3108105 66 7 I 3109051 47 28
3107305 24 7 I I 3109055 24 25
3107306 25 9 I 3109000 12 35~1 I 3109055 25 32
3107306 26 9 I 3109001 12 34-1 1 3109065 25 30-2
3107306 36 8 I 3109002 12 35-2 I 3109066 25 29-2
3107306 76 37 I 3109003 12 34-2 I 3109122 47 25
3107311 24 12 I 3109005 22 17-1 I 3109200 12 6
3107311 25 14 I 3109005 24 28 1 3109201 12 10-1
3107311 26 14-1 I 3109006 22 17-2 3109210 12 10-2
3107311 36 13 1 3109007 22 18-~1 I 3109300 10 1




INDEX

Page = 20

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) ! No. No. No. (g) ! No. No. No. (a)

3109305 35 18 | 3200238 13 19 I 3201271 79 8
3109305 47 32 | 3200242 80 46 I 3201277 15 22
3109310 9 25 | 3200251 47 16 1 3201277 21 22
3109920 59 1 i 3200252 28 40 I 3201316 80 50
3109921 64 1 I 3200252 47 24 | 3201329 28 2
3109930 57 54 I I 3201330 27 25
3109950 78 15 I 3201035 54 11 1 3201331 28 39
3109965 65 1 1 3201035 63 11 I 3201368 28 7

I 3201036 54 17 | 3201369 28 6
3110087 22 20 | 3201036 63 17 I 3201370 28 27
3110089 22 23 1 3201037 54 16 1 3201371 28 29

1 3201037 63 16 I 3201372 28 13
3120113 79 9 I 3201105 65 17 I 3201375 28 21
3120114 45 20 | 3201184 28 8 I 3201376 28 16
3120157 52 34 I 3201185 28 9 | 3201377 28 35
3120157 56 32 | 3201186 28 24 |
3120157 61 34 I 3201190 28 19 1 3207002 32 1-4
3120243 39 20 I 3201191 28 23 | 3207004 32 20-3
3120243 45 27 I 3201192 28 25 I 3207046 24 32
3120244 45 26 ! 3201197 28 36 I 3207046 25 42
3120245 39 24 I 3201204 79 16 I 3207046 26 14-2
3120245 45 31 I 3201205 79 19 I 3207150 19 1-1

I 3201206 79 17 I 3207151 19 1-2
3130046 17 33 I 3201207 79 23 I 3207152 19 1-3
3130046 23 37 ! 3201208 79 20 | 3207154 19 1-4
3130046 26 38 I 3201210 29 18 i 3207155 19 24-1
3130046 35 31 1 3201211 29 16 I 3207156 19 24-2
3130046 42 28 1 3201212 29 11 1 3207157 19 24-3
3130047 17 34 I 3201213 29 14 I 3207160 19 28
3130047 23 38 I 3201214 29 12 [
3130047 26 39 I 3201217 29 6 I 3208012 22 19
3130047 35 32 1 3201225 31 4 | 3208026 19 25-1
3130047 42 29 1 3201227 30 4 I

1 3201227 73 4 I 3300101 45 14
3139000 25 36 I 3201228 30 5 [
3139001 25 37 I 3201228 73 5 | 4109403 1 38
3139022 24 34 ! 3201229 30 18 |
3139200 25 34 I 3201229 73 18 | 9620004 21 65

I 3201231 35 3 | 9620652 80 1-3
3150020 4 21 I 3201231 36 19 | 9620655 80 1-1

I 3201231 37 21 | 9620656 80 1-2
3200047 3 32 I 3201231 42 8 | 9620663 80 16-3
3200048 3 15 I 3201231 50 4 | 9620665 80 16-1
3200049 6 34 I 3201233 30 2 | 9620666 80 16-2
3200063 4 7 I 3201233 173 2 I 9620669 80 2
3200064 4 8 | 3201234 30 19 | 9620670 80 3
3200086 33 42 I 3201234 73 19 I 9620671 80 4
3200086 34 32 | 3201236 72 23 | 9620672 80 27
3200086 40 42 I 3201237 72 24 | 9620673 80 7
3200086 41 33 I 3201238 29 10 | 9620674 80 9
3200101 7 14 I 3201266 79 1 | 9620675 80 11
3200133 8 2 I 3201267 79 2 | 9620676 80 14
3200133 15 8 I 3201268 79 13 | 9620677 80 15
3200236 13 17 I 3201269 79 5 | 9620678 80 18
3200237 13 16 I 3201270 79 11 I 9620679 80 19




INDEX Page = 21
Parts Page Ref. Weight! Parts Page Ref. Weight| Parts Page Ref. Weight
No. No. No. {g) I _No. No. Neo. (g) ! No. No. No. (g)
9620680 80 21
9620681 80 22
9620682 80 23
9620683 80 26
9620684 80 28







jamato
YAMATO SEWING MACHINE MFG. CO,LTD.

Printed in Japan '97.1.3TdD



